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GENERAL INFORMATION

THIS BOOK IS PRINTED IN TWO SECTIONS. THE FIRST SECTION CON-
TAINS A PICTORIAL AND A GROUP INDEX PLUS A NUMERICAL INDEX OF ALL
PART NUMBERS INCLUDED IN THIS BOOK. THE PAGES IN THIS SECTION ARE
NUMBERED WITH ROMAN NUMERALS.

THE SECOND SECTION INCLUDES A PART NUMBER LISTING REFERENCED
TO ITEM NUMBERS ON THE ILLUSTRATED PAGE DIRECTLY OPPOSITE. PAGES
IN THIS SECTION ARE NUMBERED WITH ARABIC NUMERALS.

THE PAGE NUMBERS APPEAR IN THE UPPER OUTER CORNER OF THE PAGE.
PARTS BOOK NUMBER AND DATE APPEAR IN THE LOWER RIGHT HAND CORNER
OF THE PAGE. THE PART NUMBER LISTING PAGE WILL ALSO CARRY THE MA-
CHINE NAME TO ASSIST IN IDENTIFYING THE MACHINE TO WHICH THE PARTS
BOOK APPLIES.

WHEN CHANGES TO THE MACHINE MAKE IT NECESSARY, REVISED PAGES
FOR THIS BOOK WILL BE ISSUED. THE REVISED PAGES WILL BE ISSUED WITH
THE SAME PAGE NUMBER AS THOSE THEY REPLACE AND THE “ISSUE"” NUMBER
AND DATE WILL BE ADVANCED. NEW PAGES WILL CARRY AN EXISTING PAGE
NUMEER WITH AN ALPHABETICAL SUFFIX.

FROM TIME TO TIME CHANGE INFORMATION WILL BE ISSUED IN THE
FORM OF A “PARTS RELEASE AND CHANGE BULLETIN”. INFORMATION FROM
THESE BULLETINS SHOULD BE ENTERED IN THE PROPER PAGES AS SOON AS
THE BULLETINS ARE RECEIVED.

WHENEVER A PAGE OF THIS BOOK IS RE-ISSUED, THE CURRENT PAGE
LISTING WILL ALSO BE RE-ISSUED. THIS LISTING WILL SHOW THE ISSUE NUM-
BER AND DATE OF ISSUE OF EACH PAGE AS A CHECK SHEET COVERING THE
ENTIRE BOOK.

IT IS IMPERATIVE THAT REVISED PARTS BOOK PAGES BE INSERTED INTO
THEIR RESPECTIVE PARTS BOOKS AS SOON AS RECEIVED. FAILURE TO DO SO
WILL LEAD TO CONFUSION AND DEFEAT THE PURPOSE OF THE BOOK.

INDENTED PARTS IN THE DESCRIPTIVE LIST ARE A PART OF THE PRECED-
ING ASSEMBLY OF SUB-ASSEMBLY.

THE QUANTITY SHOWN IN THE “NUMBER REQUIRED” COLUMN IS THE
NUMBER OF PARTS USED ON A MACHINE EXCEPT WHERE PARTS ARE INDENTED
IN DESCRIPTIVE LIST. IN THIS CASE THE QUANTITY SHOWN IS THE NUMBER
REQUIRED FOR THE PRECEDING ASSEMBLY OR SUB-ASSEMBLY.

FOR CERTAIN PARTS SUCH AS BOLTS, NUTS, WASHERS, SHIMS, ETC. AN
“X” WILL BE SHOWN IN THE “NUMBER REQUIRED” COLUMN. THIS “X” INDI-
CATES THAT THE QUANTITY TO BE USED IS “AS REQUIRED™.

ALWAYS CHECK ILLUSTRATION AND NUMBER LISTING PAGE BEFORE OR-
DERING. NEVER ORDER FROM ILLUSTRATION ALONE.

Printed in U.S.A.
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NUMERICAL INDEX - MF NUMBERS

PART NUN. ST PAGE PART NUN SEZ PAGE PART WUN. S
733611 M 7 736453 W+ 7 746001 Wi

733812 M1 7 738502 M- 7 746258 M1

733813 M1 7 73651C M- 18 746261 M1

733817 M 7 736511 M1 16 746274 M2t

733868 M1 31 3z 736663 M1 7 746342 M1 7
733868 Mt 31 32 736664 MSt 7 746382 Mg

734066 M1 24 736€78 M1 7 746421 M1

734088 M1 7 736754 M1 12 19 746423 M1

734182 M1 11 736789 M9t 11 746424 M1

734276 M1 iR 736812 M1 7 746425 M1 12
734583 M1 11 12 736813 M1 7 746443 M1

734584 M1 11 736814 M1 7 746461 M1

734640 M1 7 736818 M1 11 746557 M1

734663 M1t 19 736822 M1 24 746€98 M1

734622 M1 12 736867 M1 3 746820 M1

734684 M1 23 736868 M1 <) 746954 M1

734688 W1 12 23 736882 Mt 12 747004 M1

734696 M1 12 736850 M1 4 8 747007 M1

734701 Mt 12 736251 M91 8 747054 MS

734702 M1 12 19 736852 Mgt 8 747057 M1

734704 M1 12 19 736953 M9t 8 747066 MS1

734713 M1 12 73708C M1 12 747077 M1

734715 M1 12 24 737225 M1 7 12 747137 WMt 12
734723 M8t 31 737312 M1 12 747168 MS1

734738 M8t 11 738357 ™1 12 747121 MO

734748 M1 4 738027 M1 7 747245 M1

734838 M: 12 18 7383798 M3 23 747267 M1

73483¢ MS1 18 738470 M1 15 747384 M381

734841 M1 3 739504 M1 7 747408 Mgt 15
734882 M1 15 739505 Mt - 7 747444 MO1

734883 M1 3 11 732506 M!? 7 747540 MS1

734887 M1 11 i2 740368 M1 12 18 747637 MS1

734888 M1 11 740497 Mt 7 747638 M1

734890 M1 11 12 740498 MS1 7 747768 M1

734891 M1 11 740828 M1 3 12 747791 M91

734882 M1 12 740861 M1 12 28 747813 M1

734912 M91 7 741388 M1 28 747814 M1

734916 M1 18 741478 MS1 7 747823 Mt

734943 M1 15 741659 M1 7 747824 M1

734845 M1 11 12 741784 M1 11 762026 M1 84
735087 M1 24 741837 M1 7 762101 M1

735110 M+ 12 741838 M1t 7 768300 M1 71
735128 M1 18 741838 M1 7 773255 M1

7351292 M91 iS5 742106 M8t 4 773271 M1

735168 M91 4 742126 M1 15 784677 M1

735169 M91 4 742127 M1 12 15 784678 M1

735170 M9t 4 742303 M1 31 812087 M2

735171 M9t 4 742474 M1 11 12 824145 M1 47
735192 M1 16 742538 M1 4 825031 M2 124
735245 M1 3 742691 Me1 15 825776 M1

735284 M1 12 742692 M1 15 826237 M1

735312 M1 23 743064 MS1 24 827545 M1

735328 Mt 12 743079 M1 12 828123 M1

735337 M1 4 743110 M91 8 830883 MSi

735338 M1 4 744028 M1 3 830907 M92 83
735513 M1 7 744512 M91 31 831263 Mt

735641 M1 12 23 744513 M9 31 831343 M1

735742 M1 4 744514 M91 31 831363 M1

735743 M1 4 744515 MOt 31 831417 M1

735852 M1 11 744848 M1 3 831452 M1 63
735898 M1 3 745015 M1 3 111
735944 M1 3 745017 M1 3 831468 M1

735982 M1 32 745106 M1 12 831485 M1

736058 M1 12 745245 Mt 8 831493 M1

736080 M1 185 745308 M1 7 831494 M1

736206 M1 19 745340 M1 8 831495 M1

736254 M1 11 745608 M1 4 831497 M1 63
736322 M1 12 15 745602 M1 24 831527 M1 71
736323 M1 15 745760 MOt 8 831528 M1 112
736425 M1 15 745768 MS1 8
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VIII NUMERICAL INDEX - MF NUMBERS

PART NuM SEE PAGE FART NuM. SEE PAGE PART NUN.
834703 M- 6C 882232 M: Q¢ 882172 M1
831888 M1 S 882253 MS1 60 892173 M1
631893 M1 60 88226C M1 6C 882174 M1
831907 M1 68 882261 M1 60 882266 M2
8319562 M1 80 882262 M1 60 882267 M1
831963 M1 80 882263 M1 60 882268 M1
832098 M1 83 882265 M1 60 892269 M1
832148 M1 84 882282 M1 60 8382476 M1
832632 M1 48 882327 M1 60 892862 M2
832650 M1 75 882451 M1 124 883015 M2
832686 M1 24 882572 M1 60 893164 M1
832713 M1 23 882783 MS2 99 883410 M1t
832714 M1 7 882868 M 60 893544 M1
832908 M1 72 882868 M 60 883567 M1
832908 M1 72 883066 Me1 g2 893568 M1
832911 M1 75 883068 MS1 g2 883713 M1
832861 M1 6C 883071 M9t 82 893878 M1
833639 M1 S6 883073 M91 82 894034 M1
833646 M1 72 883075 M1t 82 894216 M1
833828 M1 144 883076 M1 82 884756 M1
834167 M1 111 883402 MS2 116 894757 M1
834216 M1 108 883528 M1 43 8384758 M1
834218 M1 108 883623 Mt 27 = 884758 M1
834281 M1 83 883935 M4 72 894763 M4
835024 M1 84 884080 M1 38 894765 M1
835052 MS1 84 884117 M1 100 894772 Mi{
835130 M1 22 884118 M1 100 894867 M1
841543 M1 148 884162 M1 48 895748 M1
841685 M! 148 884387 M1 127 897003 M3
851728 M1 148 884518 M1 47 48 887005 Mt
841729 M1 148 884681 M1 76 25 887065 M2
841730 M1 148 884747 MS2 118 887159 M1
841742 M1 es5 124 885309 M2 18 8897483 M1

148 885455 M1 128 897504 M1
841743 M1 148 885518 M1 ge 897512 M1
841744 M1 148 885930 Mt 79 897513 M1
842537 M1 144 885931 M1 79 897535 M1
842897 Mt 72 886089 M1 72 897567 M3
844185 M1 83 886348 M2 124 897580 M1
844422 M1 84 886352 M1 . 124 887581 M3
8469881 M1 112 116 886396 M1 78 887598 M1
847570 M1 138 886404 M2 128 887653 M2
847707 M91 100 886408 M1 147 897712 M2
847708 M1 100 886410 M1 128 897726 M1
848193 M1 100 886534 M1 111 898017 M1
848301 M1 79 103 886535 M1 111 898018 M1
850643 M1 104 886668 M1 72 898018 M1
851134 M1 84 115 886718 M1 76 888020 M1
116 120 886727 M2 76 898124 M1
851258 M1 e5 100 886821 M94 12¢C 898125 M1
880177 M82 104 8B7076 M2 128 898128 M1
880178 M9t 104 887179 M1 e8 898137 M1
880335 M1 104 887654 M1 124 898153 M2
880597 M1 47 48 8878390 M93 78 888183 M1
8B0668 M1 23 887893 M1 79 898189 M2
880695 M1 95 887894 Mt 78 898184 M1
880712 M1 39 40 887897 M1 78 898196 M2
880713 M1 39 40 887898 M1 78 898188 M91
880714 M1 39 40 887907 M1 78 898201 Mt
880791 M1 40 887910 M1 79 898304 Mg1
880792 M1 39 888108 M2 108 898580 MS1
881043 MS1 92 888701 M1 71 898643 M1
881063 Mg91 92 888703 M2 123 898712
881065 M91 92 888762 MS1 27 898748 M1
881122 M2 75 888772 M91 27 898782 M91
881144 M1 71 76 891826 M1 79 898942 M1
88 8981827 M1 78 898044 Me5
£81384 M1 60 891947 M1 88 8388198 Mt
882011 M1 95 882170 M1 a8 898331 M1
882021 MS1 43 892171 Mt 89 898377 M2
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FART NUNV. SEE PAGE PART NUWM. SEE FAGE PART NUM SEZ FALGE
906807 M1 10C 1 48227% X4 6E | €45877 W1 &7
S0680€& M+ 10C i 442621 X 148 1 645878 M: 7
306611 M 10C 1 442622 X1 112 116 1 645872 M91 €7
©5C3C2 WMt 47 48 1 446127 ME1 23 1 6458832 M1 €~
961714 M1 63 1 446130 M* 24 1 645884 M1t 7
863417 M2 44 1 436131 M1 24 1 645885 M1 67
964661 MS1 104 1 446835 Mt 18 i 645887 M1 €7

1 000251 M1 84 112 1 447017 MS1 28 i 645888 M1 67

116 1 447019 M1 7 12 1 645891 M1 67
1 001488 WMf 84 1 447048 M1 18 1 645898 M1 67
1 001833 M1 35 127 1 447170 MS1 31 36 1 645902 M1 67
1 004633 M1 75 108 1 447227 M1 31 35 1 648803 M1 67
1 004637 M1 83 87 1 447228 M91 31 S 1 645804 M1 &7
1 007240 M1 115 1 447652 M1 7 1 645807 M1 67
1 014845 M1 35 1 «47678 M1 16 + 645808 M1t 67
1 017888 Mt 35 1 447680 M1 11 1 648909 Mt 67
1 018682 M1 3% 1 447691 Mt 3 1 645910 M1 67
1 C196623 M1 35 1 447723 M1 16 4 645913 M1 67
1 021287 M2 84 1 447724 M1 16 1 645914 M1 67
1 021404 M1 36 1 447727 M1 16 1 645945 Mt 67
1 21468 M1 3€ 1 456237 M9t 3 4 1 66011 M1 112 116
1 021780 M1 83 1 456238 M1 3 4 1 660155 Mt 8¢
1 21782 M1 84 1 458318 M81 23 1 660206 M1 123
1 024374 M1 3% 1 459811 M2 96 1 680288 MS1 108
1 02€231 M1 3é 1 459812 M2 144 1 660323 M1 128
1 02808€ M+ 31 36 1 459813 M1 144 1 660324 M2+ 128
1 C28087 M91 36 1 466114 M1 39 1 660406 M1 123
1 028285 M1 38 1 470392 M1 48 1 660551 M1 85
1 028496 MS:* 3¢ 1 47234C M@t 104 1 660688 M91 89
1 034654 M1 36 1 472700 M9t 140 1 661065 M1 Qe
1 034700 M1 148 1 472737 M9t 140 1 661235 M1 111
1 034867 M1 84 1 472834 Mot 103 1 661237 M1 141
1 035012 M1 3% 1 472836 M9t 103 1 661240 MG+ 111
1 038432 M1 36 1 472838 M91 103 1 661325 M91 115 116
1 038071 M1 35 1 472840 M81 103 1 661355 MS1 115 116
1 039073 M1 35 1 472855 MS1 103 1 661357 M1 118 116
1 038134 M91 52 1 472858 M91 82 1 661427 M91 115 116
1 041750 M1 52 1 472873 M91 140 1 661547 MS2 128
1 0424838 M1 36 1 476028 X1 18 1 661616 MS4 112 115
1 044870 M1 38 1 476108 X1 3 1 661617 MS1 128
1 044871 M1 35 1 476145 X1 11 1 661671 M1 123
1 048302 Mt 43 1 476184 X1 15 1 661818 M2+1 128
1 048687 M91 52 1 476246 X1 8 1 661954 M91 43
1 051324 M1 35 1 476267 X1 16 1 662237 M91 123
1 051325 M1 35 1 476268 X1 16 1 662238 M1 123
1 ©C52307 M1 36 1 476269 X1 16 1 662240 M1 123
1 052440 M81 52 1 476271 X1 15 16 1 662241 M1 123
1 055120 M9+ 52 1 476275 Xt 18 16 1 662278 M2 127
1 055398 MSH1 52 1 476277 X1 16 1 662382 M1 132
1 055431 M9t 52 1 476278 X1 16 1 662420 M1 43
1 087266 M1 84 1 476279 X1 16 t 662566 M1 67
1 087267 M1 80 83 1 633207 Mt 67 1 662602 M1t 138
1 087268 M1 80 1 633278 M1 67 1 662748 MS1 138
1 087268 M1 83 87 1 633422 M1 67 1 663031 M1 108
1 087501 M1 84 1 635945 M1 67 1 663032 M1 108
1 093807 M1 36 1 635847 M1 67 1 663178 M1 71 88
1 094154 M91 35 1 635948 MS2 €7 1 663179 M91 43
1 084158 M1 35 1 635991 M1 20 1 663254 M1 108
1 420037 M1 51 1 639428 Mt 67 {1 663555 M82 43
1 425837 M1 139 1 639430 M1 67 i 663598 M1 88
1 426901 M8+t 47 48 1 638431 M1 67 1 663728 M91 38 40
1 440203 X1 23 103 1 639432 M1 67 1 663884 M1 71 88

139 1 642062 M1 20 1 664196 MS1 23
1 440275 X1 7 1 642195 MS1 67 1 664188 M91 23
1 440757 Xt 103 1 642286 M1 67 1 664198 MS1 23
1 440810 X1 143 1 642859 M9t 67 1 664248 M1 147
1 441288 X1 103 107 1 645868 M1 67 1 664491 M1 112 116
1 441500 X1 103 107 1 645870 M1 67 1 664588 M1 112 116
1 441621 Xt 115 1 645871 M1 67 1 665448 M1 143
1 441723 X+ 3¢ 1 645876 M1 67 1 6656098 MS1 11€
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* 6E560E MEL 112 1 678867 M1 74 1 690858 MS1
1 6€5684 MOt 128 1 678953 M1 47 48 1 680882 M21
t 6€5738 MS* 128 1 679188 M1 140 1 6908923 MSH1
T 6€E5962 M9! 127 1 679296 M1 96 1 690933 MS2
1 666061 MG1 104 1 679354 M1 136 1 690836 Mg
1 666128 MS2 104 1 679410 M1 103 1 690938 M31
1 666377 M1 a7 48 1 679683 M91 20 1 690860 Mg1
1 666567 M1 104 1 680040 Mgt 128 1 690961 M8t
1 666726 M92 67 1 680062 M1 a4 1 690892 M1

1 666726 M83 63 1 680188 Mt 85 1 691008 M2

1 €66817 M1 44 1 681579 M2 136 1 681028 M1

1 666928 M1 96 1 681783 M8t 112 118 1 681030 M9t
1 666930 M! 86 1 681786 M1 112 116 1 691068 M1

v 667052 MS2 32 1 681789 MS1 112 116 1 691068 M1

1 667175 M1 107 118 1 681079 M1

1 6672€2 ME4 107 1 682438 Mt 147 i 6891087 M1

1 667264 MS< 107 1 682440 M+ 147 1 691088 Met
1 667385 M2 71 88 1 682648 M1 2C 1 6891088 M1

1 667438 M3 1C7 1 682746 MS1 47 1 691104 M2

1 667439 M3 107 1 682818 M1 107 1 681105 MS1
1 667579 M2 128 1 682844 M9t 13€ 1 691107 M91
1 667580 M1 128 1 683413 M1 136 1 691110 M8t
1 668053 M1 127 1 683436 M92 143 1 691113 M1

1 668211 M2 103 1 683496 M83 63 1 691114 Met
* 668275 MS3 7€ 1 683683 M1 27 1 691116 M1

1 66884 MS2 103 1 683734 M1 136 1 691118 M1

1 668841 MS1 103 1 6B3738 M1 136 1 691118 M1

T 668842 MS2 7S 1 683828 M1 44 1 691140 MS1
1 668001 M1 103 1 683828 M1 44 1 691171 MS1
1 669122 M1 44 1 683861 M1 147 1 691177 M1

1 668650 MS4 23 1 684049 Me1 108 1 691178 M1

1 668809 M3 136 1 684114 MS4 63 1 691183 Mg2
1 668857 M1 43 1 684285 Mt 60 1 691376 M1

1 670487 M2 136 1 684291 M1 6C 1 691378 Mot
1 671082 M1 128 1 684489 M91 114 1 691385 M1

1 671380 M@3 38 40 1 684553 M1 60 1 691389 M91
1 671633 M1 115 1 684882 M1 23 1 691388 M8t
1 671699 M1 112 116 1 686176 M1 138 1 691412 M1

1 672622 MS1 108 1 686507 M1 85 1 691506 M1

1 672848 M1 136 1 68B65SC M9t . 63 1 691507 M9t
1 674232 M1 63 1 686655 M391 32 1 691526 M1

1 674250 M1 27 1 686658 M91 32 1 691527 M1

1 674414 MS3 143 1 686857 M9t 44 1 691643 M82
1 674467 M3S2 ' 44 1 686861 M1 44 1 681644 MOt
1 674508 M9 136 1 687018 M1 €3 1 691757 M9t
1 674620 M1 127 1 687478 MS1 60 1 691762 M1

1 674637 MS1 43 1 690020 MS2 43 1 691794 M9t
1 675124 MS1 116 118 1 690081 M2 140 1 691806 M1

1 675126 MS2 11€ 1 690083 M91 43 1 691808 M91
1 875274 M1 72 75 1 690101 M91 43 1 691810 MS1
1 676470 MS1 19 1 680123 M1 147 1 681812 MOt
1 676689 Mg82 56 1 690290 Mg1 47 48 1 6891814 MS1
1 676848 M2 107 51 1 691816 M92
1 677431 M1 123 1 680317 M1 147 1 691818 MS2
1 677534 M92 123 1 690388 MS1 : 44 1 691820 MS1
1 677803 M1 47 1 690402 M1 132 1 691822 M9t
1 677818 MS1 27 1 690405 M21 132 1 691824 M9t
1 678057 M1 43 1 690410 M1 131 1 691826 M1

1 678136 M1 136 1 690411 M1 131 1 691855 M93
1 678137 MS2 136 1 690625 MS1 103 1 691865 M91
1 678282 MS1t 20 1 690705 M2 136 1 691952 Mg91
1 678284 M1 20 1 690714 M9 40 1 691953 M9t
1 678295 M1 20 1 690750 MS91 140 1 691957 M8t
1 678304 M1 96 1 690757 M81 103 1 692004 M1

1 678309 M1 20 1 690758 M91 103 1 682009 M1

1 678404 M1 44 1 690762 M91 40 1 682013 M1

1 678406 WMS2 44 1 690796 M91 140 1 692067 M1

1 €78440 M1 74 1 630806 MS91 140 1 682101 M91
1 678517 M2 27 1 690808 M91 140 1 682164 M91
1 678866 M1 7 1 690811 M8t 140 1 692170 M22

RINTED IN U.S.A. 1ST PRINT MF S50E TRACTOR €651 513 MS1



DART NUNW.

sy

€22172
€92174
€82176
622198
€82221
682225
692226
692227
692298
692321 M83

PPN Y
T
“WOW-2 2 OWDO

PV PN

682332 M9t
682340 M82
692342 M1
682343 M9t
692345 M1
692346 Mgt
682348 Mg91
692368 M1
692371 M1
692373 M1

A ek bk ek A ek h Ao

692374 M
682375 M
692376 M
692377 W
682406 M1
6824585 Me1
6982464 Mc1t
692465 M9
692475 M9t
692477 M8t

[P S G G S PO

692479 M9t
682481 Mg91
692483 Mot
692490 M1

682483 M1

682738 M9t
692833 M91
692834 M1

682870 M9t
682979 M9t

A Ak A ah A ek A

682982 MS1
692883 MS1
683031 M1

693034 M3t

693048 M9 1
6383049 M9t
693055 MS1
6983057 M8+t
683058 M1

ot A

h A b ok A

693067 M31
683080 M1

683351 M9+t
693422 M91
693451 M9t
683452 Mgt
683453 MO+t
693477 Mg1
683480 Mt

693524 M9t

PO QU S PR S G Py

6983558
6983563
683567
693609
693613
693614
693618
693639
883640
€93641

bR ok ok ah ok ok b oA s
ZTXZXTTITZIZIIIZ
24 A DOWO2OWOWE

h bk h ok A

PRINTED IN U.S.A.

[72]

48

47
48

47

a7

47

NUMERICAL INDEX

[ad}
m
Y
>
[
"

b ek ab wh e
56 WWW
NO OO

-
annh
[Slelelel

1ST PRINT

I

PN

PP G PPy -l A ok s

P RSP Y

-

PO QO QP G (Y PO PO SR G G G Gy —h oah ok oAk kA ok

P O G POy

PART NUWM

69364C
69852¢
698585
698592
69860 1
69860¢%
€9867C
698861
6388980
699131

699748
698765
698784
698785
719857
748467
748468
74947 1
749477
749480

749661
748782
74890C
753751
754337
754344
754348
75435C
754368
754388

754382
754384
754385
754400
754402
754409
754482
754483
754485
754520

754522
7548523
754524
75452%
754526
754632
754633
754634
754638
75464 1

754642
754643
754644
754662
754752
754755
754756
754757
754765
754768

75483%
755033
755034
755255
805981

MF

M
M4
M2
N2
M1
M3
MS1
M1
M1
M1

IITZTITIZIRN
OR % & & 2 &t b 2

TTIITTITIZXR
PPOI X

-,k A A

TIXTITIXTTZ
ek a D) d (D et

TATITTITR
A A aa s aalaa

a7

83

84

83

83
83

MF NUMBERS

SOE TRACTOR

PR Y

O OO P PPy PO S PR G PP TP G S Gy PP (PP P G Y i ey

bk b Ak b A ek A

[ QRO P QA G QY

§1C503

810596
850329
850827
850828
851088
851788
851857
851859
851860
851866

851870
851872
851875
851880
851881
852028
852913
853144
853148
853164

853223
860038
860402
860403
860454
860522
860526
860720
860829
860834

860838
860867
860882
860885
860880
860900
860913
860956
860960
860861

8603963
860964
860965
861024
861068
861324
861392
861633
861676
861986

862576
862846

864871

651 513

TTZTZTZTIZZTEZ
ok ks B ko on 8D

-

ITTTTITTIX
AL A0 A2 W
-

MS 1

o

86
86

71

39

23]
tn
o
r~
al
m

XI



XI1 NUMERICAL INDEX - MF NUMBERS

SaRTONUN SEZ SA5E SLRT ONUM. SIZI BALGE FART NUM. SEZ PAGE
© BEBC14 MH 100 < 870003 M° 123 1 876176 MZ 43
- 888110 N7 123 1 870004 M22 123 1 87633 ME:S 38 40
¢ BBt M2 123 1 870C10 M1 123 1 876337 M! 39 4C
* 86c260 M: 123 1 870011 M1 123 1 878313 M3Z 3e 4ac
T B66538 M2 72 e 1 870012 M82 122 i 876380 M€ 39 40
i 866539 M1 ki 1 870065 M82 111 1 876377 M1 63
1 866542 M1 72 80 1 870089 M1 115 1 876505 MeH 32
1 866543 M1 72 80 1 870181 M3S1 76 1 876507 MS1 35
1 866544 M1 72 i 870199 ME2 15 1 876511 M3S1 27
1 866545 M2 72 80 1 870218 M93 127 1 876523 M81 27
1 866552 M1 72 8C 1 870225 M1 127 1 876528 MS4 M 27
‘< 866553 M2 72 8C 1 870240 M1 127 1 876534 ME1 27
1 866557 M1 72 80 1 870243 MQ2Z 127 1 876532 MS3 32
1 866558 M2 72 o] 1 870244 M1 127 1 876541 MS4 32
1 B6€644 MG 98 1 870284 M1 127 1 877385 M2 39 40
1 B87294 Mt 135 1 87C338 M2 127 1 877461 M1 108
T 8G73E8 MGt 7¢ 1 87034C M31 127 1 877605 M1 71
1 867423 M1t 72 80 1 870341 MS2 127 1 877747 M82 43
1 BE7424 M2 T2 8C 1 870545 WMt 111 1 877715 MS2 43
1 867425 M1 2 80 1 870547 M1 123 1 877721 MS2 43
1 B67426 M1 72 80 i 870594 Mg 108 1 877731 Me2 43
1 887436 MS1 78 1 87080€ MSt 63 1 8798B6C Mt a7
4 867690 M2 76 1 870809 MS1 118 119 1 884877 MS3 127
1 868285 M2 52 1 870810 Mt 118 “19 1 885307 M1 12C
1 B68s28 M1 ‘12 t 1€ 1 870811 M1 118 118 1 885310 M1 120
1 B68431 M3 112 116 1 870812 M92 18 1 885481 M391 120
1 BE6B435 M3 112 116 i B70813 M8t 78 1 885483 M1 120
1 868444 M1 11E 119 1 870818 W1 115 1 885484 M1 120
1 868451 M2 118 118 1 870820 M1 118 1 885582 Mt 12C
1 868452 M1 11E 118 1 870849 M1 142 116 1 885788 M1 120
7 888453 M2 115 118 1 870858 Mt 123 1 886511 M1 120
1 BEB454 M2 115 118 1 870858 M1 123 1 8866985 M82 135
1 86B45€ M1 115 119 1 870860 M1 123 1 887412 M1 56
1 8584607 M1 118 118 1 870879 M1 123 1 887717 M1 64
1 868464 Mt 115 119 1 870834 M1 128 1 887718 Mt 64
1 868465 M1 115 118 1 B70852 M82 124 1 887715 M1 64
1 868466 M1 115 119 1 871486 MS2 108 1 887952 M8t 52
1 868468 M1 118 1 8714891 M1 108 1 887953 MS1 52
1 868471 MS1 115 116 1 871659 M1 112 116 1 887855 M8ti 2z
1 8656478 M2 112 11¢e 1 871660 Mt 112 116 1 887857 Mgt 52
1 BG684BS Mt 115 116 1 871772 MH 32 1 887862 M8t 52
1 868486 M1 115 11€ 1 871780 M+ 32 1 887963 M2+t . 82
+ 868532 M1 75 1 872044 M1 128 1 887864 M81 52
1 868537 M1 80 1 872134 MQ2 1223 1 887967 M9t 52
1 868538 M4 115 1 872170 MS1 111 1 888008 M1 124
1 868540 M1 111 1 872240 M1 127 1 888015 Mt 64
1 868544 MS2 112 116 1 872271 M1 98 1 888016 M1 64
* 868741 M1 112 116 1 872279 MS3 123 1 888017 Mt 64
* B68742 M1 112 116 1 872296 M85 123 1 88B018 M1 64
1 B68743 M1 112 116 1 872370 M82 89 1 888837 M1 120
1 B68B074 M1 127 1 872668 MS3 23 1 880129 M81 56
1 869075 M1 124 127 1 873172 M84 32 1 880148 M1 35
1 869083 M92 128 1 873274 M2 74 88 1 883878 M9t 52
1 862104 M91 128 1 873275 M2 88 1 894414 M9t 64
1 862107 M1 128 1 873297 M3 g 43 1 884415 M1 - 64
1 868112 M1 124 1 873860 Mt 48 1 884550 MS1 52
1 869134 M2 127 1 873888 M1 38 40 1 895280 Mt S1
4+ 868136 M1 127 1 873861 M2 43 1 895282 M1 51
1 868138 M1 127 1 874033 M3 20 1 895283 M1 51
1 868272 M1 135 1 874520 MS1 136 1 895284 M9{ 51
1+ 869407 M1 127 1 874928 M1 43 1 825288 M1 51
1 869408 M+t 127 1 874985 M92 23 1 895289 M! 51
1 869491 M1 8g 1 875414 M2 103 1 885347 MSHt 56
1 868528 M2 115 116 1 875438 Mt 107 1 885348 M1 56
1 868826 MS3 112 116 1 875579 M92 39 40 1 895351 M1 56
1 869830 M2 112 116 1 875581 M83 38 40 1 885352 M1 56
1 868831 M1 115 119 1 875595 MS1 136 1 895353 M91 56
1 BBYG36 M892 171 1 87571€ M2 3¢ 40 1 895354 MO 56
1 870001 M1 123 1 876044 M2 71 1 895356 M1 56
1 870002 M1 123 1 B76072 M1 20 1 885378 M1 56
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PRINT

CYLINDER BLOCK

DESCRIFTION

ENGINI ASSEMBLY (COMPLETE!
CINSTANT REVERSE ). . i e e
ENGINE ASSEMBLY (COMPLETE)
(MANUAL SHUTTLE ) . . oo e i et e i et e

BLOCK ASSEMBLY (SHORT) ..ottt teei e e e e s
BLOCK ASSEMBLY (STRIPPED) .. ..\ttt ettt iiinnonemana e,
LINER, CYLINDER (STD.)......
THIMBLE. MAIN BEARING CAP... .....
BOLT (5/8 X 3-3/4% NF, HEX.)
PLUG (1-1/4" CUP TYPE}. ... viiieeiunnnnn
PLUG (1-25/64% CUP TYPE). . ... ....o...vuunnn
BUSHING, CAMSHAFT (2 X 2-3/16 X 1-1/4%)
PLUG (3/4" P.T. SQ. HD.) ... .. o
PLUG (1=1/2" EXPANSIONY © - oo e ittt e e e e eaeiae e
PLUG, CAMSHAFT CHAMBER, REAR.............
PLUG (174" EXPANSION) . oot i ittt ittt emim i e e
PLUG (1/8% N.P.T.)
(NOT ILLUSTRATED ) . o ot oot ot i e e e e ettt e e
PLUG (B7168" CUP TYPE ). . ottt ittt ettt it
PLUG (7/8B% NF, HEX., SCKT.)
WASHER (28/32'x 1-1/8 X 3/32" (03011 -1 1 - 3 1
DTN, TIMINGL o oo o DA EEES 50 5SS E 8 £ s 550w = o akind w oo o o 5000 0 ¢ okt 2 3
PLUG (1/4% P.T. HMEX., SCKT. HD. ). . . i
SHIM, LINER (PKG. OF ).\t it ettt e ciain i

HOUSING ASSEMBLY, REAR OIL SEAL.......... ...
SEAL, REAR HOUSING . . . . . ettt iin it ieane et ss s
BOLT (5716 X 1% NF, SCKT. HD.). ...t
SCREW ((10=32 X 1% ). it it i s iaies s eaaaa e
GASKET, REAR OIL SEAL HOUSING..........c.chtnieninnennnn
BOLT (S5/96 X 1% NF, HEX. ). . .ot our o innunananenaenneennnomnnn.
WASHER (11/32 X 11/16 X 3/32“ FLAT ) . spms swwn ¢ smmemmmosmme o wmass 3
WASHER (5’16 X 28/64 X 3/64" .................................

BRIDGE ASSEMBLY . ottt it ittt e it et ee et e
GASKET, BRIDGE PIECE . .. evieireoeniennanenneronaeecsonnnnnssss
SCREW (174 X S5/4% SPECIAL ) . ..t itiee ittt iiamninaanieeen s
WASHER (17/64 X T/16 X 17832 )ittt innaneee e
STUD 1/2' NFE X Bo1/B" ) e it ittt
BOLT 1=3/74" NC., HEX . ) ettt ittt i e ieae i iia s
BOLT D8 NC. HHEX. ) « e ws s d R S FEEEE S AP o w e e o
BOLT 2-5/8% NC, HEX. )i oo oioeeoennonannenaneeeens
BOLT 2-1748" NC. HEX . ) ittt it iet e eaaaeaeaiiaiaaeeeas
BOLT ( 1-3/8" NC, HEX.}oummnn e dimssmmas swas slmas vmon wmwns
BOLT (7/ 1=3/4" NF . HEX. ) e vttt ieeteanennanenennens
NUT (7/1

PLATE ASSEMBLY . . it it ittt et e teea et
BUSHING . . o ittt ittt ettt a it s iaae et aesanasansesensssons
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PRINTED IN U.S.A.

PART

746
73%

736
735
735
735
735
734

742
745

746
742

731
376

353
731
738
735
738

828
376
187

456
456

NG

382
168

950
337
742
338
743
749
196
608
274
108

008
693

582
1e2
169
170
71

123
177
886

1ST PRINT

CRANKSHAFT, FLYWHEEL AND BEARINGS

M9 «
MS 1

Ma1
M9 1
Mg 1

T X2
-

-

M1

KIT,

INSERT SET,

DE

SCRIPTION

CRAN

KSHAFT . . . ... ...

INSERT, TOP (FRONT,.

INSERT,

INSERT., TOP (CENTER)

INSERT.

INSERT SET, CONNECTING
HRUST, UPPER (STD. ). ..ttt e

WASHE
WASHE

R, T
R, T

HRUST, UPPER (+.

MAIN BEARING (STD. ). .. .. i i

INTERMEDIATE AND REAR)................

BOTTOM (FRONT, INTERMEDIATE AND REAR)}.............

BOTTOM (CENTER ) v« s smu: diws c sz s smn & ammurns s ama

ROD BEARING (STD.)...................

WASHER, THRUST, LOWER (STD.). . ..... ... .. i

WASHER, THRUST, LOWER (+.

GEAR,

WASHE
PULLE

FLYWHEEL ASSEMBLY
( INCL.

CRANKSHAFT (28 TEETH) . . o i ittt et ittt et e e
KEY (1/4 X 7/8" WOODRUFF ) . . ..o i it e e
R, (1-57/64 X 2-3/8 X 1/16%) ... ... ......... N A

Y. C

RANKSHAFT......

FLYWHEEL ASSEMBLY
(MANUAL SHUTTLE)........
GEAR, RING............

BOLT (1/2 X 1-3/8" NF,

(INSTANT REVERSE)
ITEM 20)CINSTANT REVERSE) . ... ... it

HEX))

(INSTANT REVERSE FLYWHEEL ). . ... . it e i

BOLT (1/2 X 1-1/8" NF,

HEX.)

(MANUAL SHUTTLE FLYWHEEL ).t i ittt ettt e it e e te e te e e
TAE WASHER. .............

INSERT SET. MAIN BEARING (-.010")
(INCL. IT

INSERT SET,

(INCL. IT
INSERT SET, MAIN BEARING (=.030"). ... it
TOP (FRONT, INTERMEDIATE AND REAR)..................

INS
INS

ERT,
ERT,

INSERT,

INSERT, BOTTOM (CENTER)

EMS 27-30).....
EMS 27-30)....,

BOTTOM (FRONT,
TOP (CENTER)..

BEARING, PILOT..........
SCREW, CRANKSHAFT PULLEY
WASHER, BOLY............

SHIM

(.02

15%)

(INSTANT REVERSE).......

PLATE
BU

ASS
SHING

EMBLY . ... iwwws .

MF SOE TRACTOR

MAIN BEARING (-.020")
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PRINTED IN U.S.A.

CYLINDER HEAD, COVER,

VALVES AND ROCKERSHAFT

DART ND DESCRIPTION
747 721 Mg1 HEAD ASSEMBLY. CYLINDER . . . . e e
HEAD (ORDER 747 781 MBT) . ...ttt

731 354 M PLUG (1~1/4" CUP TYPE).............. A
447 652 M1 "0 RING. VALVE STEM . . ittt e e
745 308 M COVER, REAR .« i i et e et e e e e e e
353 517 X1 BOLT (5/16 X 3/4" NF. HEX.) ... .. .
353 446 Xi WASHER (5/16" LOCK) .« it i it i ie e et
741 659 Mt VALVE, EXHAUST L .ttt ettt et e
738 027 M1 VALVE . INTAKE .« « ottt ettt et e e et e e et ee e e et e e s .
747 814 M1 SPRING, VALVE §OUTER
747 813 M1 SPRING, VALVE (INNER
447 019 WA SEAL. VALVE STEM. o o oo e e et et et e e e
734 640 M1 WASHER (27/32" 1.D. X 1-7/16" 0.D.)........ R
746 698 M1 CAP, INTAKE VALVE SPRING.............. o
736 453 Mt LOCK, VALVE (SET OF 2) . ..ttt iaeecaia e
746 342 M1 GASKET. CYLINDER HEAD .« o ottt ettt et e e ettt e e e e e e
736 812 M VALVE, INTAKE (+.003" ). ittt e e e
736 813 M1 VALVE ., INTAKE (+. 015" bu it et e e e
736 814 M1 VALVE . INTAKE (#.080" b . ittt it e e e e e e e e
741 837 M1 VALVE, EXHAUST (#.003Y )i : s v smus s smms smme s amsmms v s commn = omms
741 938 M1 VALVE, EXHAUST (#.015% ). . ittt et
741 939 M1 VALVE, EXHAUST (+.030" ). it et e e et e e e
736 502 M1 INSERT, EXHAUST VALVE

(SERVICE ONLY ) ottt ettt et e ettt e s et e e e et e e e
735 513 M9 INSERT, INTAKE VALVE :

(SERVICE ONLY ) . oo v e veme v e s 56103 s 0 BaiEms aNs ERES SEmE s 0m s
734 912 Mo COVER ASSEMBLY, CYLINDER HEAD . . ... i ittt et e e
737 225 Mt GASKET., CYLINDER HEAD COVER . - ottt e ittt et i e eeeeemae e
376 192 X1 SCREW (1/4 X 5/8% NF, SCKT. HD.) .ot i e tee i
344 107 X1 WASHER (1/4* FLATg ............................................
353 441 Xt WASHER (174" LOCK ) e v ittt ettt e e e e e e et e e e e et o
740 487 M1 PIPE, BREATHER . ¢ o s oeme e o i s s s s sa s smmsnmas swss cmmu s omus
832 714 M1 CLAMP . HOSE . . o o ot e e e e et e e e e e e e e
740 498 M91 BRACKET ASSEMBLY ., PIPE . . ittt ittt e et
353 537 X1 - BOLT (53/8 X 7/8B" NF, HEX. ).\ttt tiiaan o
253 434 X1 WASHER (378" LOCK ) . - o ottt ot e et ettt e e e e e e e
354 498 X1 BOLT (5/16 X 3-3/8" NF, HEX. )t o st iteiiiieaaeaanenaenennns
353 770 X1 WASHER §11/32 X 11/16 X 3/32% FLAT) ..ttt i i
353 446 X1 WASHER: (57167 LOCI) . . vms s tin: smms s gmms Smms SEmEmas o mms omomiane oo
746 461 Mt BRACKET, ROCKER SHAFT
741 478 M91 ROCKERSHAFT ASSEMBLY . . . ittt ittt ettt e et ee e
731 330 Mt PLUG (13/32% CUP TYPE). ......ccu...
733 813 M1 WASHER (3/4 X 15/16 X 7/64")
363 861 X1 RING. EXT. SNAP (g9/16" 1.D. X 1/16" THK.)
733 811 Mt SPRING (3" LONG) . . ottt eee i
733 812 M1 SPRING (1378325 LONG) . i e it ittt et e et e et e e
736 664 M2t LEVER ASSEMBLY, R.H.

CINCL.. TTEM ST F . e oo e smms 58ms 8 8608 5005 FEHESHE (HRS §agms omws
736 663 M91 LEVER ASSEMBLY ., L.H. oottt ittt it e et e et et e e
895 748 M1 BUSHING (3/4 X 7/8 X B 8% ) e e e
733 B17 M1 ROD ., BPUSHL. . s crmme o menlid § o 5EHE 3 MBS SHEE LEHE EE TR <m0
746 443 M1 TAPPET, VALVE . o o ettt it e e e et e e et e e e e e ettt e e s
747 004 M1 CONNECTION, OIL FEED. . ottt et e e et e eee s aaaeemeeaaeaenen
353 027 X1 SCREW (#10 - 32 X 7/16" HEX. w/LOCKWASHER) .............
376 525 X1 SLEEVE, PIPE (1/4 X 27/64 X I5/64%) .\t
734 088 Mi STUD (7/18" NF X 2-1/2" ). it ittt et i
440 275 X1 WASHER (7/16 X 7/8 K FFB2U ) o e s e B S HESEE SEEE FUE Sy P
185 911 M1 NUT (7/146% NF, HEX., LOCK) . . .ttt iieeee it it iiiainaneaaann
739 505 M{ BOLT 21/2 X Ao4/8" NF . HEX . oot e e e e e
739 504 M1 BOLT (1/2 X 3-1/2% NF, HEX. ). . .ottt ienna e
739 506 M1 BOLT (172 X 4-187168% NF, HEX. ). .\ ittt aeimanaeaennanannans
731 516 M1 SCREW, TAPPET ADJ. (3/8 X t1- 13/32" NF, SPL).....ovuvun-.
353 430 X1 NUT (3/B" NF, HALF HEX. )t ittt et ettt et aica e aeae s
733 276 M1 PLATE, ENGINE LIFTING. ...utvstonninronnannennneenannseesseanon
736 678 M1 PLATE., ENGINE LIFTING . ... ..t ttttmimaae et aeaatacnnnnannnns
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PISTONS,

74% 340 Mt
745 245 M1
745 768 MS1

747 007 M21
376 S68 X1
476 246 X1
733 767 M1
736 950 M81
736 951 Mg
736 €52 M91

736 €53 Mg1

1ST PRINT

RINGS, CONNECTING RODS AND BEARINGS

PISTON ASSEMBLY. . ... .. .......... e -
FIN, PISTON (ORDER 743 110 MS1). 0 itie e .
RING, SNAP . . .. ittt e e

RING SET. SINGLE PISTON. ... .. ... ..l i . .. i iiiiiaioi .
RING, COMPRESSION. TCP GRODVE . .. ... .oiioiuouiinaane.,
RING. CCMPRESSION. 2ND AND 3RD GROOVE
RING, SCRAPER. 4TH AND 5TH GROOVE......

LINER (.010" OVERSIZE) .« oo vmmm ettt it

LINER (.040" OVERSIZE) . .. . . iiiitiin it et

RING SET. PISTON {RE=RING): s ciunws smms samsmms mms suus sms s@ns 45
RING, COMPRESSION, TOP GROOVE (ORDER 745 769 MS1)...........
RING, COMPR. 2ND ANG 3RD GROOVE (ORDER 745 769 M91) .........
RING, SCRAPER, 4TH GROOVE (ORDER 745 769 M9) . .... .. ... ......
RING, SCRAPER, S5TH GROOVE (ORDER 745 769 MS1)...............

ROD ASSEMBLY, CONNECTING. . ... . ... ... i i
BOLT (1/2 X 3~3/16" NF, HEX. SPECIAL)........... ... ...
NUR (12 NE, HEX Y e s o gms somme gmmg s ams smp smmp s spre smn s ags g
BUSHING (1-23/64 X 1-17/32 » 1-2%/64") .. ... ... .. ... ... ... ..

INSERT SET. CONNECTING ROD BEARING (STD.).....................
INSERT, BEARING (ORDER 736 95C MS1).........................
INSERT SET, CONNECTING ROD BEARING (-.010")...................
INSERT. BEARING (ORDER 736 851 MOt) ... ... ... vinennnn...
INSERT SET, CONNECTING ROD BEARING (~.020%).........cccon.. ...
INSERT, BEARING (ORDER 736 952 MS1)...............cuu..onn.
INSERT SET, CONNECTING ROD BEARING (-.030")...................
INSERT. BEARING (DRDER 736 953 M22). .. ... ... ... .. v ...

MF 50t TRACTOR 651 513 M91
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PISTONS, RINGS, CONNECTING RODS AND BEARINGS
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CAMSHAFT, TIMING GEARS AND HOUSING 11

REF NOC .
o} PART NCT DESCRIFTION REQ.
K 736 818 M1 CAMSHAFE T .« - o o e e e e e e e e 1
-2 736 254 M GEAR, CAMSHAF T L L ottt ettt it e et e et e e e e 1
3 002 186 X KEY (1/4 X 7/8% WOODRUFF ). ottt ittt it e et e ettt et e e e e e e 1
4 733 728 M1 WASHER, THRUST .. 5w, 55t s @ms Smns $Es S0/ a3 £6 56 55806 1H55 f@ms § 5665 1
5 1 476 145 X1 PIN, DOWEL . . o o« o oo oo e e e e e e e e 1
6 734 182 M1 WASHER (17732 X 2-1/8 X 5/16" ) i i i ittt ettt e 1
7 734 276 Mf{ WASHER ., TAB . . o s oo vemmbo s d@hs s s 8853 i0s s b0@s smas s spes¥aas s5ums 1
] 734 663 Mt SHIM §17/32 X 374 X 1/68™ ) o i e 1
10 376 075 X1 BOLT (1/2 X 1% NF, HEX., SPECIAL) 1
11 734 883 M1 BUSHING, CAMSHAFT (2 X 2-3/16 X 1-1/4") 1
12 735 852 Mt HUB, IDLER GEAR. . : . ivsscomscunssnisinsssansssmmss 1
13 734 738 M9t GEAR ASSEMBLY, IDLER . . o oo v e e e e e e e e e 1
14 731 033 M1 BUSHING, (1-63/64 I1.D. X 2-1/4 0.D. - 2
15 731 036 M1 PLATE, IDLER GEAR. ..o mminiinieeinnn 1
16 353 550 X1 BOLT (378 X 2-1/2% NF, HEX.) oo oo e e e e e i 3
21 741 784 M1 HOUSING., TIMING GEAR. ...t iit ittt et e e et e e et e 1
22 742 474 M1 GASKET, HOUSTING. . .. o6 cisimnisass inmi igas snmms sus smus §988 5 5.4 1
23 734 584 Mq PLATE, BLANKING . . . ottt ittt it e ettt et et ettt e e 1
24 734 593 M1 GASKET, BLANKING PLATE .. ..ttt ittt e ettt e e et 1
25 736 799 M21 FILLER ASSEMBLY, HOUSING. . .ttt ittt ite e it ettt 1
28 734 945 M1 GASKET. OIL FILLER . it it e se et ettt et e et et e e e 1
20 353 517 X1 BOLT (5/16 X 3/4% NF, ) R R 2
30 732 575 M1 WASHER (5/16 X 9/16 X 1/16“ ALUMINUM) . ... i 2
31 734 888 Mt COVER, FRONT. ... 6. i icisiciioai o i iNa0: {Mass90ai s i @i 805 1
32 1 447 690 M1 SEAL. OIL FRONT COVER. . ittt et it ettt e it e ee et et e 1
33 734 887 M+ GASKET, COVER. ... vv ittt it ttneeet ettt ie et ates e e et 1
34 1 853 144 M1 DRIVE, TACHOMETER . . ...t vvie s ieieeieeinaennnnn T P, 1
35 353 509 X1 BOLT (1/4 X 1=172% NF . HEX. )@t ie ot i o e e e i 1
36 353 503 X1 BOLT (1/4 X B/4% NF, HEX. ). o oo 1
37 376 055 X1 WASHER (17/64 X 7/16 X 1/36%). . . .. . il 2
39 734 891 M1 COVER., INSPECTION. © .ttt it ittt it et e et et e ettt e eee e 1
40 734 890 M1 GASKET. INSPECTION COVER . . . v vt e et e e et e et 1
41 353 516 X1 BOLT (5/16 X.S5/8" NF, HEX. ). . i ittt it et e eaie e 4
42 732 575 M1 WASHER (5/16-X.8/16 X 1716% ALUMINOMY . . o, 4
46 353 518 X1 BOLT %5/16 X T/8% NF, HEX. ) ittt ittt it eeeeaeaiiaaann 22
a7 353 518 X1 BOLT (5716 X 1" NF, HEX. ).ttt e ettt tenenseameaaeenn. 1
48 353 531 X1 BOLT (5/16 X 2=-1/2% NF, HEX. ). ittt ittt i tisneaeaennneeann. 4
49 353 446 X1 WASHER (5/16% L ) S 23
50 354 261 X1 BOLT (3/8 X 1-3/8" NC, HEX g .................................. 1
51 354 269 X1 BOLT (3/8 X .2=1/2% NC, HEX:):ussvmassnns sunsssmus soms smms smms 2
52 353 434 X1 WASHER (3/8" LOCK ) . ottt ettt ettt et et e et e e 3
53 354 123 X1 NUT (378" NC, HEX. )ittt ettt ittt e ettt et e e e e aeneen 3

PRINTED IN U.S.A. 1ST PRINT MF SOE TRACTOR 651 513 M9t
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187
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PRINT

ENGINE GASKET SETS

D
GASKET K

GASKET,
GASKET .,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,

GASKET
GASKET,
GASKET
GASKET,
SLEEVE,
SEAL (

WASHER (25/64 X 13/16 X 5/64" COPPER)

GASKET,
SEAL,
RING,

GASKET ,
GASKET,

GASKET SET BOTTOM OVERHAUL
FHOUSING . « -« o ene e et e e et e e et ie e
HOUSI G .............................................

GASKET
GASKET .

GASKET,
GASKET.
GASKET.
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,

ESCRICTION

IT. TOP OVERRAUL . . ... e

COVER...........
EXHAUST MANIFOLD
INTAKE MANIFOLD.
INTAKE MANIFOLD,
INTAKE MANIFOLD,

BODY............
(2- 1/8“ 1.0.)....
CONNECTION. . ....

SENTER'. S
. WATER ODUTLET connscr:éﬁ'(iiisiié*'i'é'} """""""

PIPE (1/4 X 27/64 X 15/64")........

3/16 x 3/8 X 3/32
BREATHER TO COVER

VALVE STEM. oot vomivs smie abie e smne e 88 5@ e imas immeame s s
ELBOW SEALING . . ... i i i ie s oo
CONNECTION. . .ottt it it it ettt s e s
OUTLET . .o i e i e e

EXHAUST MANIFOLD

INSPECTION COVER

OIL SUCTION PIPE

MF SOE TRACTOR

651 513 M9t

(ISSUE

CYLINDER HEAD -« o o o ottt e e e e e e
CYLINDER HEAD COVER

COVER ¢ ¢ cisms 55 5 55 s @ 695 o »iewme oaisie oime oo we s ioim ona oo i be§ o
[0 B T = O T I
WATER PUMP . . . . ittt et taeiiaa e
WATER PUMP TO BLOCK
LIFT PUMP (4 HOLE; ..................................
FUEL PUMP (2 HOLE

INJECTION PUMP . . .. i i et e e
BRIDGE PIECE .. ... ittt et ieeaateiaasonns
OIL FILLER. .. i ittt i ittt e e e s i s
CONNECTION . . . i ittt it it st en e eata e e
ODIL FILTER G : s gvs smms e o ommn oimimn v wjoimeiommeimo e pl B3 4
REAR OIL SEAL HOUSING
BLANKING PLATE . .. .. ittt i e
WATER PUMP BODY . .. ...t iii it iaiie it cn s
WATER PUMP . . . . i i ittt aaees
WATER PUMP . . .t it e et e et
WATER PUMP . L ... ittt et iaeaaeeanas s
Lo B T o O = = S
LUBRICATION OIL FILLER

DRIVE . it ittt et e et ets e ettt e

1)
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ENGINE GASKET SETS

13
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LUBRICATION SYSTEM
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1ST PRINT

LUBRICATION SYSTEM

DISCRIPTION

PLUG (374" NF. HEx.)......

WASHER (49/64 X

GASKET

+

0

DIPSTICK,

WASHER,
DIPSTICK. ... ........
NUT (SPECIAL).............

HEAD ASSEMBLY, OIL FILTER.
FILTER; Qlbcwa:son:suns saus
GASKET, OIL FILTER........

TUBE,

SPRING

ITL PAN: sws s smms vu
OIL LEVEL.......
DIPSTICK. ... ....

PLUNGER, OIL FILTER ADAPTER..... e

ADAPTE

R

GASKET, OIL FILTER........
STUD, ADAPTER.............
WASHER (7/16" FLAT).......
NUT (7/16" NF, HEX.)......
GASKET, OIL FILTER........
BOLT (5/16 X 2-1/4" NF, HEX. ). . ... .. ittt
WASHER (7/16" FLAT).......

BALANCER ASSEMBLY

(SEE PAGE 16).............
PIPE ASSEMBLY, OIL........
GASKET, BALANCER..........
BALANCER...........
ADJUSTING LEVER....
CONNECTION, STRAINER......
GASKET, CONNECTION........
BOLT (5/16 X 2-1/4" NF, HEX. ). ..ttt et
WASHER (5/16" LOCK).......
STRAINER ASSEMBLY, OIL....
BOLT (1/4 X 5/8% NF, HEX.)
WASHER (1/4% LOCK)........

SCREW,
SCREW,

BOLT
BOLT

5/16
5/16
STUD (5/16*"

=0
-

MF S50E TRACTOR
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REF

2
3
4 1
5
6
7 1
8 1
9 1
10 1
11
12
13 1
14
15
16
17
18 1
19
20
21 1
22
23 1
24 1
25 1
26
27
28 1
29
30
3l

PRINTED IN U.S.A.

CART

747

747

40& Mo~
054 M91
057 M1

N

(4]

o]
AT TIXHYXIRZTEN
PP PSP

1ST PRINT

BALANCER

BALANCER ASSEMBLY ... . ....
FRAME ASSEMELY, BALANCER
BALANEER iz spums ¢ swms cmmn coag g5 SRS § 60ma Ammomms s mma owmma o g

HUE ,

BEARING, BALANCER

PUMP

BEARING, BALANCER

NUT,

SCREW., BALANCER

ASSEMBLY, OIL. . ... .. e
GEARy BALANGER : suws s s s soms s5ms 25 SMEE § 0% gmms cmois ums o ammia v

BALANCER . . . e e

SCREW, ADUUSTING LEVER. . ... . ... . . i it
GEAR, BALANCER . .. .. e e e e e
BALANCER GEAR. . s : s cms tmasoms imms enms smsimms cmn e smms s

HUB,

BEARING, BALANCER
WASHER, BALANCER
PLUNGER, RELIEF VALVE

SPRING., RELIEF VALVE...........

RELIEF VALVE : coms vommn s smmamoos ome s sma vmas ome s s oommms s ae
BALANCER. . . .. ... Fios o s o mme weoss s s
WETGHT, BALANCER : ¢ c v s vwwc s smssmmsmwmp swms 65 5 583 5% 5 sms 8 1w
WEIGHT, BALANCER : i cosv smms s ews smmsmms vmms smn s s rarnte omn v 5 ws

CAP,
PIN,

BUSHING

GASKET, BALANCER . . ... ... e e et e
PIN

DOWEL,

SCREW, BALANCER ;. i cwc s cimm: smn smmemus cmmsmms s mmemmn owms o vima s
SCREW, BALANCER . .. ... .. i e e e e e
COVER, BALANCER : : cus:snmms sups sne smmnimssims snmsvms smms s sms s
COVER,; BALANCER : : cnwis conwmis vrmmasamio simn comuts o i s imin oo s oietm s 5ioim s s
SCREW, BALANCER . ... ... it it i ittt it s it e eieeie e

BOLT (M6 - 1.0 X 10MM HEX.. HD.

PLUG

(3/8" N.P.T. HEX.,

SCKT.)

MF SOE TRACTOR

651 513 M91{
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MF 50E TRACTOR

ILLUSTRATION TO BE RELEASED AT A LATER DATE.

Print MF 50E TRACTOR
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PRINTED IN U.S.A.

736
736
746
740

NC

PART

20€ M«
754 M1
261 Mt
368 M1
704 M1
702 M1
30 M2
742 M1
448 X1
470 M91

431 X1
434 X1

1ST PRINT

MANIFOLD AND MUFFLER

DEISCRIPTION

MANITFOLD ., EXHAUST | L L b it mit v d 5 5t v e smee s o s S s 55 8 S 86§ s

GLSKET ., EXHAUST MANIFOL

Disws

MANI QLD INTAKE . . o cvv o vmme vwe smma sarms 5 cmms 5w eimimus vime o« sown 5 oo
L FRONT . oL

GASKET, INTAKE MANIFOLD, CENTER. . ... ... .. .. ... ...
o REBR: s vumg s sogmg s swmn sommn somme some
ELBOW . . . e e e e e
GASKET, ELBOW. . ... . . . i i i e

GASKET, INTAKE MANIFOLDC
GASKET, INTAKE MANIFOLD

NUT (3/8" NF, HEX.. LOC

CLAMP ASSEMBLY . to: smoe v vivis sommatois s @mis s me & oo e fa i) in n e ias = oo int o o i i 0n
MUFFLER . . ..ottt i et it s e et ittt e e et

NUT (3/8" NF, HEX., SPE

ClaL)

STUD §3/8 NE X T25/B" Yonie sz amps sme s saps s g8 B smae epws Sww e w A

STUD (3/8%" NF X 1-3/8")

HEATER: MANIFOLD : v ox ¢ cmms smms smn immss smus cumus smms 145 smas ymes s
PLUG (1/2% NF, HEX. ). . ittt e

BOLY (3/8 X 2-1/2* NF,
BOLT (378 X 1-1/8" NF,
NUT (3/8" NF, HEX.)

(NOT TLLUSTRATED ) . oot ittt ittt et e e et et e e
WASHER (378" LOCK) ss sows sums snms smss s883 3 2095 SOHS SEBE IMRsE@s & 3

MF SO0E TRACTOCR
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5 1
€ 1
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11 1
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13 1
14 4
18
17
18
19 1
20 1
26
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1ST PRINT

AIR INTAKE

BRACKE T . . . ittt e e et e e e e e

DESCRIPTION
CLEANZR ASSEMBLY. AIR. ... .........
BODY (OQRDER 167& 282 M21). .. .. ...
ELEMENT, AIR CLEANER (INNER).....
ELEMENT. AIR CLEANER (DUTER).....
KNDE, AIR CLEANER ELEMENT........
NUT, ELEMENT RETAINING...........
VALVE, DUST . ... ..t ieiineannnnn
CAP ASSEMBLY, AIR CLEANER..........
SEAL, AIR CLEANER. .. ... evoveeenannnen.
HOSE, AIR CLEANER.........cooo... s
COLLAR, AIR CLEANER................
CLAMP (2-3/4“ DIA.). .. uuuiveennnnn
CONNECTOR . . v vt ieemiieeeannn
SWITCH ASSEMBLY, VACUUM............
BRACKET ASSEMBLY .. ........cocomnunn
BOLY (5/16 X 1/2* NC, HEX.)........
BOLT (5/16 X 3/4* NF, HEX.)........
WASHER (3/8" LOCK). .. ...0viveuunnnn
NUT (3/8" NF, HALF HEX.)...........
WASHER (11/32 X 11/16 X 5/64" FLAT)

MF SOE TRACTOR

651 513 M91
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22 COOLING SYSTEM
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COOLING SYSTEM

Tr
NT PART NO CISCRIFTION
1 738 379 M2 BODY. WATER PUMP . . .t e e e e e e c e
2 734 695 Mt GASKET, BODY: : g5 .onms g 602 2508 emir iM@E IBE: (0ES 268 LIS (HAE THPD 5 4
3 734 624 M STUD (378" NF X 2-1/1€" ) L i ittt i e e e e e e e e e
4 353 434 X1 WASHER (3/8% LOCK ) . o ottt ettt it et e e e e e e e e e et e e
5 353 431. X1 NGT €378™ NE, HEX ). 5 5.5 55 5 qms commonmmme 5 63058 5853 §03 055 GEa s 88 8 5
6 353 518 X1 BOLT (5716 X 7/B% NF, HEX.: )i iwussms smmssomns vmn smms daps smn g in
7 © 353 531 X1 BOLT (5716 X 2-1/2" NF, HEX. ). ettt it e e
8 353 446 X1 WASHER (5/16% LOCK ) . ittt ottt it e e e ettt e e et e e e
e 366 947 X1 PLUG (1/2% P.T. HEX., SCKT. ). . vu.ius cuwsimumsemasensianssmmsis
10 731 410 M1 PLUG (5/8 X 5/16" NF, HEX. ). . ..ttt et et ee e
11 *376 178 X1 WASHER (5/8" FLAT ) .. .. it it iieeens e e
16 1 446 127 M9t THERMOSTAT ¢ cms v svis s smms smws 55 sH8s 586 Jmms cmms sEmsmme s 05 smes
17 735 312 Mt CONNECTION, WATER OUTLET . . ittt e et e iee et eeee e
18 735 641 Mi GASKET, WATER OUTLET CONNECTION (1-15/16" I.D.)...............
18 353 542 X1 BOLT (3/8 X 1=1/2% NF, HEX. ). ot e et e e e i
20 353 434 X1 WASHER (378" LOCK ) .ttt it ittt it e e e et e e e e e e
22 1 669 650 M8 RADIATOR ASSEMBLY . .ottt et e e e e ettt e e e
23 1 872 668 ME23  CAP ASSEMBLY, RADIATOR . ..ottt ittt et e et e e
24 1 684 882 M1 TUBE, RADIATOR OVERFLOW. . ottt ittt et ettt e e ettt e e
28 1 851 085 M2 TAP ., WATER DRAIN. . . ittt ittt et e et e e e et e e et
26 1 681 398 Mgt FRAME ASSEMBLY . o ittt it e e e ettt e et e e e e e
27 1 458 318 M91 SHROUD ASSEMBLY.:wa: snms inmiaoms simenms in o imEoinms Fmuigms s@my
28 898 748 M1 HOSE, RADIATOR éLOWERg ........ ................................
29 1 692 004 M1 HOSE, RADIATOR (UPPER ) . . ittt ittt it ettt et e e e e e e e
30 832 713 Mt CLAME; HOSE (TYPE Fluu: svmimmpieumsnm: sEms sHms s8 5 S0 (s 1858
31 353 697 X1 BOLT (7/16 X 7/8" NC, HEX e e
32 353 500 X1 BOLT (1/4 X 3/8" NF, HEX. ). ittt ittt it ettt ie e e eeen s
33 355 617 X1 WASHER (5,16 X 3/4 X 1/16“ FLAT) e smmsoms 2 smeiams SEBI RN 885 8 3
34 353 432 X1 WASHER (7/746™ LOCK) . i\ttt it ottt e e e et e e ettt e et
35 1 874 985 MS2 FAN ASSEMBLY, RADIATOR . .. ottt ittt ettt et e e et e eeee e e e
36 1 692 480 M1 SV BELT (B5=5/32% LG. )t vttt ittt it e e e e e e e
37 PUMP ASSEMBLY (SEE PAGE 24) . ... ittt it e et et iae e
38 353 544 Xt BOLT (3/8 X 1-3/4" NF, HEX.; ..................................
39 353 550 X1 BOLT (3/8 X 2-1/2" NF, HEX. ) .. ittt
a0 353 434 X1 WASHER (378" LO0CK):mtismus soninmninms $08: SMms (o0 EE: (RE: 883 § 4
42 1 853 223 M1 PIN, UIGGLE . .ttt ittt i et e et e e e
43 360 €39 Xi CL P e et e e e e e e
51 1 664 196 M91 COOLER ASSEMBLY., DIl . ittt ittt itee et ettt e e ettt
52 1 €91 376 M1 BRACKE T . . . vt ittt e ettt e e e e et e e
53 1 691 378 Mgaf TUBE ASSEMBLY . 05 v oo § 5668 Somms o ims S fbed S B G EEES §Mbs 05 5 84
54 356 267 X1 UNICN, BULKHEAD (3/4" NF; .....................................
55 356 614 X1 NUT (3/4" NF, HEX., LOCK) . i\ ittt it it i et ie e
56 1 664 198 M91 TUBE ASSEMBLY « it vttt ettt e e et aae e et e e
57 1 664 199 M91 TUBE ASSEMBLY . oottt ittt et ettt e et e e e e e e
58 812 087 M2 AD AP T OR . . o ittt ittt e e e
59 376 551 X1 WASHER, PLUG. . ittt et e ettt e e e e e et e et et e
60 196 174 M1 0% RING (3/4" T:Du X 1/V6 ). cusssmssums oms i0ms 3853005 5 (04§ 18
61 880 668 M1 PLUG . .t e e e e e
66 339 123 X1 BOLT (M8 = 1.25 X 20MM HEX. ). ..ttt ittt ieieeeineenaenan
67 381 922 X1 BOLT (M8 - 1.25 X 35MM HEX., HD. ). .. ...ttt iimineeen
68 390 972 X1 WASHER (8.4 X 17 X 1.6MM FLAT ) .. ... . ittt e aaeee e o
69 339 374 X1 WASHER (M8 LOCK ) . ittt ittt ittt et et et ettt e e
70 1 440 203 X1 NUT (GMEB = 1.25 HEX o Vemusmrmms cmms smms 000t 50052 063§ §05 SHPs s@ps o
PRINTED IN U.S.A. 1ST PRINT MF SOE TRACTOR 651 513 M9
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847
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550
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157
426
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1ST PRINT

WATER PUMP

DESCRIPTION
FUMP ASSEMBLY, WATER......

BODY, FRONT (ORDER 743 064 MG ). . ... .........

SHAFT, WATER PUMP (ORDER

T47 444 MO1) .. ... ..

IMPELLER, WATER PUMP (ORDER 747 444 M21). ...

COLLAR., CERAMIC.........
SEAL, REAR..............

RETAINER, FRONT SEAL (ORDER 747 444 M91)

SEAL, FRONT.............

FLANGE, FRONT SEAL (ORDER 747 444 M31).. ... ... ... .

BEARING, BALL...........

RING, INT. SNAP (1/16" THK.). ... ...,

BODY, REAR. . ........cceu-.
GASKET, WATER PUMP........
STUD (5/16" NF X 1-1/4%)..
WASHER (5/16" LOCK) .......
NUT (5/16" NF, Yoo
KEY (5/32 X 5/8" WOODRUFF)
PULLEY, WATER PUMP........
WASHER (5/8" FLATg ........
WASHER (5/8* LOCK

NUT (5/8" NF, HEX.).......

PLUG (1/2" P.T. HEX., SCKT.

e

GASKET, WATER PUMP TO BLOCK. .. ... ... ... . . .. it

KIT, WATER PUMP REPAIR

BOLT (3/8 X 1-3/4" NF, HEX.

(INCL. ALL ITEMS MARKED “A"i ..................................

BOLT (3/8 X 2-1/2" NF, HEX.

WASHER (3/8" LOCK)........
STUD (3/8" N.F. X 3-3/16")
NUT (7/16" NF, HEX.)......

MF 50f TRACTOR
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FUEL TANK
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PART

87¢
876

NC

528 Mga
534 M21
517 M2
250 M1
78S M1
784 M1
765 M1
762 M9t
523 M21
623 M1
772 M21
511 M91

1ST PRINT

FUEL TANK

DESCRI=TION

TANK ASSEMBLY . . .. .. ... ... ..
CAF ASSEMBLY, FUEL TANK..............
SENDER . . ... .. e i
GASKET ., SENDING UNIT... ... ... .. .....
WASHER. SENDING UNIT
WASHER, SENDING UNIT {
SCREW, SENDING UNIT (M
STRAF ASSEMBLY, FUEL TAN
SUPPORT ASSEMBLY . ... ... ...,
DAMPENER. . ... . ... ...
STRAP ASSEMBLY, FUEL TANK, REAR......
SUPPORT ASSEMBLY .. ...................
CHANNEL . . ... . ... ..

rPoHWH

WASHER (174" LOCK), . ... ...,
NUT (1/&4" NF, HEX.J}.... ..o ..,
BOLT (5/16 X 1" NC, HEX., WASHER HD.,
WASHER (5/16" LOCK)..................
NUT (5/16" NC, HEX.).................
BOLT (3/8 X 1-1/4" NC, HEX.).........

MF SOE TRACTOR

S.1 X MM CUP) . . .. L
7.1 X 4.8MM FLAT).................
; X 12MM HEX w}ommc cmms vimme o wiws v

651 513 MS1
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REF
NS

1
2
3 1
4 (A)
5 (Aa) 1
6 (A) 1
7 (A) 1
8 1
] A 1
10 EA%
12
13 A
14 éA;
15
16
17 éA)
18 A) 1
19 1
20 1
22
25
26
27
28

1

PRINTED IN U.S.A.

447

896
827

850
851

850
886

852

368
353

850
886
896

740
741

383
896

PART NO

ot7

298
545

827
788

828
287

028

FUEL LIFT PUMP

DESCRIPTION
MS 1 PUMP ASSEMBLY ., FUEL . o ot ettt e e e e e e e e
BODY, FUEL PUMP (ORDER 1447 O17 MSt1 PUMP ASSEMBLY)..........
M9 1 ARM . e e e
M1 LINK, ROCKER ARM . . i i it e et ettt e e e e e e e e e et
(ORDER 1896 434 M91 REPAIR KIT) .. .. . . ... ...
M PIN, LINK
(ORDER 1886 434 M91 REPAIR KIT) . .. i e
M1 WASHER, LINK
(ORDER 1886 434 MI1) . i i ittt e e e e e e
M1 RETAINER, ROCKER ARM. . ... ittt ittt ettt e e e ieeeens
M1 SPRING, ROCKER ARM. . . ittt ittt it it e e e e et e e
(RDER 1896 434 MO ) . ...ttt it et e et e aeeeae
M1 SPRING, DIAPHRAGM. . . v\ v io i ettt e s in i iiiensinneens G ormm: smEn
DIAPHRAGM. FUEL PUMP (ORDER 1896 434 MS1 KIT) -
COVER (ORDER 1447 O17 MSO1) . ... .t i e e
GASKET (ORDER 1886 434 MO1) . . . ... . ittt
VALVE 50RDER 1896 4348 M1 ). . .
X1 SCREW (#10 - 32 X 1/2% FIL. HD. SLTD.) .. i,
X1 WASHER (A 10 LOCK ) . o ittt ettt e e e e e e e e e et as
SCREEN, COVER (ORDER 1896 434 M91 PUMP REPAIR)..............
M1 GASKET, FILTER COVER . . vttt it it et e ettt ee s
M1 COVER, FUEL PUMP . . . .ttt ettt e e e e e e e e e e e e e
M1 SCREW, COVER ATTACHING . .. ...ttt ittt ittt et
SPRING, PRIMER (ORDER 1896 434 MO1) . . ... .. iviiinennnnnnnn
M1 GASKET, LIFT PUMP (4 HOLE) .. ittt it e e et et
M1 STUD:: PUMP TO BLOGK : . 5 sumzumuinn: iNEP: (oL Ema: (93 F S8 HE S
M1 PLATE, FUEL PUMP MOUNTING. . ..ttt ettt te e i et et
X1 NUT (5/16% NFE, HEX. ). oot ettt et ettt e e e e e e e e e e
MS1 KIT, PUMP REPAIR
(INCL. ITEMS MARKED A" ). ottt ittt e et e e

1ST PRINT
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651 513 M9t

PP P S

L AR A ITINN - AN

X OBARNA



29

FUEL LIFT PUMP

2998 014

651 517 Mol

Tet Print



FUEL INJECTION SYSTEM
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1ST PRINT

FUEL INJECTION SYSTEM

PUM> ASSEMELY,

(SEE PAGE 36)

INJECTION

GEAR, PUMP DRIVE . .. uussmmesmus samicmsicnss imps smmes
PIN (1/4 25/64" SPRING) w . comn v ngg s nmg s oms s cmsms smw oo

BOLT (5716 x 3/4" NF, HEX.)

WASHER (5/16"

EOCK b i 2 5585 555 8B Betmm? o v ELHHE FHMS SHBPE sTHF 57

GASKET, INUJUECTION PUMP . . ..ttt et e e
STUD (/16" NF X 1=3/8") . .\ e
WASHER 511/32 X 11/16 X 3/32% FLAT ) .. ittt it ee e e

WASHER (5/16"
NUT (5/16* NF,

LINE ASSEMSLY,
LINE ASSEMBLY,
LINE ASSEMBLY,
LINE ASSEMBLY,

DAMPER . . . ....
PLATE, DAMPER
SCREW (#1C-32
NUT (#10 - 32

LOCK) ...........................................
EX e comma vimme cmmy g s smwn smmme simma s s

INJECTION, 1 CYLINDER. . ........................
INJECTION, 2 CYLINDER. ... ... ... ... ... ... ....
INUECTION, 3 CYLINDER..........................
INUECTION, 4 CYLINDER... .. ... ..................

X 1" RD. HEAD SLOTTED) . ... ... . ..ty
BEX . Voo o o wias dm mdsiimn 5 685 » nmn s vmm$ s 8B E 8 b o dae s

SLEEVE, ADUUSTING SCREW. « . vvcnws s enssmmssonems swmss sps smds fams
NOZZLE ASSEMBLY, INJECTOR

(SEE _PAGE 35)

NOZZLE, INJECTOR

(SEE PAGE 35)

WASHER (25/64 X 13/1€ X 5/64" COPPER) . ... ... . oo .
SHIELD, INUECTOR: v o somesmmssmms smps saps swms s sms s $35s s808 998

LINE ASSEMBLY,
STUD (5/16 NF
NUT (5/16" NF,
BOLT., BANJD..
WASHER. BANJO

LEAK-OFF , L. e
X 1= 9/16") ......................................
HEX

BOLT . . oo PR

MF SOE TRACTOR 651 513 M9t
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32 FUEL FILTER AND LINES
REF
NT PART NO DESCRIPTION

“ i 686 €55 M9t TUBE ASSEMEBLY . o o i e e e e e e e e e e e e e e e e e
2 1 686 €52 NMS1 TUBE ASSEMBLY . . . it et e e e e e e e e e e e e
3 735 882 M1 AD AP T ER . o o e @ S P S Y OR D IS Y SMER WA § AR SM PR AE B 8 0
4 381 032 X1 RING, SEALING (10 X 14 X 1.5MM) . . . . . .t
5 37¢ 101 X1 PLUG (10MM HEX . i it it i it e et e e e e e e e e e e e e e et e e e
6 898 S80 M8t VALVE ASSEMBLY, FUEL TAP . . i e e et i e e
7 1 667 052 MS2 TUBE ASSEMBLY . o it it it i et i e et e et e e e e e e e e e e e e e e e
8 365 672 Xt CLAMP . TUBE . . . ot it it e e e e e e e e e e e e e e e e e s e e
e 1 876 539 MS3 TUBE ASSEMBLY . . .ttt i i e e it e et s e e it e e et et e e e e e
10 1 876 541 M94 TUBE ASSEMBLY : v v:isws sams s smws s §ds s@mssms smpsmms ean swwme awn s
11 733 869 M1 PLATE ; DAMPER . iscs o msus omusvmma oo s g w6 o v w05 « i 10 5 fa (6 165 & S0 03 o o) 0 i 0 1o ok o Twvion o o
12 . 733 868 M1 DAMP E R . . . . . et e e e e e e e e e e e s S HEE MY 2
12 1 873 172 M84 TUBE, FUEL TANK TO PUMP . ., ... . it e ieae e TN R
14 1 754 400 M1 SCREW (#10 - 32 X 1" HEX. ). . i it iii i e e e e e e e
21 FILTER, FUEL (SEE PAGE 35) . ... ittt e e et e et e e e et
22 1 876 505 M81 BRACGKET ASSEMBLY :wms vrvms s me s e Se 8053 $/05 685 $@3 ¢ @ymme nwe @
23 1 871 780 Mt WASHER ., FILTER . . i i i it i ittt i e e e ettt ettt e e e e it e e e et e et et enas
24 1 871 772 M1 PLUG, FILTER . & ittt e e e e e e e e e et e et e e e e e e e e e e e ie e cea s
31 376 578 X1 NUT (F10 = 32 HEX . ) o it e it e i e e e e e e e e e e e e e e
32 353 536 Xt BOLT (3/8 X 3/4Y NF, HEX. ). i i i ittt i e e e et e st e e e
33 355 566 X1 NUT (3/78Y NC, HEX . ). e i@t d e §om b 8 dmd Solilie 68 ot 8bi00s s s ¢ s 85

PRINTED IN U.S.A. 1ST PRINT MF S0E TRACTOR 651 513 MS1
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REF
NC .
1 1
2
3 1
4 1
5 1
6 1
7 1
8
=] 1
10 1
11 1
12 1
13 1
14 1
21 1
22 1
23 1
24 1
25 1
26 1
27 1
28 1
29 1
30

PRINTED IN U.S.A.

PART NO
87¢ 507

1ST PRINT

M1

XTZTITT
amaaaall

FUEL FILTER

DESCRIPTION

FILTER ASSEMBLY, FUEL..........
HEAC, FILTER (ORDEK 1876 507
BOLT, RETAINING..............
WASHER, RETAINING BOLT.......
ELEMENT ASSEMBLY, FILTER.....

GASKET, ELEMENT TO BOWL....
GASKET. ELEMENT TO HEAD (BL
"o" RING (9/16* 1.D. X 3/32"
"0" RING (i1/4" 1.D. X 1/16" T
BOWL , FILTER .................
WASHER, BOWL SEALING.........
STUD ASSEMBLY., BOWL..........
PLUG ASSEMBLY, DRAIN.......
WASHER, DRAIN PLUG.......

NOZZLE ASSEMBLY, INJECTOR......
CAP, INJECTOR................

WASHER, FLAT.................
SCR%Wé ADJUSTING. .. ..........

NUT, NOZZLE CAP..............

MF S50E TRACTOR

UE STRIPE)w:nwssmus smws smmsmmms
i1 L P

651 513 M9t{
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REF
28]
1 1
2 1
3 1
4 1
5 1
6 1
7 1
g 1
]
10 1
11 :
12 1
13 1
14 1
15 1
16 1
17 1
18
19 1
20 1
21 1
22 1
23
24 1
25 1
26 1
28 1
28 1

PRINTED IN U.S.A.

PART NO

447

851
034

170 M1
875 M1

1ST PRINT

INJECTION PUMP

DESCRIPTION

PUMP ASSEMBLY, INJECTION.
(C.A.V. #3241F360).......

SCREW,

NUT. ADJUSTING SCREW

SLEEVE,

ADJUSTING. ......
ADJUSTING SCREW

SCREW ASSEMBLY, VENT...

BODY

(1/4" NF, THREAD

SCREW, VENT..........
WASHER (1/4 X 1/2 X 1/16™ ) . i e

LEVER,

FUEL SHUT-OFF...

ARM, THROTTLE..........

WASHER

(#10 INT. SKPF.)

NUT, ADJUSTING SCREW...

WASHER,

COVER NUT......

NUT, COVER.............
CONNECTION, DRAIN......
WASHER. DRAIN CONNECTION. ... ... . i i
VENT ASSEMBLY..........
(S/16" - 24)(ORDER 1028 496MS1) . ... ........ ... .......
SCREW, VENT..........

BODY

WASHER,
GASKET,
SCREW,
WASHER
SCREW,

VENT:: sossswms s
COVER PLATE....
COVER PLATE.....
(#10 INT. SKPF.)
END PLATE.,......

Yosmuwsiews smmemms sy s wa wae swa o sy 15

CONNECTION, BANUDO (SHORT) . .. ... ..ttt ittt i
CONNECTION, RADIAL.....
WASHER, DRAIN CONNECTION. ... ... ... ... .. i s

FILTER,

FUEL.. .« wc cmwa vm

MF SOE TRACTOR

651 513 M8t
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PRINTED IN U.S.A.

PART NC

535 M1
561 MS3

858 MS1

380 MS3

713 Mt

121 MS3
120 MS3
114 Mt
648 MS1
148 M2
145 M1
187 X1
127 MS3
g11 X1
467 M1
143 M1
446 M1
105 MS1
116
723

039

046
048
06 1
469
872

753
890
667
504
669
S07
806
754
441
564
918
€76
755
756
446

757

MM IEICI W IR IR MR
Ak b ok ok b ok ok ok kb ok ek ok ok ok ek A b ok A A eh ok ke

1ST PRINT

THROTTLE CONTROLS

{INSTANT REVERSE TRANSMICSSIONG

LEVER ASSEMBLY, THROTTLE CONTROL ..« o vvcvrrrnannannnnreoeessans
KNOB . LEVER - o o ottt et e e e e e e et e e e e e e e
GROMMET , . ... .. S S T T L L R R
PLATE, MOUNTING . « ot v v maenmee oo sessinsesiasnnssessssnnnetsssss
DISC. FRICTION: oot 6.5 56 4 & /ot s i s 6 6% 508 5 ap n oo o e e b 4 a e m w8 08 6 8 3 e
WASHER (33/64 X 1-172 X 1/16") . 0t e iiim i iiae e
WASHER (33/64 X 1- -3/8 X 3764" BELLEVILLE) ..ot i
NUT (1/2% NF, HEX.. LOCK) . oot ieie e inrioaaanaan oo,

LEVER, THROTTLE CONTROL . . oo st oo e e ee e e e e
SPACE ........................................................

BALL JOINT ASSEMBLY v «vcsmmiimnsessimnsionsan T v sttt . i s Bt 80 g B
ROD ASSEMBLY., THROTTLE (3-5/16"). ... ... . .o i
SHAFT ASSEMBLY, THROTTLE CROSS. . o cve i i iiiineneemame e inenan
ROD ASSEMBLY, THROTTLE (14=5/B8% ) .. uuu it ineenenns
NUT (1/4% NC, HALF HEX. ). .0t iecnenanennneneeannaneonseennnns
TURN BUCKLE . -« o v o o ot e e e e e e e e e e e e e e
ROD ASSEMBLY. THROTTLE (4-5/46") . . . . @ i o
B R A LI E T o o e oie 5. o 5 505 o6 51 5 B 508 T 5 6 14 16 S0 6 0 1 5 50 8 4 (o v e v w4
LEVER ASSEMBLY & o o vt ettt e e e e e et e e e e e e
LEVER ASSEMBLY . . ... .vvsveunerunonessasnasssosassssassosossnsnas
ROD ASSEMBLY, THROTTLE . . ...ttt iiiierenicansacnasnseenanonannnns
ROD ASSEMBLY, SELECTOR. . ciit it ittt et e e e e e e e e e

RO

TURNBUCKLE o . e
PIN (5/1€ X 137167 CLEVISI @ . . i il i i ..
ROD ASSEMBLY, FUEL CUT OFF . .\ vvvumme i e e

ING
ANCHOR. SPRING. .. .. ...ttt iitiietereniisoascnonannnansssseeeoas
SPRING, THROTTLE ROC . ... ... . i ittt e eeeee s

PEDAL ASSEMBLY, RIGHT .. . ... ..ttt ettt cia i
PEDAL ASSEMBLY, LEFT . ... ... . . i ittt
PAD. PEDAL . ...ttt e e e

PI

LINK, PIVDT . .o ittt ittt ine it sata e e anaasassannssosasean:
PIN (1/4 X a3/64" CLEVIS) .....................................
BELLCRANK ASSEMBLY . . ... ... .. ... .iietniiteaonsanssnasssosnnssan
RING. EXT. RETAINING (1/64% THK. ). .. .ttt iiiie v eaenes
SPRING, PEDAL RETURN ..........................................
CLEVIS, SPECIAL . ... -0ssgcciaserancasatsnasacatsnsnnissosanssss
PIN (3/16 X 3/4‘ CLEVIS ) .t ittt et
LEVER ASSEMBLY . . .ottt it ittt ias et a e e s
PLATE, PEDAL EXTENSION ........................................
PIN (3 X 20MM SPIRAL ) .. ... ... ittt iiiieetiiaossnssoosansnns

2" COTTER
4" COTTER

16 X 1/2% COTTER) ... . i it ittt ittt iatctia i tssconas
16 X 3/4" COTTER) . ... .. it

......................

J4% COTTER):::coasnnmennsos
10 X 1.0MM FLAT)..........
17 X 1.6MM FLAT).........

32
32
8
(5.
(8.
}1
I
94
/4
/4
/4 -1/4% NF. HEX.).......
{1 X 1/2 X 1/16' FLAT)..
(9 X 5/8 X 1/16" FLAT)..
(1/4" LOCK) . .. vi ...
/4
NUT (1/4*
BOLT (5/16 X 5/8“ NC. HEX. )
WASHER (11/32 X 11/18 X s/sa“ FLAT)........
WASHER (13/32 X 1-3/16 X 1/16" FLAT)
WASHER (5/16" LOCK) ...........................................
NUT (5/16" NC, HEX o ) e et e e e et ettt e e e
WASHER (15/32 X 59/64 X /16T FLAT) 6.5 5 6 95 5 550 8 48 0 0 50§ @ 15 ¢ B w3 o

MF S0t TRACTOR 651 S13 M9 1

AR () b otk hn
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876
877
875
876
880
880
880
376
876
873

861
876
663
875
375
897
875
680
688
183

354

PART NC

333 Mgt
385 M2
716 M2
360 Me
714 M1
713 M1
712 Mt
448 X1
337 M1
888 M1

[ P S PP G S P Py

563
567
461
791
713
501
441

©
—-h
©
MRYXBEIXIZT DRI IR RPN
ckiizsd

NP er e 17;]

THROTTLE CONTROLS
(MANUAL SHUTTLE TRANSMISSION)

DESCRIFTION

LEVER ASSEMBLY, THROTTLE CONTROL .. ittt o e e et oo
KNDB ., LEVER . ¢t i oot et et e e e e e e e et e e e e
GROMME T v+ oo sie o wimimis o im s s i« ot simmimis nmis $EBE EEE SHM B3 8 (I 08
PLATE. MOUNTING . . o o oot e e e et e e et e e et et
DISC, FRICTION . i e e e e e e e e e e
WASHER §33/64 X B=AL2 K L VE™) et oo S5 SEE SE S £ RE § 58
33/64 X 1-3/8 X 3/64" BELLEVILLE).......

NUT (/2% NE; HEX:w LOCR Josmy spms smmparmumnmmaemme smma sime s o
LEVER, THROTTLE CONTROL . . ..ottt ittt et e e ee i
e - O O

BALL JOINT ASSEMBLY . .. ... .. it iiiei i i e e
ROD ASSEMBLY, THROTTLE (3-5/146")............... Samwlems tmus cmn
SHAFT ASSEMBLY, THROTTLE CROSS. ..o vvvtnvmeninanenonannennnanns
ROD ASSEMBLY, THROTTLE (14-578" ) . . o ittt eie e e
NUT (174" NC, HALF HEX. ). .. ot it e e i e e e s
TURN BUCKLE . . oo it e ittt il i ie e e e e ceiaataiiae o oesan
ROD ASSEMBLY, THROCTTLE (4- 5/16“) ..............................
PEDAL ASSEMBLY « . o o v ot e e et et e e e e e e

BUSHING (1/2 X 18/32 X 1" ). i it ii e
SPRING, THROTTLE LEVER. ..o ittt it ettt i e es

PIN (5/168 X 13/16" CLEVIS) .. ittt e e e
RSD ASSEMBLY, FUEL CUT OFF . ... it ittt it i e

WASHER

ROD ASSEMBLY, THROTTLE . .. . i it i e it ee e
TURNBUCKLE . . . ittt ittt it et ettt st ae s en e aaaaenaseeeenanneens

PIN é
PIN
PIN (

NSNS

e S N N e L T 1, N
RO ODOO

1
7/8" NF. .
1-1/4" NF, HEX.)....
4 X 1/2 X 1/16* FLAT)
X /8 X 1/16% FLAT).

4
4
4
1
8
1

z
=
-
-~
-
3108

F
X
32 X 1- 3/16 X 1/16” FLAT).
WASHER 6

1
1
5
NUT (5/16"

PIN, PULLEY TO SHAFT (5/32 X 1-1/4*

NOTE: (A) - FOR USE ONLY WITH THE MF 250 II LODADER.

PRINTED IN U.S.A.

1ST PRINT

MF S0OE TRACTOR

HEX. )
5/8% NC, MEX.)..........

CLOCK) L o,
NC, HALF HEX. ) .. .. ittt iiiiiinientaseann e
WASHER (15/32 X 58/64 X 1/16” FLAT ) oot e i e

PEDAL ASSEMBLY. THROTTLE . .t ittt ittt ienee s eaneeraneennnans
LEVER ASSEMBLY, THROTTLE . ..\t vitir s eeecesznsanneennannans :
SPRING)
ANCHOR,. SPRING . » « omreiesmms 555 SREE SRBE SRDHEDE CHEE SHPmme o mvin o mn
SPRING. THROTTLE ROD . .o i tienaeeeeensaananeaaacaaenaeannsns
BOLT (174 X 1/2% NF, HEX. ) e vttt e tieneataeaaeaaaaneanens
WASHER (178" LOCK) . o . or omie 6555 6555 SHBRIHNS SoME SEReEas swps o me

3/4% COTTER) . .ottt it ittt icenaeens
X 17 X 1.6MM FLAT ) o vunscnmasmainwes sommanms smassms
FLAT)................‘.........f ..................

-)
/2% NF, (. Jossmms ena p amus saP BN TET BT WY g0

651 513 M91
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INSTRUMENTS 43

REF NC .
NO . PART NO - DESCRIPTION REC.
1 1 680 938 Mg~ PANEL ASSEMBLY
: CINSTANT REVERSE ) cu v iows smws 6@ as smms s o8 693 @ & sn o ¢ vms ¥ &n 1
1 1 690 8936 M9« PANEL ASSEMBLY
IMANUAL SHUTTLE ) . L e e e e e e e e e et et 1
2 1 690 020 M92 HARNESS ASSEMBLY, MAIN
(MANUAL SHUTTLE) 1
784 677 M1 FUSE (10 AMP<; 2
784 678 M1 FUSE (35 AMP. 1
1 048 302 M1 BULBL. s.c.0mn smms 2,055 S6 65 smus SHh3 SHME@E (EEE S@FE srus §wme 3 o ws o X
2 1 680 833 M82 HARNESS ASSEMBLY
(INSTANT REVERSE ) . . ittt i it e i e it ettt et e st i e i e aeeas 1
784 677 M1 FUSE 510 BMP .}t e p 655 s s mms s FEEEEE E G SEES SRS SRHEE F G 2
784 €78 M1 EUSE (35 AMP:lowws smpsams 1mms inmpings sams o s R 1
1 048 302 M1 BULB . .t ittt ettt e e e T X
3 1 674 637 MS1 TACHOME TER ASSEMBLY L. . . it et ittt ittt et e e 1
4 1 873 297 M3 BRACKET ; TRACTORMETER s« ¢ s cimms s ms 1mme s s smmes e ss smmus gaes s 1
5 355 616 Xt WASHER (#10 LARGE FLAT ) . ittt it e et e e et e e e e e e e e e e e 2
6 391 289 X1 WASHER (M6.4 X 11 X O.7MM LOCK, SPL.)........ ... e 2
7 380 995 X1 NUT (M5 = 0.8 HEX. )\ in s somms sms it i ams smams sE5s 5 smma 2 105 5 s 2
8 367 391 X1 GROMMET ; HARNESS s svms smms ams smps smis @Es smms smma s amgeig g sgin s s 2
9 1 877 719 M92 GAUGE ASSEMBLY, WATER TEMPERATURE . .. .ttt ittt et e e e iaeae 1
10 1 877 717 M2 GAUGE ASSEMBLY, FUEL ...ttt it ittt ettt it ettt e 1
11 377 245 X4 SCREW (#10 X 374" NC, OVAL SLTD. HD. ). ... . i iiiieinn. 2
12 1 663 555 M82 HOUSING ASSEMBLY .y LAMP [ o0 s cmms o smoa v oo om s s o ot s o oes o o s o e 1
13 1 669 957 M1 GASKET, WARNING LIGHT . ... ittt ittt ittt et e eeeeens 1
14 522 812 M1 SWITCH, LAMP. .. ... ........c..... R S EE F G I B R A PEEE S SNe 1
15 180 283 M1 NUT (5/8" NF, HALF HEX. ). . ittt it it et e e e e e e i 1
16 508 308 M1 KNOB, SWITCH. & i it e e e e e i et ettt e et ettt ee et e 1
21 578 428 M1 PLATE, LIGHT SWITCH. o: comsnwrs smns sams snv baims sgms cwms s 8muws s g 1
22 1 690 083 M2o1 SWITCH ASSEMBLY, STARTER . . . . . ittt ittt ittt e e 1
23 1 662 420 M1 BEZEL, HEAT/START SWITCH . . .. i it e e e et i e e ee s e 1
24 1 873 861 M2 GASKET, IGNITION KEY }2-29/32 X 3-9/16 X 1/8%) ... ... 1
25 355 924 X1 RING, EXT. RETAINING (3/32" THK. ). ...ttt et e ieeeaan 1
26 883 528 Mt PLUG, BLANKING (RUBBER) ...ttt ittt ittt et iieneeea it 1
27 1 874 928 M1 PLEUG, BUTTON. . . ot sme 5 6 8545 55585 5 §03 3 4953 6508 $H 05 0HEF € SHEE 53w 1
28 1 678 057 M1 CUP, IGNITION KEY . ittt ittt et ettt et et e et e et e 1
29 1 690 101 M91 BUTTON ASSEMBLY, HORN...:. ... ... ... B o e ton ek e w s e e e e v o 1
36 882 021 M9t CABLE ASSEMBLY, TRACTORMETER DRIVE. . ... .. .. ittt i 1
37 1 661 954 M91 GAUGE, TRANSMISSION OIL TEMPERATURE
CINSTANT REVERSE ) . . o it ittt ittt i i et e e e et e e et i aans 1
38 1 877 721 M92 SWITCH, DIL PRESSURE: :wwimumms s mu s s ios smms soms s @ms s@EE 3 s@@s 4556 1
39 1 877 731 M92 SENDING UNIT ASSEMBLY, TEMPERATURE . ... ... ... . ittt iiiaaan. 1
40 1 876 176 M2 TRIM, MOLDING (33-15/32% ). i i ittt ittt ittt e taease e eenaan 1
41 353 666 X1 BOLT {174 X 8/8" NC: HEX. )i :ouwssomms smms smis 008z 95 iRans s5 8 8
42 353 754 X1 WASHER (8/32 X 5/8 X 1/16" FLAT ) .. ..ttt ittt tiaeiae i <)
43 1 663 179 M91 SENDER, TRANSMISSION OIL TEMPERATURE. .. ... .. ..ttt 1

PRINTED IN U.S.A. 1ST PRINT MF SOE TRACTOR 651 513 M91



44 ELECTRICAL WIRING
REF NC .
NC . PART NO DESCRIPTION _REG.
1 1 678 403 M92 HARNESS ASSEMBLY. ENGINE . . ...ttt e e 1
2 506 294 M1 CLIP, SPRING . 1
3 1 678 404 Mt BIORN . . © v v w vsa o s 80855 54 Fa s oo s o ionn oomioa oo omme §E G SHGE EME FEE B EEST o 1
4 353 516 X1 BOLT (5/16 X 5/8" NF, HEX. ). .ottt e et e e e e 1
5 353 446 X1 WASHER (5/16" LOCK ) . . e e e e e e e e e e e e e 1
6 963 417 M2 SWITCH, NEUTRAL SAFETY .. .. e e 1
7 515 103 M1 STRAP ., TIE . o e e ettt e e e e e e e e e e e e e X
11 STARTER (SEE PAGES 52 AND 55;.;.................; ............. 1
12 353 712 X1 BOLT (7/16 X 2-3/4% NC, HEX. ). .t ittt 2
13 353 432 X1 WASHER (7/16" LOCK ) .\ttt ettt et e e e e e e e e 2
14 1 683 828 M1 BOOT, STARTER . .t ittt ettt e e e e et e e et e et et ettt 1
19 ALTERNATOR (SEE PAGES 56 AND 59) . ... i\ iiiiiie e, 1
20 1 683 829 Mt CLIP, SPRING. . v ettt e e e e e e e e e e e e e e e e e e e e e e e 1
27 1 674 467 MS2  GUARD ASSEMBLY, PULLEY .. .. i et et 1
28 1 666 817 M1 BRACKET - . - v v vt e e e e e e e e e e e e e e e 1
29 353 682 X1 BOLT (5/16 X 1-3/8" NC, HEX.) .\ uuiiiiee e e 1
30 354 267 X1 BOLT (3/8 X 2-178% NC. HEX. ). o oo ] 1
{ 353 755 X1 WASHER }11/32 X 11/16 X 5/64% FLAT) . .ottt ettt et e iieenns 2
32 353 756 X1 WASHER (13/32 X 1-3/146 X 1/146% FLAT ) . ittt ittt it i ieieeenn 2
33 353 434 X1t WASHER (3/8" LOCK ) . .ot et e et e e et e et et e e 1
34 353 446 X1 WASHER (5/16" LOCK ) . o v vttt ettt et e ettt ettt et e e eeeeas 2
35 355 565 Xt NUT §5/16" NC., HEX. )i ittt ittt iee et ee e iee e eie e e 1
36 355 566 X1 NUT (378" NC. HEX. ). oo, 1
a1 4 691 008 M2 BATTERY (12 VOLT, WET ).ttt ettt e et e ettt e e e e e e e 2
42 1 690 389 M91 CABLE ASSEMBLY. BATTERY. GROUND . . . ..\ e en 2
43 1 691 865 M9t CABLE ASSEMBLY . v« oieeir oo 58505 o856 505 50 65 64656 6 2% 5 50855 w5 60835 66505 1
44 1 680 062 M1 GROMMET, BATTERY CABLE . ..ottt ittt e e e et e et e e e e n 1
45 1 691 385 M1 BRACKET ...... PP 1
a6 1 669 122 M1 CLIP . .ttt et e e e e e e e e e e e e e e e e 1
47 1 686 857 Mg1 RETAINER ASSEMBLY, BATTERY HOLD=DOWN. .. ... .....oouuieenuennnnn. 2
48 1 686 861 M1 o R 4
48 355 618 X1 WASHER (B/ 16" FLAT )t oot e e e e e e e e e e e e e et e S 4
50 353 560 X1 BOLT (7/16 X 1=1/8% NF, HEX. ). .t tuut et ttimameeaeeeeenn. e wwe s 2
51 339 375 Xi WASHER (MB LOCK ) . o v et et e e e e e e e e et e e e e 2
52 339 030 X1 NUT (MB = 1.0 HEX. )i ittt it e e e e e et e et e e e 8

PRINTED IN U.S.A. 1ST PRINT MF S50E TRACTOR 651 513 M9t
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REF
NC
. s 3
2 1
3 1
€ 1
8 1
10 1
12 1
16 1
17 1
18 1
19 | 1
20 1
21 1
2¢
27 1
28
29
30 i
3¢ 1
1
33
41
42
43
45,
46
47
48
a9
50
51
52

PRINTED IN U.S.A.

PART NO

685 055 MGt
683 452 M9t
683 453 MSt
€82 982 M91
683 034 M9t
683 067 MS.t
690 280 M91
682 74€ MS1
690 982 M1
683 090 M1
666 377 M1
426 901 MSt
682 834 M1
824 145 M1t
678 953 M1
950 302 M1
884 518 M1
677 803 M1
878 860 M1
698 748 M1
880 5987 M1
353 441 X1t
353 918 X1
353 516 X1
383 517 X1
353 755 Xt
353 446 X1
353 916 X1
353 808 X1
353 756 X1
353 434 X1
353 431 X1
354 689 X1

1ST PRINT

ELECTRICAL WIRING
(DISHED FENDERS)

DESCRIPTION

HARNESS ASSEMBILY w v v vvime vmmn 6 wms vmwime smmmin o s smime nimims vimme o nin o s
HARNESS ASSEMBLY . . e
HARNESS ASSEMBLY . L .. vt iuvi e in s Twiisomsmme sios samassonas

LAMP
(SEE
LAMP
(SEE
LAMP ASSEMBLY
(SEE PAGE 51

LAMP ASSEMBLY,
(SEE

ASSEMBLY
ASSEMBLY

BRACKET,

GROMMET,

CLIP
CLIP
cLIP

(1/2" DIA.

PLUG
(NOT

CLIP . cvwvmms sromin o smma smme » swon o

LOCK )Y ww: smms smwn s 2
HEX . )i vomme = qmn s

WASHER (1/4*
NUT (1/4% NF,
BOLT (5/16 X 5/8% NF,
BOLT (5/ 3/4" NF,
WASHER

HEX .
" LOCK)

ERa VN4 ) ]

NUT (3/
BOLT (5

MF SOE TRACTOR

PAGE B1) ... ... ... ...

PAGE S1)...... ... ..

BRACKET ASSEMBLY.................
FLASHER Gwi o ms s cmms o amuns omms omiss o m s o sis oo s o oot ioh o v ias e o e ann = o fw o s = e in
BRACKET . ... it e eea e as
REFLECTOR. ..............
REFLECTOR ASSEMBLY . ... ...........
CHANNEL w3 svvw cvmios comme sommos smmws 5

WIRE . .ottt it
CONNECTOR . . . vt i e et it e e
(11/32" DIA. HOLE)..........
HOLED: coms smmans sa
(ADHESIVE BACK).............
LTI & -2

2°X 11/16 X ©6/64" ELAT)

PAGE B ) s s commin cmnme smomn § 8mu <im0 w o+ oims s o 5o n oime o

651 513 Mg1
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.

AR WHadON NDNR a ald

DX DI MR
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REF
NC .
1 1
2 1
2 1
€ 1
7 1
8 1
e 1
16 1
17 1
18 1
i9
20
21 1
26
27
28
29
30 1
21 1
1
32
41
42
43
44
45
46
47
48
438

PRINTED IN U.S.A.

PART NC

692
683
€83
682
690
693

692

979 MS1
451 M91
453 M1
983 M91
280 Me1

034 M91

597 M1

~

n

[}
HEHKX MR XXX
e e e e kL Y

1ST PRINT

ELECTRICAL WIRING
FLLT TOF FENDERS)

(

DE

SCRIPTION

HARNESS A
HARNESS A
HARNESS A

LAMP ASSE
(SEE PAGE
LAMP ASSE
(SEE PAGE
LAMP ASSE
(SEE PAGE
LAMP ASSE
(SEE PAGE

SGEMBLY & s 500 vwm e o wm s w sy @ s wms s oo w5 e e e i e e e o
SO EMBLY . it ctvie m e s e SR s PR R RS §
SSEMBLY . ..i .or:@m+ams s54 §498 cami 15 s §EWE s™Es §0wDs 3 4mp

MBLY
51) 0 v
MBLY, WORK
MBLY
51)cassmnimns
MBLY
S1) ... . ...

FLASHER .« ot e e e e e e e e e e e e e .

BRACKET .
REFLECTOR

REFLECTOR.....
ASSEMBLY.....

GROMMET (8/32 X 9/16" RUBBER) .. ...ttt ittt iae

GROMMET .,
CONNECTOR

CLIP (11/
CcLIP %11/

CLIP, SPE
cLIP (7/1
CLIP, SPE

PLUG

WIRE . .cvuiwwes

32" DIA. HOLE;
32 DIA. HOLE
“ DIA. HOLE)..
ED............
6" DIA. HOLE).

MF 50E TRACTOR

651 S13 M91

N -

AW OINANN

N

[S] 0 DI O O ey
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PART

708
300

082
S83
593
594
037
067
476
551

870

PPN T R 7+
e

ZXTTZZTIZI

xE2X
OO
A

==z

M9 1
M9 1
M1
MS1
M1
M9 1
M3 1
X1

Mg 1

LAMPS

LAMP ASSEMBELY. WORK. .. .
REFLECTOR ASSEMBLY. ..
LENS, LAMP. ... .......
BEZEL, LAMP LENS. . . .
GASKET, LAMP SEAL....
BOOT, LAMP WIRE......
SOCKET, BULB.........

SPRING, BULB RETAINING. ... .. ... .. it
BRACKET, LAMP MOUNTING. ........... ... A

BULB, WORK LAMP. .. ...
LAMP ASSEMBLY..........

REFLECTOR ASSEMBLY, WORK LAMP

BEZEL................

NUT (ORDER 1693 034 M91). ...

COVER (ORDER 1693 034
BULB, WORK LAMP.. ....
CLIP, BULB RETAINING.

LAMP ASSEMBLY

M91)

(INCL. ITEMS 27—29)(DISHED FENDERS) . . . .ot i e

LAMP ASSEMB
(FLAT TOP FENDER .....

GLASS ASSEMBLY (W/BOLTS) ....................................
BRACKET ASSEMBLY, LAMP . .. ... .. . . i e

BULE, LIGHT (5 WATT).

KIT. LENS......voviis
BULB, LIGHT (21 WATT)

LAMP ASSEMBLY..........

- LAMP BREAK-DOWN 7O BE RELEASED AT A LATER DATE.

1ST PRINT
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REF

PART

NG

STARTER

1 868 285 M2 STARTER ASSEMELY (LUCAS #264107. . .. . ... it
BDOY (ORDER 1B6E 285 M2): :mums sws s vwn s smms smmms sagn v cme sms ¢ 9
1 887 964 M91 ARMATURE ASSEMBLY . .n i i vmn e smn s smn v smms simmn o wmi s sioie sims viea s
041 750 M1 KIT, BRAKE SERVICE. .. . .. ... . i
SPRING ....................................................
SHIOE « o5 o s smma sonms sms o m s omma oo wes o oW oW S S &R G B A §
1 887 955 M9t KIT, BUSHIN ................................................
BUSHING, DRIVE END . . ... ottt et e
BUSHING, COMMUTATOR END........... ... ... fus sms amigymme 3
BUSHING, INNER. ... ... ... ittt ittt
1 887 952 M9t KIT, BRUSH MOUNTING PLATE........ ... ...t
. SCREW, FIXING: :uw: iupsinsinms snms sams sMmms s9ms sAmsnms d85 86
BRUSH BOXES . s csss smmy grumamus vwme vme o omee smms o Bre e e o

1 C38 134 M91 KIT, BRUSH SPRING........ ... ... ... .iininn..
SPRING:: BRUSH  x . s ¢ v s B30 0s cHms i 4050 sH05 S0BIEAE 08 1
1 887 957 MS1 KIT: SEALING: ww.mmes smps sme sops smpmemmms smma 3 g gogmmg . i g

GROMMET, FIELD LEAD..............

GROMMET, DRIVE END BRACKET ..
RING:, SEALING:« . smms smms s@ms 1895 (90N s09s 1EEE SHMS 105 158} 15
“O* RING, SOLENDID. .« :wus swn cmme comme amms smms s 2 & mesas
21 1 048 687 M91 KIT, COMMUTATOR END BRACKET ... ... ... ... ... i
BRACKET, COMMUTATOR END. ... ... ..ttt i
TERMINAL, BRUSH. . ¢ csiiupmsnmmssnms vamesmms s smas somimss esssns
STRAP, CONNECTION. . ... .. . it ittt
SOLENOID ASSEMBLY, STARTER. . ... ... ...ttt it i,
KIT, HARDWARE csamms smups sws smms sims s 2@ ms s@Bs i3 wHi sHRs N6 iR 6F
REIING ;oo vt oo sty o nt o8 o 5 sut 63 0 usub e o 0ot ioh o foitodTa o dndieh 143 = s o3 e o bl G T & a8 o o v @ Tar O e T 51
COLLAR, THRUST . . ... i i it it e it s it aeaae
1 887 953 M91 KIT, FIELD COIL .............................................
28 COTL . FIBLUD . oy crwms smms sms ommurn omian o oo omwis omcha o6is 56w e im0 5
28 GROMMET , TERMINAL .........................................
30 SCREW, POLE. ...covmmnnnnnn. AEEIEA N SN INE P FHEE MY IH AR
32 1 887 863 M31 KI.{2 ER SH:wemw G N S WS Ss WY s e S e SRGW R BREEEE §HS WS

-
bBWN
<k

PPOUPOENN
o AN COm

885 415 M
884 550 M
883 878 M8

25
26

PRy
0~
-

B8
33 : 1 052 440 MS1 KIT, INTERMEDIATE BRACKET . .
BRACKET, INTERMEDIATE ... ..ot :
BRUSH ........... e e e e Cinicex e 5 o inioh o Tt e ke o 63 6 :
SHIM . 55 o 0. 5,5 55 5 W 23508 5.055 065 5065 5 3HAS faes cfmi 5dmamme s o
1 O55 388 Mg1 KIT, SOLENDID LINK. . ::cm:impraes sums sawms sa e s98s s80smimma 3
38 LEVER, PINION ENGAGING. ...... ... ... it
38 BIN, PIVOT. ... tunnnmmmn e e e
40 NUT LOCK o swws sums smms smesmmi sa@s s ps iu@as iFms snasswsmas s
41 1 055 431 M91 KIT, DRIVE END BRACKET .. ... .. i ittt it i it venie e

L

45 1 055 120 MS1 KIT, DRIVE ASSEMBLY . ... ... .0ttt iinan e
DRIVE ASSEMBEY i ns snme somsnms 5003 B Eus iR IHBF iR 0553 46

RING, JUMP . .00 s commn ommemme o o ms oo e swima s s s e ig w30 6 5

COLLAR, THRUST ... . i i ettt it e i

1 887 867 M91 KIT, HARDWARE .« suwsisms svmssmpisaws inmpsa®os sdwesdass@siisisn

BUSHING INSULATOR . v v cnvvinmme vamms snmn srnms smme sagsewsmes i

NASHE ....................................................

WEL
47 1 887 962 MS91i KIT, THRU BOLT . . cvie g smmsmme srwas oms sy smssisassnd sy
BDLT THRU . . i i e e i i e

PRINTED IN U.S.A. 1ST PRINT MF SOE TRACTOR 651 513 M9t
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PART NO

691

806 M1
008 M9t

1ST PRINT

STARTER

DESCRIPTION

STARTER ASSEMELY..........
GEAR CASE ASSEMBLY......
ARMATURE ASSEMBLY.......

KIT,
KIT,

FIELD COIL.........
BRUSH. .. ...........

HOLD ASSEMBLY, BRUSH KIT
PINION ASSEMBLY.........

KIT,
KIT,

BEARING. . ..........
SOLENOID...........

BRACKET ASSEMBLY, CENTER

KIT,

SHIFT LEVER........

COVER ASSEM3LY, REAR....

KIT,

BOLT:cpssmms swws s

MF S50E TRACTOR

651 513 M91

[ A P N QPP
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NOTE:

PRINTED

A (Y (P Y

wh ok ah h oh oA A

1
1

897 268
895 347

885 348
887 268
897 271
885 351
895 352

895 383

885 354

887 273
895 356

e M82

M1
M1
M1
M3 1
M1
M1
M1
MS1
M1

MeS1

MS 1
M1

ALTERNATOR

ALTERNATOR. . 5. oo v 5 @5 Sioims 58 @5 51864 405
FAN., ALTERNATOR. ... .. .. i,
PULLEY, ALTERNATOR. . ... ... ... ......
P ACER . .. it v i SIS SR SR T e
ALTERNATOR ASSEMBLY . . ... ... ... .....

COVER, ALTERNATOR................
REGULATDR ........................
REETIFIER: : vz svws svwmemms smmsmmus
BRACKET ASSEMBLY DRIVE END......
KIT, BEARING. .. ... i,
BEARINu (ORDER 1887 418 M1). ...
PLATE (ORDER 18€7 419 M%t) ... ...
CIRCLIP (ORDER 1887 418 M1). ...
RING, PRESSURE (ORDER 1887 418
RETAINER, FELT (ORDER 1887 418
SEAL FELT (ORDER 1887 419 M1)..
SCREW (ORDER 1887 41S M1).. . ...
ROTOR ASSEMBLY . ... .. ... ..
KIT, BEARING.........o0oomunn... .
RING., SLIP (ORDER 188% 347 MSt)
BEARING (ORDER 1895 347 M91) ...

SEAL, DUST (ORDER 1895 347 M81)
RING, PRESSURE (ORDER 1895 347

MST1). . .

RING, SLIP. .. . i s e e e et
g?ACKET ASSEMBLY, SLIP RING END....... ... 0.
BTOR - - ¢ oo v o o e s 5 s o in s ot o votmsten & ow 101 6 oo 5 5 56 0t 8 s Fat ol ko Gt o0 0 9 R 4 S TIE E LS B
HOLDER ASSEMBLY, BRUSH. . .. ... ... . . i i it
BRUSH SET:simms cnps seRs s aas NS TR (SR SRUSIMuS SaME 4@s 193 &
BOLT, THRUS cgims smms mimms smma omions omions i 508 o 0 015 6 @05 06 9 § 05 8 58 % 135 § 8
KIT HARDWARE . . ... .. .. i it ittt e e e
NUT, SHAFT (ORDER 1885 353 MI1). .. ... ... ennnnn.
WASHER, SHAFT (ORDER 18925 353 MO1). ... .....c...iiivuonn..
KEY (ORDER 1895 353 M) . .. . ... ...ttt
SENSING (ORDER 1885 353 MOt). .. ... .. ...,
KIT: HARDWARE s . cwi s wmmsampenms sams s @i s awians s aRiNELiER:E
SCREW., BRUSH/COVER (ORDER 1885 354 MS1) ... ..............
SCREW BRUSH BOX (ORDER 1895 354 M91).. .. ................
SCREW, S.P. FIXING (ORDER 1895 354 M91). . ...............

KI

DIODE

SCREW, IND. (ORDER 1895 354 MS1)

SCREW, LUCAR FIXING............
SCREW, RECTIFIER FIXING........
SCREW,REGULATOR. ........
T, SPACER. .. ...........

(A) - FOR REPAIR ORDER (1) EACH 1897 264 M91, 1885 380 M1,
1895 378 M1 AND 1698 131 M{t.
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1ST PRINT

ALTERNATOR

DESCRIPTION

ALTERNATOR ASSEMBLY . . .. ittt ittt st e e et e e s
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60 FRONT AXLE AND SUPPORT

RES® NO .
ND PART NO DESCRIPTION _REC.
1 1 684 281 M1 supPORT ..................................................... <
2 1 684 553 M1 BB » & s vt s s s oo n o EIEE SIS SE B ELS S TEEE SRS § e e taa e wme S it s 1
3 1 681 507 M91 AXLE ASSEMBLY o o o o o e e 1
4 882 327 M1 BUSHING . . - o o oo e e e e e e e e e e e 4
& 897 712 M2 BUSHING (1.877 X 2.062 X 2" ) ittt et e e e 2
6 1 684 285 M1 PIN, FRONT AXLE (zaomm) ....................................... 1
7 882 868 M1 SHIM, FRONT AXLE 5 .045/.046" THK.% ............................ X
7 882 869 M1 SHIM. FRONT AXLE 048/ 05 1F THIKL Y. .. . omt smws same swws amn s sams s X
7 898 018 M1 SHIM. FRONT AXLE (.028/.030" THK.)}............... B i et ot e i s X
7 898 019 Mt SHIM, FRONT AXLE ( 034/.036" THK. ). .. it X
7 898 020 M1 SHIM. FRONT AXLE (.038/.041" THK ............................ X
10 898 017 M1 WASHER, FRONT AXLE (1-29/32 X 5/8 X 7/64% THR.).....von.... 1
11 185 414 M{ PIN (1/32 X 1-27/64% HAIR COTTER). ... ... .....couo... fe e e s 2
13 1 900 487 MQ2 GREASE FTG (1/4% - 28, STR)(PKG/10)........... 5% sBa 5 S TEEE E 2
19 1 691 527 M1 ARM, SPINDLE EL.H.; .......................................... W 1
20 1 681 526 M1 ARM. SPINDLE (R.H. )ttt me et et e et e e e e e s 1
21 882 262 M1 OFL SEAL m s sioe ¢ 5n o sisns o remm e s mmisimmie womn o mme smmd s BE SEEE AMEE SHE A p 2
22 1 692 465 MS1 SPINDLE ASSEMBLY 1
23 1 682 464 M31 SPINDLE ASSEMBLY 1
24 832 961 M1 BEARING, THRUST (ROLLER) it ittt et e e 2
31 B82 253 MBSt HUB ASSEMBLY 2
32 882 572 M1 WHEEL BOLT 6
33 831 417 M1 CUP (DUTER) 1
34 831 363 M1 CUP, 1
38 882 260 Mt SHIELD, DUST . o ottt et e et et e e et e e e e e ettt 2
3¢ 882 261 M1 SEAL. DUST .o e oims s wiiie o wrammte nimimsimin smo d S S48 FESE FHTI SMBE smwg 2
37 831 893 Mt CONE, BEARING (OUTER; ......................................... 2
38 831 703 Mt CONE BEARING (INNER ) . « ittt it it ittt i ie i ea s 2
38 882 265 M1 CAP . o o e e e e e e e e e e 2
40 1 900 487 M92 GREASE FTG (1/4% - 28, STRI(PKG/10) . . oottt a 2
41 352 679 X1 BOLT (5/16 X 1" NC ) e e 8
42 353 446 X1 WASHER (5718" LOCK) « « v e oo e e e e e e e e et e e i 8
43 882 263 M1t NUT, HUB RETAINING . .. ittt tt e tmaiee i ettt ia e 2
44 881 3B4 Mi - WASHER, SPINDLE (TAB) . .\ttt inct it et eee e 2
45 522 259 M1 PIN (3/8 X 2-21/32* HEADLESS) ................................. 1
46 882 282 Mt GASKET . o 5 5o ¢ e mewisimt e o tiotint o sz o Bin nons® 3 DS S SHEE FVME LHFE poms s 2
47 184 723 Mt NUT............. PP 12
51 1 687 479 M81 ROD ASSEMBLY, TRACK .. .ttt ittt ie ettt e e ee e 1
66 3565 481 X1 KEY (5/16 X 1=1/2" WOODRUFF ). . ottt X
67 354 070 Xt PIN $5/32 X 1=1/2% COTTER ) . i ittt it it te et ina s X
68 354 072 X{ PIN (5732 X 2% COTTER) o it ittt ittt er ettt X
368 656 X1 BOLT (5/8 X 2-3/4% NC, HEX.) .\ ottt X
377 588 Xi LS ¥ 1= P R Y R X
353 625 X1 BOLT (5/8 X 3-174% NF, HEX. ).t u i iiaeiiiiineneeeeeeas X
377 598 X1 STUD .« o o e e e e e e e e X
377 682 X1 STUD .......................................................... X
377 583 Xt BOLT (5/8 x =t /A% NC, HEX, )i ims smus tmas sEs §9mE gmmi s owane X
369 391 X1 BOLT (5/8 B-1/2% N.C. HEX. GRADE B). . ' iiieneananananns X
353 433 Xt WASHER (5/8" 0 o1 74 1A PP X
353 427 X1 NUT (878" NF, HEX.) et it it it eaenamaees e aannnsanaeanns X

PRINTED IN U.S.A. 1ST PRINT Mf SOE TRACTOR €51 513 MS1{
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62 POWER STEERING

2998 031

%61 %EG %69 %70 é’ll
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651 513 M9l



POWER STEERING

o

PO G QY

[S NGNS QI Py NS \ SN NN

REF
NT PART NO DESCRIPTION
1 1 674 232 M1 WHEEL . STEERING . . . o ot ottt e e e e e e e e e e e
L2 1 870 806 M31 CAP ASSEMBLY, WHEEL . . s o5 s s s ¢ s 55 s $Mas s w5 § §mn smime o wmn s wmmn
3 961 714 M1 CLIP. CAP ASSEMBLY . .t i ittt it e e e e e e e e e
6 1 686 590 M91 COLUMN ASSEMBLY, STEERING. . ...\ vttt tme i et
9 1 692 479 M91 PUMP ASSEMBLY, STEERING
(SEE PAGE 64 FOR BREAK=DOWNY . ... ... o0iuimareinaaaean e,
12 1 666 726 M93 PUMP ASSEMBLY, HYDRAULIC STEERING
(SEE PAGE 67 FOR BREAK=DOWN) .. ... ... ..ttt
15 893 544 M1 COLLAR. e e oo iammsssoimon e Som @3 58 fmedme s @i S dRs §E% §REE @M s o wma o
16 1 876 377 M1 RING, LOCATING: : o swmnsamussmminms smmessmn s J
17 897 1598 M1 GEAR., PUMP DRIVE . ... v it ise e inees oo e
18 355 791 Xt RING. EXT. SNAP (35/64" I.D. X 1/32") . . . it s
18 1 687 018 M1 GASKET - o e o e s e e e e e e e e
2C 1 683 477 M91 BRACKET ASSEMBLY . o ottt ittt ettt e e e e e e e e
26 1 692 226 M91 HOSE ASSEMBLY (3/8 X 28-59/64" LG.
27 1 622 227 MS1 HOSE ASSEMBLY (3/8 X 27-64/64" LG.
28 1 692 170 M92 TUBE ASSEMBLY « it it ittt it e it e e e e e
29 1 692 172 Mgt TUBE ASSEMBLY . s « omoie aimin s a s mm s iomomr e o d S B S5 5 @F SHBE FmEs s 0wy e s
30 1 682 174 MS1 TUBE ASSEMBULY ¢ i s s w555 @05 66655 %R &S E B S EHIREG 58 @5 § 45 amais o wmn s v
31 1 692 176 M91 TUBE ASSEMBLY . . o o ittt ittt et e et e e et e e e
32 1 692 475 M3t TUBE ASSEMBLY . . oot ittt et et e e et et e e e e
33 1 692 477 M81 TUBE ASSEMBLY..........vuuunnn. e e
34 1 692 198 M1 b 1 =5 S U P
35 1 683 496 M93 BRACKET ASSEMBLY, CROSS SUPPORT . ...ttt ittt it mie e cie it
36 1 684 114 M94 BRACE ASSEMBLY . . . ... i oo i c5bssissdes in@s dms s a@s (mes sgmis vmn s
37 360 202 X91 CONNECTOR ASSEMBLY (9/16" NF B/4% NF ) . i i
38 831 497 M1 “0* RING (41/64" X BIBARY e
3¢ 358 743 X91 CONNECTOR ASSEMBLY (3/4"-16) ..................................
40 831 497 M1 “0* RING (41/64 D X B/BAY ) e e
41 357 197 X81 ELBOW ASSEMBLY (°/16“ NF 90 DEG. ) ettt ettt
42 831 452 M1 “D% RING (15/32% I1.D. X 5/64") . .. ittt
43 1 693 480 M1 BRACKET . .« - o s e e e e e e e e e e e e e e
45 356 266 X1t UNION, BULKHEAD (8/16" NF ). . ittt i i ie e e
46 1 692 481 M9t TUBE ASSEMBLY - o . o o et et ettt e et e e e e
47 1 682 483 M9t TUBE ASSEMBLY . .. . &5 i 5@us s s sn:fues is imms Smassse some vams n vwme s
48 357 197 Xxg91 ELBOW ASSEMBLY (9/46" NF, 90 DEG. ). . uiiv ittt cnnnnenanan
49 831 452 Mt “0% RING (15/32" I.D. X S/64%) . .. oottt
SO 1 692 225 Mgt HOSE ASSEMBLY (3/8 X 18-=7/64" LG. ). ...ttt
56 3 401 281 M91 CYLINDER ASSEMBLY, HYDRAULIC
(SEE PAGE 68 FOR BREAK-DOWN) . .. . .. ittt
57 376 267 X1 NUT . o e e e e e et et e e e e e e e e
66 353 518 X1 BOLT (5/16. X 7/8" NF, HEX.). ...ttt
67 353 679 Xi BOLT (5746 X 1% NC, HEX. )ttt i it te ettt it e et et i e s
68 353 446 X1 WASHER (5/16" LOCK ) i . i it et ettt e e et et e e e et e e enaes
68 353 690 X1 BOLT (3/8 X T7/8" NC, HEX. ). vrwonemasomss imbs s@isimss ams s simps s
7C 353 540 X1 BOLT 53/8 X 1=4/4% NF., HEX.:)isomssoms somssnassms gmme s amas vmmoe s
71 353 696 X1 BOLT (7/16 X 3/4% NC, HEX. ). ittt it e it e
72 355 830 X1t NUT és/1e* NF ., HEX .. LOCK) . ittt ittt it e et
73 185 5382 M1 NUT (13716 NF, HEX. ). o oo iomocimmenis s s cmms e@minmss sansomans
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REF
NC .
2 (K) 1
3
4 1
g 1
6 (A) 1
7 (A) 1
8 1
8 1
10 1
11 1
12 1
12 1
14 (&) 1
15 1
16 1
17 (&) 1
18 1
18 (&) 1
20 1
21 1
22 1
23 1
1
26 1
27 1
1
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1ST PRINT

CONTROL VALVE

DESCRIPTICH

PUMP ASSEMBLY. STEERING P ammE s .
SEAL, HOUSING. . . . e e e e

~R
-

HOUSING (ORDER
BALL (8.5MM DIA.)
SEAT

o

1682 478 M1 ). . i e

GASKE T & .t ettt e e e e e e e e e e e e e

SHAFT, DRIVE
PLATE, SPRING. ... .t ittt ittt et i eme e e

u

COVER
GASKET

BOL
VALVE ASSEMBLY

BALL (3/16")
PIN ASSEMBLY

T
N

o"

o"

w

SPACER, LINK. ..ttt ettt iiat i et ieeieamaaeeee

GEAR WHEEL SET

(=3 4 T I R

IRE (ORDER 1897

SEAL ..o v ominom i BS BB E E RS E S 8y e e

CL.

STEERING VALVE REPAIR

ALL ITEMS MARKED
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1ST PRINT

POWER STEERING PUMP

DESCRIPTION

PUMP ASSEMBLY. STEERING.....
PLUG, BODY........ ws o my B
WASHER, ADJUSTING SCREW...
SCREW. ADJUSTING
SEAL . ... i iiie e
VALVE ASSEMBLY,
RING, VALVE...............
SCREW, PLATE MOUNTING.....
SCREW, PLATE MOUNTING.....
PLATE, PUMP PORT..........

S
BODY, PUMP. ... ............ N

PEDESTAL......... ...t
SEAL. ......iiiiicaaaninn
ROD, FILTER CENTER........
ELEMENT, PUMP FILTER......

WASHER, ELEMENT...........
SPRING, ELEMENT...........
WASHER, ELEMENT...........
RESERVOIR, PUMP...........
BREATHER ASSEMBLY.........

BREATHER ASSEMBLY.......

SPRING (ORDER 1642 859 MI1). . ... ... ... ... s
BREATHER (ORDER 1642 859 MS1). ... ... ... ... oo

PLUG. DRAIN...............

SEAL: s cumpswms smme s mas o
NUT (3/8* NC, HALF HEX.)..
BUSHING, PINION
PIN, CENTERING...... .
GEAR SET, PUMP. . ... ..

BUSHING, PINION
GASKET . ... ... o
CWASHER, THRUST............
COVER, PUMP, FRONT END....

GASKET (FOR REPAIR ORDER 1635 948 M92)

KEY, GEAR.................
CIRCLIP, .cnsvmmarmms sman vims
SCREW, COVER..............
SUPPORT, ELEMENT..........

KIT., GASKET
(INCL. ALL ITEMS MARKED “AY)

MFf SOE TRACTOR
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REF
NT
3
2 3
3 1
4 2
5 (A) 1
e 3
7 1
8 1
8 (A 1
10 (A 3
11 (A
12 1
13 (Ag
14 (A 1
15 (A) 1
16 1
1

PRINTED IN U.S.A.
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PART

401
403
748
403
749
403
748
749

281 M81
822 Mgt
800 M1
920 M1
661 M1
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1ST PRINT

STEERING CYLINDER

CYLINDER ASSEMBLY,
BARREL ASSEMBLY
BOOT

TUBE.

GUID
RING,
SEAL,

PISTON, CYLINDER

DESCRIPTION

CYLINDER (INNER)....
“O" RING (1-8/16 X 3/64")..
ROD ASSEMBLY., PISTON
BOET

WIPER . 2 o 68689, e, t s 8@t i@ms smms emms o008 #%3 5 60§ 5 5 5 .

PISTON ROD-:: . sovccmusmmums smn smms smmammme sme sime s wims s sms
YO RING (1-3/4 X 1-15/16"% ) . .ottt it i et iii e u

“O" RING (7/8% I.D. X 3/32%)........... . couen.n. Mopms s me yEEE
“0* RING (1-18/64 X 1/16*)
PISTON. L .. e e e e e e
PISTON RETAINER. .. ... viiosawasonmsamssnvsns v ews g

SEAL,
NUT,

KIT, SEAL REPAIR

(INCL.

ALL ITEMS MARKED

MF SOE TRACTOR

"A")

651 513 M9
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STEERING CYLINDERS

2998 034

651 513 M9)
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GEAR SHIFT, SHIFT RAILS

70

2998 035
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l1st Print



GEAR SHIFT, SHIFT RAILS
{MANUAL SHUTTLE)

RE®

NO . PART NC DESCRIPTION
1 1 667 385 M2 SUPPORT, LEVER . . . ettt ettt et e e e
2 1 873 274 M2 LEVER, GEAR SHIFT . .. ittt e
3 1 691 118 M1 LEVER o o o e e e e e e e e e e
4 831 527 M1 0% RING (1-1/716" I1.D. X 3/32%) . vttt e
5 1 861 024 M1 SEAT, SHIFT LEVER SPRING. .. ... iuieanmnncneassmmnnnceee e,
6 192 007 Mt SPRING. GEAR SHIFT Lo\ttt it e ice o
7 1 663 178 M1 PIN, LEVER (1/4 X 2-1/16")..... S s v mege s o o s e DABE D EE
8 768 300 M1 PLUG, FILLER (2-5/16" DIA.) ... cvuivieinnoeeennn e
g 1 663 884 M1 CUP ., LEVER . e oottt e e e e e e e e e e e e et
10 3 000 261 X1 RING., RETAINING . ..o ittt ittt eaamaeeime e
11 1 678 440 M1 PIN, LEVER . « oo ttte e e et e e e e
12 1 876 044 M2 BOOT, SHIFT LEVER. .ot ieemie o macaaannens e e e
13 534 083 M1 KNOB. SHIFT LEVER. .ot v et teit e ataeaeimme e eme e enae e
14 520 858 M1 COVER, GEAR SHIFT LEVER . . ..ttt it e nn e
15 3 009 325 X1 CLIP, ONAP . . o ottt e e e e
16 1 691 119 M1 LEVER .« o o e e e e e e
17 534 084 M1 KNOB, SHIFT LEVER . .« ottt ettt e e e e e e e
21 38 553 X1 NUT (3/8% NF, HALF HEX . ) . ..t eeiimeaae e
22 377 883 X1 BOLT (7/16 X 1" NC, HEX. ) .\ttt cieeeiree e ns
23 377 886 X1 BOLT (7/16 X 2-3/4% NC. HEX. ). .o\ttt
31 1 678 866 M1 RAIL iINTERMEDIATE AND HIGH) . . ot ittt i e et e e et enes
32 1 678 867 Mt RAIL (1ST AND REVERSE)

33 189 913 M1 FORK g ST). oo

34 189 912 M1 FORK (2ND AND 3RD).............

35 180 453 M1 PLATE, STOP. ... .. c.uveueeennnn

36 888 701 M1 SPACER (13/32 X 5/8 X 1/4%)

37 180 457 M1 PIN (7/16 X 1-5/8%). ... .c.voiuunn..

38 505 687 M1 RAIL, PLANETARY .. ... . iitiieenunns

33 897 065 M2 FORK, PLANETARY SHIFT..........o.ouv. ..

40 1 691 068 M1 GELECTOR . ¢ e vvceme siomn s 5655 s e 5 aEBE B E g we s v

a1 1 691 068 M1 FORK . o o o e e e e e e e e e e e e

42 881 144 M1 BOLT (3/8 X 1-3/16" NF,

43 180 418 M2 PLUNGER, SHIFT RAIL . ..\ ii it ettt iimanene s

a4 181 221 M1 SPRING (15/32 X 1-3/16" )i i ot et e e e

45 353 692 X1 BOLT (3/8 X 1- 1/8" NC, HEX.) .
46 353 434 Xt WASHER (3/8" LOCK ) . v o it e et it et ettt i et siea e
47 1 877 605 M1 JAW, SELECTOR 1ST/REV. ot ittt ittt it e ennamniane e

PRINTED IN U.S.A. 1ST PRINT MF S50E TRACTOR 651 513 M91
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1ST PRINT

MANUAL SHUTTLE TRANSMISSION

NO .
DESCRIPTION REQ.
SHAFT (24 TEETH AND 10 SPLINES) ... ... i 1
ROLLER (5782 X AT/6A" Vans cvn: ins smmsyme mmmomme sioim s smims s mios 2 23
WASHER (1-1/16 X 1-5/16 X 7/64" )} .. it 2
COLLAR, SHIFTER (24 TEETH) ... .t 1
DETENT ., SHIFT . e smss s@a iassa@as q@ue gme smme ximw e iwms o 2
SPRING. DETENT . oot ottt i it e e ettt et e e e s ee e e 1
PINION. REVERSE CONSTANT MESH (22 T, 24 SPLINE)............... 1
RING, SPACER 21-47/64 X 1=7/8 X 5/64% ) . ot 2
RING. SPACER (1-47/46 X 1-7/8 X 1/8")...........: S cocn s oot i 5 o8 i e § 5 1
ROLLER. NEEDLE (3/32 X 7/18" LONG) . ... ... ivmaemcenunnnnnn. 120
WASHER (.059 - .062* X
WASHER §.069 - .072" X
WASHER (.079 - .082* X
WASHER (.089 - .092" X
WASHER 3 09¢e - .102" X
WASHER 109 - .112") X
PINION ASSEMBLY (17 SPUR TEETH AND 25 SPLINES)................ 1
BEARING, NEEDLE. . . oottt 1
SEAL. OIL (1-1/8 X 1-1/2 X 1/4") 1
BEARING, BALL. .« v oot et aamaaan e 1
RING, EXT. SNAP 21/16" THK ) s e is sHEE SEME FE I EEE S S 1
RING. INT. SNAP (3-11/16" 0.D. X 5/64"THK) 1
RETAINER ASSEMBLY, DRIVE SHAFT ... ... .. ... iiiiiannnnennns : 1
SEAL, OIL (1-5/8 X 1-15/16 X 15/64%“) ... .. iiiiineninennns 1
BEARTNG, NEEDUE. ..o .o i 5 cimsams s s S0 ms s 0w s o & s eeimmma tonsmie 1
“0% RING (4% I.D. X 5/64" THK.) ...ttt 1
BOLT (3/8 X 7/8" NC. HEX. ). . ittt i ineaaeeenan 4
PINION, DIRECT DRIVE (20 TEETH, 24 SPLINE).................... 1
RING., SPACER §1-47/64 X 1=7/8 X B5/64") ..o it 2
RING. SPACER (1-47/46 X 1-7/8 X 1/B%) ... . . s 1
ROLLER, NEEDLE (3/32 X 7/16" LONG) . ...ttt 120
SPACER ASSEMBLY . . o v e et ettt e e e 1
BOLT (3/8 X 1-=7/8" NC, HEX. ). o\ttt 1
SHAE T . o e e e e e e e e e e e

GEAR (26 AND 34 TEETH) vt vttt it tte et e eeie e ieiiaa e enes
GEAR (39 TEETH)
BEARING (1-37/64 X 3-9/64 X 45/64") .. ... ... .0t innns
BEARING . & o v v v e e e e e e e e e e e et e e e e e
SNAP (1-53/64 1.D. X 3/32% THK.). . ... ooinirnnnnn.
GEAR. PLANETARY RING (68 TEETH) ... .ottt
PIN (3/8 X 1=1/8" DOWEL) . . ottt eitee e eei et it eaaees
CARRéER ASSEMBLY, PLANETARY PINION. ... ... ... iinenaenenns
G

RING, EXT.

RI
SPACER

PINION, PLANETARY (23 TEETH) .. ... ..ottt
SHAFT, PLANETARY PINION. ... . ... . i it ia e

ROLLER  (7/32 X 17/32% ) ittt ittt i e it aeeecnsassasaseseees S
WASHER, ROLLER (59/64 X 1-21/64 X 1/8") ... ... it
WASHER, THRUST . . ...ttt ittt ia i eae ce ot ieanaasasannseennssnos
gsngR. RING GEAR (4-1/4" I1.D. X 1/16") .. ... i iitiinnnnn

R
PLATE, FRONT COVER . .ttt ettt itae it ieniaeaaeaneeaaeaaeans
SHIM (.0154*)
COUPLER, PLANETARY SHIFT . ... ttteet et iieiiiiiaeneaaneeeanns
BOLT (3/8 X 2-3/4" NC, HEX. ) ot i e e et iieiiieie s aannneen
RING, EXT. SNAP (3-9/16 I1.D. X 1/16" THK.) ... ... ..uviiinnen.
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74 MANUAL SHUTTLE TRANSMISSION
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MANUAL SHUTTLE TRANSMISSION - CONT'D. 75

REF NC .
NG . PART NC DESCRIPTION REG.
62 180 ©32 Me1  COUNTERSHAFT ASSEMBLY ......................................... .
€1 195 453 M1 BEARING, NEEDLE . .o v o om o e e e 1
62 188 924 M1 GEAR (42 TEETH 17 SPLINE Y L. .
63 185 929 M1 GEAR (36 TE‘THg ............................................... 1

4 189 931 M! GEAR (20 TEETH) o oo 1
65 1 675 274 M1 BEARING . . e 1
6¢ 195 363 M1 RING. EXT. SNAP (1-53/64 I.D. X 3/32" THK.). ..o ... 1
67 195 507 M1 BEARING ., BALL . o v e e e e e e 1
68 180 660 M1 GEAR (40 TEETH) o v v v e ettt e e e e e e e e e e 1
€9 195 499 M1 RING, SNAP (4-31/32% I.D. X 3716* THK. .. .. .. .l .. . 000" 1
70 1 868 533 M1 SHAFT (21 SPLINES. BOTH ENDS) .\ oot e oo e ee e e e 1
71 5§34 108 M1 GEAR (B3 TEETH) . . v v oo no e et et et e et e a e 1
72 358 913 X1 RING, INT. SNAP (1-31/64% 0.D. X 3/64" THK. e Lo :
73 180 432 M1 GASKET, SEALING. .« v v e e e e e e e e e e e e et e 1
7 899 331 M1 HOUSING. P.T.0. DRIVE SHAFT BEARING. . ..o v v e 1
75 89S 377 M2 BEARING . BALL o v vseeene s e e e e e e e e e .
7 355 988 X1 RING, INT. SNAP (3/32% THK. ). . o i 1
77 881 122 M2 RING. RETAINING §1—1/e X 19746 X B764%) . ... 1
78 208 505 M1 RING. EXT. SNAP (1-3/64 1.D. X 3/64" THK . ) oo 1
79 1 004 633 M1 “O% RING (3-1/4 I1.D. X 178% THK. ). ottt e e i e 1
80 1 B70 813 MO1  CAP AND ADAPTOR ASSEMBLY . .. itei e et e et e 1
81 353 683 X1 BOLT (3/8 X 1-1787" NC. HEX. )\ oo oo oo e e e e e 4
82 353 771 X1 WASHER (13/32 X 13/16 X 3/32" FLATY L Lo 4
96 534 214 M1 GEAR, REVERSE IDLER CLUSTER (14-17 TEETH) . ..o .. 1
a7 5§34 111 M1 SHAFT. REVERSE IDLER . oo v ee et e e e e e et 1
98 182 S04 M1 WASHER (1 X 1-5/8 X B3/32% ). . . 2
99 832 650 M1 “D% RING (1-1/4% I.D. X 1/46% THK. ). .. .. .. . .l .l i . ..., 1
100 363 784 X1 PIN (3/16 X 378" ROLL) ...\ .t e 1
101 832 €11 M1 ROLLER (5732 X 4% ) o o o oo 46
102 368 985 X1 SPACER (1-17168 X 1-5716 X §7/64%) . .. .. . . . ... .. ... :
103 121 728 M1 WASHER 21 1716 X 1-B716 X T/BA™) . oo 2
104 189 902 M1 SLEEVE (1 X 1-5/16 X 27/84% ). . L 1

PRINTED IN U.S.A. 1ST PRINT MF S50E TRACTOR 651 513 M91




76 TRANSMISSION CASE
(MANUAL SHUTTLE)

REF

s PLRT N2 DESCRIPTIGON
1 530 916 MS4  CASE ASSEMBLY . .o i ittt e
2 184 592 M1 BUSHING 21 X 1=1/16 X 1=1,/2% ) 0
3 180 801 M1 BUSHING (1-3/8 X 1=1/2 X 1=7/46%) o o oot i e
a 183 071 Mt PLUG, EXPANSION (9/16" CUP TYPE) . . ot ittt e
5 188 802 M1 SLEEVE (1 X 1=5/16 X 27/68%) . v sumssissmnssansisnms esssssvss
6 506 520 M1 PLUG (1=3/8" CUP TYPE) . . ettt e e e e e et
<1 002 950 X PLUG (1% EXPANSIOND) . . . oottt e e e e e e
12 354 066 Xt PIN (5/32 X 1" COTTER) « v oo vt e ians e
13 52C 478 M1 COVER, TRANSMISSION CASE (BOTTOM)............ 9. cmmms s SE o
14 884 6391 M1 PLUG. DRAIN . « . o v et e e e e e e e e e e e e e e e e e e e e e
15 18C 474 M1 GASKET, PLUG (23/32 X 15/16 X 3/32%) . i vttt iaaaannn.
16 © 353 900 Xi BOLT (5/8 X 1-1/8% NC, HEX.) .. oo e e e
17 180 444 M2 SHAFT, CLUTCH PEDAL (1% X S-18/32%). . . . o o o,
18 180 448 M1 SHAFT (1 X 319732 ) . ottt et e e e e e
1¢ 886 719 M1 FORK, CLUTCH RELEASE.........ovvuuun. T e
26 886 727 M2 CARRIER (LIVE P.T.0. ). o s,
21 892 862 M2 BEARING, BALL (KOYO #CT1390) . . oottt e e
£2 1 867 690 M2 SPRING., CARRIER . . . v oo oo e e e e e e e i
3 881 144 M1 BOLT (3/8 X 1-3/16% NF, SQ. HO. SPECIALY ... .o,
41 1 870 181 MO1  TUBE ASSEMBLY - . oo v e e et e e e e e et e e e e e e e e e
42 506 184 MZ1  TUBE ASSEMBLY (PRESSURE ) . o oo tte et et e et e
23 358 781 X91  ELBOW ASSEMBLY (8/16" NF, 45 DEG. ). .o vt
a4 831 452 M1 “O% RING (15/32"% T.D. X 5/64") .o i it et e
45 185 688 M1 GROMMET, TUBE . - o o ottt et e et e e e e e e e e e
46 188 805 M2 ADAPTER, PRESSURE LINE . . o oot e e e e e e i

PRINTED IN U.S.A. 1ST PRINT MF 50E TRACTOR 651 513 M1
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CLUTCH AND CLUTCH CONTROLS
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1ST PRINT

DESCRIPTION

CONTROL
X 14 GA.

(1-13,/32"
CLEVIS)

1-1/2

. CLUTCH
WASHER (1% 1.D.
RING, EXT. SNAP
PIN (1/2 X 1-13/64"
WASHER., NYLON (1-1/32 X
PLUG
SPRING,
PEDAL ASSEMBLY. CLUTCH

GRCASE FITTING (1/8"

BUSH
SHAFT ASSEMEL\

COVER ASSEMBLY,
COVER (DORDER

BOL

SPLIT TORQUE
1867 436 M91)

LINK
SPRING,
PIN, CLEVIS
PLATE ASSEMBLY,
PLATE, PRESSURE (12%)
BOLT
SPRING
WASHER (35764 X 7/8 X 3/32")
PIN. CLEVIS...
PIN (3/32 X 1/2°

PLATE, CLUTCH (HEAVY

PIN (1/8 X 1-1/4" COTTER)
BOLT (1/2 X 2-1,/2" NF, HEX.
BOLT (1/4 X 3/4" NC, HEX.)
WASHER (9/32 X 5/8 X 1/16"
WASHER (17/32 X

COTTER)
DUTY )

NUT }
NUT (1/2" NF, HEX. -
NUT (1/2" NC, HEX.

GR. 8)

MF SOE TRACTOR

FLAT)
1-1/16 X 7/64"
EXTERNAL S.K.P.F.
LOCK)
HALF HEX.)

CLUTCH AND CLUTCH CONTROLS

651 513 Mot
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80 INSTANT REVERSE TRANSMISSION

Rz*

NC PART NC DESCRIPTION
1 CLUTCH ASSEMBLY (SEE PAGE B3 ). .o iie it
z 831 963 M1 BEARING. ROLLER . oottt e e e e e e e
2 532 187 M1 SHAFT, MAIN (22 TEETH, 18 SPLINES) . ...\ oottt
Kt 523 006 M1 GEAR. MAIN SHAFT. INTER AND HIGH (47 - 3C TEETH)..............
5 195 363 Mt RING. EXT. SNAP (1-53/64 I.0. X 3/32" THK.)}. ... ............ ...
€ 195 493 M1 BEARTING . BALL : 56 s «ootmisaom scmamn noims amme s oo i@isaiims samas sss
10 1 867 426 Mt SHIM (LOT54™ ) .t ot e e e e e
11 1 867 425 M1 PLATE, FRONT COVER . . ..ttt e e e
12 180 408 M1 PIN (3/8 X 1=1/8" DOWEL ). .ottt et ae e e e o
13 i 867 423 Mt CONER .« oo s« teretn o ine ot n mresrsm im e et o d P B3 GEEE SEMS TMES orwmn s o mie o v
18 1 867 424 M2 GEAR. PLANETARY RING (68 TEETH)......oinunnnnn. B igEeE §es
19 1 866 558 M22 CARRIER ASSEMBLY, PLANETARY PINION. .. ...ttt i,
2C 1 B6E 552 M1 PINION, PLANETARY (22 TEETH) ... ..\ veineinnn i s e
z1 1 866 538 M2 SHAFT, PLANETARY PINION. ... .. ...ttt
22 i 866 553 M2 ROLLER (7732 X A7/ 32" )t i e e e e e e e e e e e
23 1 866 543 M1 WASHER. ROLLER (59/64 X 1-21/64 X 1/B") .. ...
24 1 B6E 542 M1 WASHER . THRUST .« o ottt e e e e e e e e e e
25 1 866 545 M2 WASHER. RING GEAR (4-1/4" 1.D. X 1/16") . .. ...
26 377 424 X1 RING, EXT. SNAP (3-9/16 1.D. X 1/18" THK.).... ...,
3¢ 354 272 X1 BOLT (2/8 X 2-7/8" NC, HEX. )\ttt e et
4C 353 434 X1 WASHER (378" LOCK ) . o v v e e et e e e e e e e e e e e e e e e e
41 i 866 557 M1 COUPLER, PLANETARY SHIFT ... v.issimmsa@ms s8ms scs s vsms v awa s o s
45 831 962 M1 BEARING., BALL .. ottt ettt e e e e e e e e e e
46 1 868 537 M1 SHAFT (17 AND 21 TEETH) . oot ittt it ettt it et et et e e
a7 1 755 033 M1 GEAR. COUNTERSHAFT DRIVEN (45 TEETH) ... it iimiiiiie i
48 187 158 M1 PINION (39 TEETH = 17 SPLINES) . ... ... ... i
45 187 160 Mt PINION (22 TEETH = 17 SPLINES) ..ttt i it e i meee e
54 1 754 644 M1 COUNTER SHAFT (13/16 X B8-25/32" ). i ittt ittt it e e eeas
55 1 754 643 M1 SHAFT, IDLER GEAR (3/4 X B=25/32") . 0 ittt ittt
5€ 195 468 Mt PIN (1/4 X 1“ RO U e e
57 1 087 267 M1 WASHER, THRUST

58 1 754 639 Mi GELR (28 TEETH3

59 1 754 388 M1 BEARING, NEEDLE

[{e] 1 754 337 M1 SPACER ga/a X 1-7/

61 i 754 641 M1 WASHER (3/4 X 1-1/

62 1 OB7 268 M1 WASHER (3/4 X 1-1/

63 1 754 388 M1t BEARING, NEEDLE

64 1 755 255 M1 SPACER, IDLER GEAR . .. vttt ittt e e e et e i
€5 1 754 482 Mi SPACER (55/64 X 1-5/32 X 1/16") . ... .ttt
66 1 754 483 M1 SPACER (7/8 X 1-1/8 X B/16") . :cviivasenmisomnssnmnsinmes omans s on
67 1 754 485 M2 GEAR (25 AND 27 TEETH) Lottt ittt e et et e e et et e

PRINTED IN U.S.A. 1ST PRINT MF S50E TRACTOR 651 513 MS1
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INSTANT REVERSE TRANSMISSION
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CLUTCH

2998 040




NS .
o 2
e 1
4 1
5
3 1
7 2
8 1
9 1
iie
11
12 1
13 1
14 1
15 1
16 1
17 1
18
1e 1
20 2
21 2
25 2
26 1
27
28
2¢
3C 1
1
32 1
33 9

PRINTEC IN U.S.A.

329 Mo

344 M1

[5,]

N

wm
TIVIITZIZIIXNXR
QTSP T, DI DRI

1ST PRINT

CLUTCH

(INSTANT REVERSZ TRANSMISSION)

DESCRIPTION

CLUTCH ASSEMBLY, INSTANT REVERSE .. ... . ...
SHAFT, INPUT GEAR. .. . it
BEARING, NEEDLE...... . ..... e s s e e v et e e e e e d B AR §E
RING (1=3/8 X B/32" ) i it e e e e e e
BEARING. BALL . . .. ittt i e e e e e

WASHER, THRUST, (57/64 X

1-3/4 X 1/16") . o oo

PLATE, CLUTCH, INTERNAL SPLINE. . ... .. ... ..
PLATE, CLUTCH, EXTERNAL SPLINE. .. .. ... ... hiiinn

HUB (45 EXT. AND 20 INT.

RING, EXT. SNAP §1—5/
RING, EXT. SNAP

TEETH) v vo csnnssmms s s@ms s vwms s wws s oo

16% T .D: X 1/82")cvvwacmmane wvmme s vmes oo

1.657")....

RETAINER, SPRING. ... .. ... ... . . N TR Rl IR
SPRING, CLUTCH. .. ... ... . e D I N T L I REL
P IS TON . ot et e e et e e e e e e e e

"“0* RING (15/32 X 1/8

) PR ;

CYLINDER ASSEMBLY . . . .. e e e e

“O0* RING (1-1/2" I1.D.

RING. EXT. SNAP (63/64"
HUB (45 EXT. AND 22 INT.

x /8"
1.C

TEETH) s s omms vmmn xommmes » wonims s mmn o 03

WASHER (1-13/64 X 1-7/8 X /16" THRUST)......... .. ..........
GEAR ASSEMBLY, POWER OUTPUT.
BEARING, ROLLER . . . . it e e et

SHAFT ASSEMBLY, OUTPUT

RING (5/8 X 3/32" ) ittt e e e e e e e e e e e
BEARING, BALL................. e e
SLINGER .« & o o e e o e e e e e e e e .
RING. EXT. RETAINING (5/64"

RING (1-1/16 X 3/32")

BALL (174" DIA. ). .. ittt e
RING, SNAP . . . ..ttt e e e e

SHIM (3-15/16 X 4-5/8 X
KIT. CLUTCH REPAIR

(SEE PAGE 87 ) . o et e e e e e e

MF S50E TRACTGR

651 513 M91
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INSTANT REVERSE TRANSMISSION

93<s MGS
CEZ MS1

Q
N
1 5
=
N

0
o
w
AXNIXZT XTI TIXZIIZTINIXMTNVR?
P Gura S cargiar Gur P Sargien - Hir @S arai PSP el
n

N
m
-~
=
AN

350 M2

w
N
w
=
[}
V]

1

o

b
MMYEXBRXZZTINMEXM I XZTAIRAIMIZTD
OO d s rtca a (Dt ot s AN bt s s

- kA

1ST PRINT

(CALSE PUNMF ANT TI_ TISTRIBJUTOR!

ESCRIFTION

CASE ASSEMBLY, TRANSMISSION. .. .. cvvtvmmrecnnnnoneenneauonsinns
PLUG ASSEMBLY (7/8" NF)
“0* RING (3/4" 1.D.
BEARING. NEEDLE. . ... R g PO
PIN (3/8 X 1" SPRING)
CONNECTOR ASSEMBLY . . .ttt ittt et m e e s e
SLEEVE. COMPRESSION. . . o\ ittt it imiene e enonns
NUT (5/716% NF, HEX.. SPL.) . ut v inemnaeesannnanneens ..
BUSHING, R:DUCING (3,6 X 1/8% PIPE ). it
PLUG (1/8" N.P i
GROMME T . v o et e e et e e e e e e e et e e
PUMP ASSEMBLY,

SERAL, OTL oo w yibihes 5o 505 @ 58 /5 5 50 50 5 08 080 63 580 0 %079 5 06 e T e ..
GASKET . OIL SUMP . . . ottt it e it ee et e ettt e e aa e
BOLT (5/16 X 1-3/4% NC, HEX. ). ...ttt iinen e
WASHER (5/16% SEALING). ... . ... ... uws e e
T T g
SCREEN., OIL SUMP © o o e e e e e e e e e
GASKET : ISP < 1o 1501 5. e 81 8 coiumnt # 12 7o i 2 cm & 030 @ 4 H a6 SEHE B ARTOI MBS s @B 408
BOLT (7/16 x a0 /4% NC, HEX: Y. s icasivmssmmany oame s @se s

PLUG, SUMP DRAIN (3/87 P.T. MAGNETIC)....... .. ¢oiuiunrnnnn..
PLUG (378" P.T. HEX., SCKT. HD.) ... vttt e e
TUBE., SUCTION . . ... ittt iem e tnseiasssnssitotesaanssssonnns
"0 RING (5/8% 1.D. X 1/16" THK.) . . iutriie i
“O" RING (11716 1.D. X 3/32% ) ittt it et e e e

HOUSING, OIL DISTRIBUTOR . 5~ s 556 s a9 508 8 5 018 80 memmeseimses
VALVE, REGULATOR . © . oot it ot oot ene e ee e ie e i et ‘s
PIN (3/16 X 1-3/4")
CPRING. REGULATOR ... » e v mim imim s 906 6 3 6 5 168 558865 H s 5EnESs06Sas Y
WASHER (3/8 X 19/32 X 1/1€"
“O" RING (374" I.D. X B/32" ).ttt it it e it iaea s
,“0" RING (1-1/8 1.D. X 1/8" THK.) .
“EAP,. REBULATOR .c.v v cio v mimie mom 355576855 56F 656 HE 34160858055 5888
BLOCK, REGULATOR. « o vttt et e e et e e e e e e e i e
"0 RING (1-1/16" 1.D. X 1/16" THK.)
“O* RING (7/8 X 1 X 1/16") . ... i iunn
CAP, REGULATOR BLOCK............... .
PLUG (1/8" N.P.T.) . veieieiinnnnnn

BOLT (5/16 X 1-3/4" NC, HEX.)
WASHER (S/16™ LOCKY oo v v viv e vis 505 oiais sl 000 0 h 474 6 (8 0@ 908 (618w sis & 5 5 8ls 0 e

VALVE ASSEMBLY,; CONTROL : . s cavsiossasonionescompvonessososssasss
BODY (DRDER 2757 323 M32).
SPOOL (ORDER 2757 3223 M92)
CEAL; DIL.::sihsssispvepnspinenssss
CAP, VALYE . .iivcsssvnarpsnasssaweraas
*O" RING (3/4“ 1.D. X 3/32" THK.)}..
RING, EXT. RETAINING (.025" THK.
SPACER .+ v v eeeee e

SPRING ............................
PLATE . o v v oo nivaie s o aims o an s bss s i
Q" RING (3/8" 1.D. X 1/16" THK.).
PLUG (1/8" P.T. HEX.. SCKT. HD.).....
PLUG (3/8 NF., HEX. SCKT. HD.).......
“O* RING (19/64" 1.D. X 1/16*).
PIN (1/4 X 43/64' CLEVIS)........
PIN (1/16 X 3/4% COTTER).........
GASKET, OIL DISTRIBUTOR HDUSING.
BOLT (3/8 X 2" NC, HEX.).... .....
BOLT (3/8 X 2-1/2% NC, HEX.).
WASHER (3/8* SEALING)...........
SHAFT ASSEMBLY . ... .....'v0cuuuennn

LEVER ASSEMBLY, CONTROL VALVE. ..
GREASE FITTING (1/4* DR. STR.)..
PIN, CLEVIS. :c:cscugosncsmanosnesenesasny

RING, EXT. SNAP (13/64 I.D. X 3/864" THK.).........iieivinnnn.

COVER, TRANSMISSION CASE ...................................

BOLT (/8 X 1% NGy MEX'n) : iciwwius @ o 515 16 5 51 55 5 1 90 5 08 155 51 46 55 00 ) 1 6 50 98 f 0

PIN (3716 X 1* COTTER) ........................................
MF SOE TRACTOR €51 S13 M391
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REPAIR KITS
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REPAIR KITS 87
(INSTANT REVERSE TRANSMISSION

REF NC .
NC PART NO DESCRIPTION REC.
T(A) 830 883 M9t KIT, ADJUUSTMENT (PRESSURE ). ... ..t e e e e 1
1o} 375 785 X1 WASHER (3/8 X 5/8 X 3/32" ). . it e 4
3 1 754 348 M1 SPRING, REGULATOR. . ... . e e 3
4 1 754 350 M2 VALVE ; BEGULATOR G 5t 5.0 s oo simmme n/55.5 5 nfiiis § §0@s s smes § s@mas § i -

5 1 754 368 M1 PIN (3716 X 1=3/4" ) . . . e 2

SPRING (NOT REQUIRED IN THIS APPLICATION)..... .............. 1
10 830 907 M92 KIT, CLUTCH REPAIR. . . . e e e e 2
11 1 754 520 M91 CYLINDER ASSEMBLY . ..ottt e e e e et e e 1
12 1 004 637 M1 “0% RING (1-1/2" I.D. X 1/8") . .t e 1
13 1 754 344 M1 PLATE, CLUTCH, EXTERNAL SPLINE. ... .. ..ttt €
14 2 757 328 Mi PLATE, CLUTCH, INTERNAL SPLINE. . ... ...ttt 8
15 1 754 524 M3 PISTON. . oo 6605 5,655 £ 55 a Lo oommabmms § ol BaE 808 S wE SEES § AR EES § AEE 1
16 360 207 X1 RING, EXT. SNAP (1.657"“).............. e T e i
17 1 754 525 M1 "OY RING (15/32 X 1/8" ). . 1
18 1 754 526 M1 SPRING. CLUTCH. . oo e e e e e e 1
19 1 087 269 M1 RETAINER, SPRING. . ...ttt ittt ettt e e e e e 1
20 354 465 X1 BALL 0 1/8™ DIA:)ns swmms smms siofs smms § S555 5 dmus sEHHE (HBPE 8 360ms 1

NOTE: (A) - FOR REPAIR ORDER 837 485 MS1.

PRINTED IN U.S.A. 1ST PRINT MF S50E TRACTOR 651 513 M9t




88
REF
NC.
(I s
(&)
2 1
3 1
4
5 4
6
% 1
8
e 1
10 3
11 1
12
13
21
22
23
31
32
33
34
35
36 1
39 1
a0 1
41 1
a

NOTE: (A) - FOR REPAIR

PART NO

667

873
873
831
861
182
663
768
663
000
663
520
180

338
377
377

887
881
535
180
181
691
691
755
691
354

024 M1

OWaraaaiax

553
886

065
144
534
418
221
088
087
034
088
076

e

XETTZTLIXIITZ XXX ZTIIXIBIZ
-

AWLALLANIIN

GEAR SHIFT
(INSTANT REVERSE)

SCRIPTION

DE
SUPPORT,

LEVER, GE
LEVER, GE
“0" RING
SEAT, SHI
SPRING, G
PIN, LEVE
PLUG, FIL
CuP, LEVE
RING RET
PIN, LEVE
COVER, GE
BALL, LEV

NUT (3/8"
BOLT §7/1
BOLT

FORK, PLA
BOLT (3/8
RAIL, SHI
PLUNGER,
SPRING (1t
SELECTOR,

gSIL SHIFTER (INTERMEDIATE AND HIGH)

SELECTOR

PIN (3/16 X

LOCTITE (GRADE 5i5).

PRINTED IN U.S.A.

1ST PRINT

DBVER . ¢ ¢ i mg 5582 o wwe conlie § SME5 20605 (HES 8B 2 SHE S §9@ms 5 8 888
GASKET, HOUSING
AR SHIFT . ottt e e e e e e e
AR SHIFT . .t i et e e e e
C1=4716" 1.D: X BA32™) 0 : sums smms smpmsmme s 6055 gams s smgps
FT LEVER SPRING. ...ttt ettt
EAR SHIFT . e e e e e e
R (1/4 X 2-1/16%) . ... . . . i, I
LER (2257 46" DIA:): vt i samiiumisms soms s@ms sMEs 2 $0Es &
=
AINING . . oot et e e e e e
R (174 X 1-13/16" ) . ittt e et e e e s e e
AR SHIFT LEVER. ... ... ... e
ER (1=5/8" DIA. ). . ittt et e e e e e e e

NF, BALF HEX. ) . .ottt
6 X 4% NC, HEX: ). oo oo o cmds smasamis igss smmss gmas s
7/16 X 2- 3/4" NC, HEX.)

NETARY SHIFT . ... . e it e e e e

X 1-3/16" NF, SQ. HD.

FIER;, PLANETARY wup:wma: imms prams smmimms sams samn § gmmgs o

SHIFT RAIL.............
5/32 X 1-3/16")

SHIFTER, PLANETARY . .............c.c0vinonn

ASSEMBLY, INTERMEDIATE

PuSans

MF SOE TRACTOR

651 513 M9t

19 COTTERY . ot et e s e e e
ORDER 841 742 M1 CARTRIDGE GASKET MATERIAL

(

XXX PR AN - & s da ca N ok s s
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GEAR SHIFT

2998 043




90 TORQUE CONVERTER

2998 044

1st Print s i &



REF
NC.
i 2
4 2
5 2
15
7
8 2

PRINTED IN U.S.A.

787

757
757
367
372
757

PLRT NO

278 MS1

287 M2
288 M1t
701 X1
832 X1
286 Mt

1ST PRINT

TORQUE CONVERTER

(INSTA

]
CONVERTO

PLATE, D
PLATE, R
BOLT (3/
BOLT (M8
WASHER,

NT REVERSE TRANSMI

ESCRIPTION

ESICNI

R ASSEMBLY. TORQUE . .. o ot e

RIVE ¢ o s simms =
EINFORCEMENT .. .. ..
8 X 1/2 NF, HEX.,

-1.25 X 25MM HEX.)

DRIVE PLATE.......

MF B50E TRACTOR

LOCK. GRABE BV, ... . ... .. il

651 513 M

[sa N ea o) A



92
REF
NC . PART NO
1 512 134
2 191 827
3 191 833
4 195 576
5 833 130
6 191 830
7 181 831
8 191 855
S ©22 20C
10 531 985
16 355 624
17 1 860 522
18 883 073
19 358 762
20 831 4897
21 358 782
22 R’31 497
23 883 068
24 356 860
25 883 076
26 883 075
27 883 071
28 883 066
29 893 164
30 355 830
31 356 266
22 881 065
z32 881 063
34 881 043
a1 381 074
42 339 375
43 353 501
44 353 441
45 353 519
46 353 446
47 354 505
48 353 434
56 (A) 1 472 858

M

OOW -2
S

O S P P QY

z
©

OIL COOLER
(INSTANT REVERSE)

CCLLER ASSEMBLY, OIL........
FILTER ASSEMBLY.............
WASHER (3/8 X 35/64 X 3/64

SPRING) L L

RING, INT. SNAP (19/32 0.D. X 1-32% THK.). .. ... ...t
w0 RING (2-1/78% I1.D. X 1/8" ).ttt
BODY, FILTER . . et ee et on e e e et e ene s
CAP . FILTER . o e et e et ettt e e e et e e e
ELEMENT, FILTER. i vttt ittt et e e e e e ettt
BALL (172" DIA. ) it i et e e e e e
SPRING, BALL . v vt vttt e e e et e e e e
ELBOW (3/8" P.T. - 3/4" NF, QO DEG.). ... ..ol
BRACKET ASSEMBLY . o v iv i ot et e e s S s tmms fwEs
PIPE ASSEMBLY . . v v v oot e e e e e
ELBOW ASSEMBLY (90 DEG., 3/4"=16). .. 0\ c it iiiinnneneen -
"OH RING (41/64% T.D. X 5/64% ). oot in it e
ELBOW ASSEMBLY (3/4% NF, 45 DEG. ). . v it uiin i
“O" RING (41/64" 1.D. X 5/64"%)

PIPE ASSEMBLY...............
UNION (3/4" - NF)...........
TUBE . ..ot
CLIPG o wms swms srams s owomasmmme
TUBE ASSEMBLY...............
TUBE ASSEMBLY...............
CONNECTOR. . ........vuvnnn
NUT (9/18" NF, HEX., LOCK%..
UNION, BULKHEAD (8/16" NF

TUBE ASSEMBLY...............
TUBE ASSEMBLY...............
SUPPORT ASSEMBLY............

BOLT (M6 -~ 1.0 X 12MM HEX.).
WASHER (M6 LOCK)............
BOLT (1/4 X 1/2% NF, HEX.)..
WASHER (1/4" LOCK}..........
BOLT (5/16 X 1% NF, HEX.)...
WASHER (5/16" LOCK).........
BOLT (3/8 X 3-1/2% NF, HEX.)
WASHER (3/8" LOCK)..........

PIPE ASSEMBLY, REAR.........

NOTE: (A) - FOR USE ONLY WITH THE MF 250 II LOADER.

PRINTED IN U.S.A.

1ST PRINT

MF 50E TRACTOR

651 513 M91
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MF S50E TRACTOR

ILLUSTRATION 70 BE RELEASED AT A LATER DATE.

Drint MF S0F TRACTOR
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DIFFERENTIAL HOUSING

94

2998 046
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e
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PRINTED IN U.S.A.

PART NC

686

507
742
631
474
695
O11
986
188
644
513

643
258
611
916
67¢
446
421
551

617
626
800
434

P P X PN

HEIHX TIXXXXIZIT TZIIZITIRTZ
bk bk Ak ikk ok

af)aa

1ST PRINT

DIFFERENTIAL HOUSING

DESCRIPTION
HOUSING . . ottt et e e e e e e e e
CARTRIDGE GASKET MATERIAL LOCKTITE (GRADE S15)................
PLUG, DRAIN. . . ottt it e e e e e e e e e e
GASKET. PLUG (23/32 X 15/16 X 3/32") .. . it
PLUG, HOUSING . . . oot ittt et e e et e e e e
WASHER (21/32 X 7/8 X 1/16" FIBER) .. ... ...
GASKET., TRANSMISSION CASE TO DIFFERENTIAL HOUSING
COUPLING, REAR DRIVE SHAFT (3-13/16" LG. W/GROOVE)............
SHAET, REAR DRIVE . :viwis sz smms 2605 5 585 508 hi s @s s s@ms s pamg s ommn

BEARING, NEEDLE . .o i it ittt et e et e e e e e e e
PIN, PUMP SUPPORT . .. . ittt et e e § smBee e Ee
"O" RING (5/8" 1.D. X 3/32% THK.)............ i EmEE S P EE £ s
STUD (5/16 NC, NF X 1-9/16"). ... . . ..... .0 . ... 0 i i,
NUT (85/16% NF, HEX . ) .. ittt e e e et e e e
BOLT (5/16 X 5/8" NC, HEX. ). . ittt e e e .
WASHER (5716% LOCK ) : « soms coms ¢ 0mt: 50005 $/as s 085 5 FREES FMms s £mus s
COVER. BOTTOM ACCESS . . ittt ittt et et e e e e e e e
GASKET., COVER PLATE . . . ittt e e e e e e e e e
STUD (1/2" NC-NF X 2-3/8" ) . . . it e
NUT (1/2% NF . HEX . ) ot i e e e e e e e e e e
STUD (1/2% NC-NF X 2-5/8") . . o e e e e
WASHER (378" LOCK ) . . ittt e e e e e e e e e

MF SOE TRACTOR
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REF
NC
1 1
2 1
3
5
6
€
6
7 1
8 1
9
10 1
11 1
16 1
17
18
19
20 1
=1
22 1
23 1
24
31 1
32
33 1
34
35
36
37
38 1
39
40
41
42
43
a4

PRINTED IN U.S.A.

PART NG

666
666
375
022
884
884
894

NG

s

e2¢
830
182
020
757
758
759
882
885
41%

oA A ch A ek ok ek b A

EEXZTIZX ZTXITTTIXXIZ

PRy TR X SN

H

F -3

-
HXAXXIZIZTTZTTIITITIZ TXXX
[P X D SO RN

1ST PRINT

REAR AXLE AND HOUSING

DESCRIPTION REC.

HOUSING. AXLE (RIGHT Y. ... .. .. it
HOUSING, AXLE (LEFT) ..o e e e
PLUG (172" P.T. SQ. HD .} ettt et e e e e e
CUP, BEARING. .o\ oot et ee it et e e e e e e e
SHIM (005 ) . ittt ettt e e
SHIM (.C10" Y. o e e
SHIM (1015 ) o e et e st ot s e
PLATE, DIFFERENTIAL CARRIER (
PLATE., DIFFERENTIAL CARRIER (
L

SEALG: OIL. : sumssnmmsamms snims (H@ps (OGF: SMGPE cqmb o vmws smss smms o o
PLUG, (1/8“ = T
AXLE ASSEMBLY WHEEL . . e e

-

SHER
CONE, BEARING. . ... ... i it et e eeensnn

CARRIER, PLANETARY PINION. . ...ttt n ittt et e i
PINION, CARRIER (12 TEETH) . vttt ittt et it e et e e e
SHAFT, PLANETARY PINION.............. T P
ROLLER, NEEDLE (1/8 X 27/32% ) @ @ e e e e e e e i 34
WASHER (1-3/64 X 1-17/64 X 1/16%) . .. it
WASHER, THRUST §1 B/64 I.D. ). i e
WASHER, THRUST (. “

PIN (17/64 X 1% SPIRALY - o o o oot e i
GEAR, CARRIER (21 TEETH = 39 SPLINES) .. ... ittt
GEAR (45 TEETH) o ottt it e e e e e e e e e e e e e e e e
GASKET, RING GEAR. .o o vttt it et et et e et e e e e et et e
BOLT (7/16 X 3-7/B* NF. HEX.)........... e 24
WASHER (7/16% LOCKY . .o oo o e 24
NUT (7/16" NF, HEX,.) .. u oo i e 24

MF S0E TRACTOR
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98 DIFFERENTIAL

2998 048
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DIFFERENTIAL
REF
N PART NO DESCRIFTION
{1 872 37C MS2 DIFFERENTIAL ASSEMERLY (W/GROUND SPEED)
CLIVE PoToDe Yo e v e s e oime s simie o mimmes §ai s § @ F T § 5w 4 o swmn o s wmens = s
1 861 068 M33 DIFFERENTIAL AND PINION ASSEMBLY
CINDEPENDENT P LT 0. )ttt it ettt e e e e e e e
3 898 712 M2 CAP. COUPLING . . v i it ittt e e e e e e
3 8392 174 M CASE . RIGHT - - v e e e e e e et e e
4 882 232 Mt BOLT (1/2 X 4% NC, HEX.. SPECIAL) ... ..ot
5 897 726 M1 WASHER (3 X 4-5/32 X 1/16"% ) . ittt i eeean s
6 885 518 M1 GEAR. SIDE (14 TEETH, 38 SPLINES) .. ... 0ot
7 2 746 135 M2 CROSS, DIFFERENTIAL PINION. . . .. ..oiiiiuunnnnenneanceanes .
8 2 746 322 M1 GEAR, DIFFERENTIAL PINION (10 TEETH) . ... ... oo
9 514 958 M1 WASHER, THRUST (1 X 2" CUPPED)............. emein e e e e BB E
10 GEAR RING (ORDER 1660 688 M81, SEE ITEM S58).................
887 179 Mi RIVET )
(NOT AVALLABLE Yoo v v o ws e s 5 8% 485 5 8@ e e s smmwma s oimae o v wmme « -
13 882 783 M92 CASE ASSEMBLY (MATCHED ) . .t v ittt e ei it ee
14 185 160 Mt CUP, BEARING. . . oo tvovonce o e n e s s e i ien ot e s
15 PINION DRIVE (ORDER 1660 688 M81, SEE ITEM S58)..............
1€ 831 888 Mi CONE . BEARING . .« o e tvtt eee e e e e e e i e e e
17 518 861 M91 SLEEVE ASSEMBLY, DRIVE PINION BEARING............c...vnnnuann
18 185 778 M1 CUP, BEARING. « oottt et te ettt e e e it s e ee e
19 181 253 M1 PIN. LOCK . « v v ot e e e e et e et e et e e et ai e e
20 §A) 1 872 271 M1 HUE, DRIVE GEAR (23 TEETH - 10 SPLINES)
21 A; 1 660 155 M1 SPACER (1-49/64 X 2-3/8 X 1-3/8").......... .
21 (B 1 661 065 M1 SPACER (3/4 X 2-3/8 X 2-3/8"). ... ... .. it o
23 831 485 M1 ROLLER (NEEDLE)(1/8 X 35/64%) . .. . 0 oviinnununnnnnnn
24 532 956 Mt NUT, BEARING LOCK (1-3/4" NF)(TAPERED)
25 899 199 Mi BOLT (9/16 X 1-1/4% NC, HEX., SPECIAL)....... ...,
26 1 860 882 M1 PLATE., DIFFERENTIAL CARRIER (RIGHT)...........ovtunonn. ..
27 i1 860 885 Mt PLATE. DIFFERENTIAL CARRIER (LEFT) .. ... .. ... oo ..
34 191 250 Mt BEARING, ROLLER . . . .t i e e e mBer s POEE I EEELEEEAS
35 1896 087 Mi RING. SNAP (1-7/64% I.D. X 7/64" THK.) . v ninnn..
36 195 159 M1 CONE . BEARTING . - o v oo s e s § 5 S F 3 5 S8 § #m@ms 2oeiame s o wiome s cicias
40 185 251 M{ CONE . BEARING . - o o v e et e e e et et e e e e e e e e
41 185 252 M1 CUP, BEARING..... L e R R ST LI B R
42 187 689 M SHIELD, BEARING {.029" = .031%) . ... iuiini i
42 892 173 M{ SHIELD. BEARING (.034"% = .036") ...t uuuumuiimminmennan e
42 892 172 M1 SHIELD. BEARING (.0389" ~ .041") . ... i
42 882 171 M1 SHIELD. BEARING (.044" - _046") ... . .t
42 892 170 Mt SHIELD. BEARING (.049" = 051%) . ..ttt
58 1 660 688 M91 GEAR AND PINION (MATCHED SET ) .. ..ttt iiiiae e
58 RING. GEAR (ORDER 1660 68B MS1) .. ... ... iiaenananonnnn s
60 PINION. DRIVE (ORDER 1660 688 MO1). . ... ... iiiinnnneuennns
61 825 776 M1 BOLT (1/2 X 1-45/64% NF, SPECIAL) ... ... oot iuiminnenn
62 891 947 M1 NUT (1/2% NF, HEX. SPECIAL) ..ottt ettt et oo cie s
63 1 852 913 MS1 KIT: RESING + o v oo e s i s momizs s o SHES § SEESS 3 §EAE = v @ ww e somma o s
64 RESIN (ORDER 1852 8913 MI1) . .. iire e e eemnaennonnaecenes
€4 HARDENER (ORDER 1852 913 MO1) . . ...ttt iieiinee e
66 ROD (DRDER 1852 913 MO1) . ... ittt it inniinnaesaneens
67 BRUSH (ORDER 1852 913 MO1) ..o i iut it iiianinnaeane s

—_

PUSH SN NP ) 6 X ¢ - QSN

O Al s s oa AN o A) a2 e R

DRIk ke kot sk a

-
PPOEPOTO G LY N, PP

NOTES: gA; - USE WITH 1872 370 M92 DIFFERENTIAL FOR LIVE P.T7.0.
B) - gS$ gITH 1861 068 M92 DIFFERENTIAL FOR INDEPENDENT

PRINTED IN U.S.A. 1ST PRINT MF S50E TRACTOR €651 513 M91
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1ST PRINT

DIFFERENTIAL

DESCRIPTION

SHAFT, DIFFERENTIAL LOCK
CLEVIS, DIFFERENTIAL LOC
BOOT, CLEVIS............
NUT (7/16" NF., HALF HEX.
SHAFT, DIFFERENTIAL LOCK
“O" RING (5/8" 1.D. X 3/
RING, EXT. SNAP (3/4% I
WASHER (27/32 X 1-3/16 X
SPRING, DIFFERENTIAL LOC
FORK, DIFFERENTIAL LOCK.
PIN (1/4 X 1-1/2" ROLL).
COUPLER, FORK...........

LEVER, DIFFERENTIAL LOCK
PIN (3/4 X 4-7/16" HEADL
PIN }3/32 X 3/4" COTTER)
PIN (3/16 X 1-1/4" GROOV
WASHER (13/16 X 1-1/2 X
LEVER ASSEMBLY..........
KNOB i :onemvmes smmns
RETAINER
BUSHING. ..............

MF S50E TRACTOR

LOCK

B v immie o e s s n Bl GBI R EAEEE SEE E DR T

) e

2" THK. ). vnwo i ntsadsdfn sm®s i 665§ 54

D. X B/64 THK) . o it e

BN ) i 5 smp g amms smms same smms cwmn i aw
K SHAFT ... i e

EE T s smms 2 amms 1mms ¢ sEPE sEmE TWEE SRE § EUE
13 T D
§/32% FLAT) ... o . llllllllllllil

651 513 M91{
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RZ®

NZ .

-4 1
2 1
3 1
5 1
6 1
=
& 1
9

10

114
12
13
14 1
18 1
1€
17
18

19

20

21 1

26 1
& 1

28 1

28 1

30 1

30 1

32 1

32 1

36 1

37

38

39 1

40
4 1

42

43 1

43 1

45 1

a6 3

47 1

48

49 1

5C 1

50 1

52 3

53

54

55 1

55 1

57 1

58 1

59

60
[}

62 1

1
(a) 1
(a) 1
(A) 1
(a) 1
(a) 1

P4RT NT

757

758
585
46 ¢
€7C
841
438
€01
057
604
€67
754
217
841
410
681
44¢
301

004
608
00t
808
810
812
814
816
818
820
822
211
124
872
757
804
824
828
625
164

826

I T I EI T
PO ¥ PPN
N

IxXR
PN

=z
©

M3 1
Mo
MS1
M392
MS2
M8 1

=z
©

O OalDox s
IO

-

WO Wetrcaaaos
- -

EXRXHXXZTIIXXKTXZT T IXUXXIT T IXI[IXXHMXI
-

[+ BN i SN 721

-

MS1
Me 1
Me1
MO 1
M1

PEDAL

(INCL.

PEDAL

BRAKE PEDALS

DESCRIFTION
ASSEMBELY (RIGHT)
ASSEMSLY (LEFT

ITEMS 2 AND 4; .........................................

BUSHING.. « .05 c.sa 6,5 7 s s smma s sn s smmoie sma o simms s nome s s nol B3 43 08

GREASE FITTING (t/8" P.T.

CYLINDER ASSEMBLY, MASTER. .. . ... . it
ASSEMBLY (€=1/ 2" ) . e e e e e

SHAFT
RING,

WASHER,

PIN (

CLEVIS PIN

BOLT

EXT. SNaP (1-13/32"

DIA.

X 3/64" THK.)....

NYLON (1-1/32 X 1-1/2 X 3/32" FLAT).....

1/8 X 3/4" COTTER) . ..t ittt e e it e eae e

(1/4 X 3/4" NC,

HEX.)
WASHER (8/32 X 5/8 X 1/16" :
NUT (5/16% NF, HALF HEX.).............. T e

CLEVIS ASSEMBLY

SPRING. EXTENSION (3-3/8")

BOLT (5/16 X 1-1/4" NC, HE
PLUG

(MANuAL SHUTTLE ONLY)

SPRIN

PIN (3/16 X 3/4* GROOVE)

LATCH

S
WASHER (5/16" LOCK ) .. i ittt et e e e et e e e e e e

TUBE ASSEMBLY

(MANUAL SHUTTLE)

TUBE ASSEMBLY

( INSTANT REVERSE)

TUBE ASSEMBLY
(MANUAL SHUTTLE Y . Lot e i e et it c e i e s
TUBE ASSEMBLY
(INSTANT REVERSE ) . . it ittt ittt et it e e e
TUBE ASSEMBLY :

{ MANUAL SHUTTLE)

TUBE 'ASSEMBLY

( INSTANT REVERSE)

TUBE ASSEMBLY

(MANUAL SHUTTLE)

TUBE ASSEMBLY

(INSTANT REVERSE)

CLAP . . 2 oms tivimms smms § gmae d@uwis * smms smme « smmn o o ame s smw o cflmb 558 BE

BOLT

(M8 - 1.25 X 16MM HEX.

WASHER (8.4 X 17 X 1.EMM F
NUT (M8 - 1.25 HEX., LOCK)
TECE : suwss smms s cmms smmn o oo

T p

TUBE ASSEMBLY,

LAT)

Yo e o mme e s B ESEEEPEEI I SEHE L OE

CLIP. . .
TUBE ASSEMBLY

{MANUAL SHUTTLE)

TUBE ASSEMBLY

( INSTANT REVERSE)

HOSE

(B/716" X 36" LG. ). . it it ittt it iaca oo

SCREW. BLEEDER, BRAKE CYLI

BOLT

{MANUAL SHUTTLE)

(M6 - 1.0 X 30MM HEX

TUBE ASSEMBLY

(INSTANT REVERSE)

NDER

) e B S F iS5 EEES PEEGIMEIE Y awee « s
WASHER (6.4 X 12.5 X 1. BMM FLAT) ... ... .. ... . ...
NUT (M6 - 1.0 HEX., LOCK) . . ... i e
TUBE ASSEMBLY

CYLINDER ASSEMBLY, BRAKE. . ... ... .. .. i i

BOLT

(Mg - 1.0 X 16MM HEX .

WASHER (6.4 X 12, 5 X 1.6MM FLAT)................
NUT (M6 - 1.0 HEX.. LOCK) . .. .. i it i anainees

RESERVOIR, BRAKE

PLATE

CL TP . . ot e e emme s e S R A AN § G FE s s s s e e e

BOLT

(MB ~ 1.25 X 20MM HEX.)

WASHER (8.4 X 17 X 1.6MM F

WASHER (M8 LOCK)

LAT)

NUT (MB = 1.25 HEX. ). oottt it e ettt eiaes e

BRAKE

(MASTER CYLINDER)

TUBE,
TUBE .,
TUBE,
TURE,
TUBE,

CYLINDER KIT

BRAKE }REPLACES #28
BRAKE (REPLACES #30
BRAKE (REPLACES #32
BRAKE (REPLACES #41
BRAKE (REPLACES 28

NDTE: (A) - FOR USE ONLY WITH MF 250 II LOADER.

PRINTED IN U.S.A.

1ST PRINT

MF S0OE TRACTOR

TUBE

TUBE,

MANUAL SHUTTLE).
MANUAL SHUTTLE).
MANUAL SHUTTLE).
ASSEMBLY) .. ......
INSTANT REVERSE)

TUBE,
TUBE,
TUBE,
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104 HANDBRAKE
RIF
NT . PART NC CZISCRIPTION
“ * 66€ Oot MOt HANDBRAKE ASSEMBLY . . . . e
2 8964 661 M21 ROD ASSEMBLY., PUSH. v vwwis wisoves snms snms smasimunsssaasias
3 822 266 M2 SPRING . . .. o e e e e e
4 892 2686 M1 STOP, SPRING . .. ... . e e e e e
3 888 78z M91 SHAFT ASSEMBLY, CROSS . . . . . i e i i e e
6 822 044 MG5 BRACKET ASSEMBLY : . icwvwissmmvssmms sams swmpsmes sambss@ns s as sma
7 345 718 X1 PIN, DOWEL (TAPER) . .. o e e e e e e e e e,
8 882 267 Mt P AW L L e e e e
S 892 269 M1 PIN, CLEVIS. .. .60 0t 55825 is iwmsissisdmmes s imeie® ommnmos
10 383 754 Xt WASHER (8/32 X 5/8 X 1/16" FLAT) . ...ttt iiiiee i
11 354 038 X1 PIN (1716 X 1/2" COTTER) .. .t ittt e et et a e
12 1 681 257 M9+ ROD ASSEMBLY . . . . e
13 898 842 M1 WASHER, SPECIAL . .. ... . .. i it it ittt ieennnn e
4 352 880 X1 RING, EXT. SNAP (13/16 1.D. X 3/64")............ o s R R R
5 1 665 128 MQ2 ROD ASSEMBLY: BRAKE ¢ v« ¢ cvsos sums s smws smwscmme s oo swipensssssins
18 353 756 X1 WASHER (13/32 X 1-3/16 X 1/1€" FLAT). .. ... i,
21 1 681 852 M9 LEVER ASSEMBLY .. sios. 2 008085 5498 8 i858 0abiifmi b, BHS 88 wble 5 M,
A 1 681 853 Mg1 LEVER ASSEMBLY o v s mas s v swme s s mp ¢ smmis sm6 5 8mA: 6E85 (U PIEBEE 8§08
2 880 335 Mm1 SUPPORT, BRAKE LEVER. . cxwws c sums swme smmas smmsmms 5@ wme @ omes %0 e
24 1 666 567 M1 SPACER . L .. e e e e e
2 198 270 M1 YOKE (3/8" NF., THREAD ) . . . .t ittt it e et et e e e
26 353 430 Xt NUT (3/8" NF, HALF HEX.)..... TIRLT
27 185 609 M1 PIN (3/8 X 1-3/32“ CLEVIS)
28 354 057 Xt PIN (1/8 X 3/4" COTTER) .. oo ittt e et e e e e e e e e e ee e
2e 880 177 M82 LEVER ASSEMBLY, RELAY, RIGHT
30 880 178 Mme1 LEVER ASSEMBLY, RELAY: LEFT .vws; inssnmms sossiumusmems iomes smes
31 180 87¢ M1 BUSHING (7/8 X 1 X B/8" ) ... ittt et it et et e e eee e
g2 850 643 M1 RING, EXT. SNAP (1-11/32% 0.D. X 3/64" THK.)........... ......
46 (A) 1 472 340 w8t ROD ASSEMBLY, BRAKE . i . v vvivvmninmnsnaes swmnssnminmmss snmes owns

NOTE: (A) - FOR USE ONLY WITH MF 250 II LOADER.

'RINTED IN U.S.A. 1ST PRINT MF SOE TRACTOR
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DISC BRAKES
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REF
NG
1 1
1
3
4 1
£ 1
6 1
v
8 1
9 1
10 1
16 1
17 1
18 1
19 1
20 1
26 1
27 1
29 1
30 1
39 1
b
i
41
42
44 1
43

PRINTED IN U.S.A.

963 MO1

779 X
148 M1
881 M1

M1
438 X1
964 M2
965 M2

‘856 M1

676 MS1
86C M1
264 M94
262 MS4
175 M1

221 M1
848 M2
438 M3
439 M3
818 M1
268 X1
500

X
068 X
365 X

X
439 M
428 X

1ST PRINT

DISC BRAKES 107

DESCRIPTION REC.

ACTUATOR ASSEMBLY. BRAKE . .. . ...t
DISC. ACTUATING (ORDER 186C 963 MO1). . ... .ooovivnno...
BALL (778" DTA. Y o s v mes commmn nimmes o ime S a6 s 5855 485 5 dmais s
SPRING. DISC RETURN. . o .ottt e e e et
LINK, BRAKE DISC.......0coiinineon... D
BOLT (1/2 X 1-3/8% NF, HEX., SHOULDER).......\ovurenean. ..

NUT (1/2% NF, HALF HEX. ).\ ot e sttt ee e e e e
DISC (FRICTIOND . . . ottt e e e e e e e 1
DISC (INTERMEDIATE ) . o\ e et e e e e e e e e e e e et
PIN, REACTION (5/8 X 63/64 X 4=3/8B") . ..t

ROD ASSEMBLY, BRAKE PULL. ... ... . i i e i
GASKET, BRACKET . ... ... ...t

COVER ASSEMBLY, BRAKE LEVER, RIGHT ;
COVER ASSEMBLY, AXLE HOUSING (LEFT)...... ... ... ... .......
SEAL, COVER. . .¥uni: . 4588953 i n@aisfusidasniGaui ss sweps smms ss s

NaasDN NOONNNDAONP

R
CEVER, AXLE COVER (RIGHT) . .. ... . . . i il
BRACKET, SPRING (LEFT) .. .oooomm o,
BRACKET, SPRING (RIGHT ). .. .. oo,
SPRING .« . w e v e s e e e e e e e el
BOLT (M8 < 1.0 X SOMM HEX. ). o oomo oo,
NUT (MG - 1.0 HEX., LOCK) . ..ottt

PIN (5/32 X 1-1/4" COTTER)...... e e e s i e e e e e e e e e s e et e s s
BOLT (3/8 X 1" NC, FLAT HD., SCKT.).. ... ..ttty
NUT €7/16" NfF: BEX:s LOCK): : suwsspmos soss smms §mes 1O Ms I8 @ns s 948
WASHER, LEVER ¢ . suwosc smass owms cumms smmn smmesmms s sommars §owms
NUT (7/716"% NF, HALF HEX. ). ..ttt it e

DHMMXH BBAN s

MF SOE TRACTOR 651 513 M31
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P.T.O. SHAFT, CONTROLS AND SHIELD

oy

)}

w

w
THHXXXZIITZIIIXIXZTZ
TR N e - N S

b b (D) (0 o w NY ik 5 a0 ok
e

(o]
F <N
; [(+]
EHERKXHBEE XXBTTITZTTXXIIZ
[AXN]

'N—A.A-A-L(D(D—L

1ST PRINT

SHAFT ASSEMBLY. P.T.C. (21
BEARING . NEEDLE . & v o vt ottt et e e e e e e
RING, EXT. SNAP (3/32"
BEARING, BALL
RETAINER, P.T.0
SHIELD P.T.O

BOLT (7/16 X 7/8" NC, HEX
BOLT (1/2 X 7/8* NC, HEX. )

WASHER (7/16" Locx)...............................: ...........
WASHER (4/2% LOCK) t o vt it it e e mane e e
GASKET, REAR COVER (W/15/32" CENTER HMOLE)........ .. utnnnnn
RETAINER, BEARTNG . oo o vms s 6 6ss @ mss o sssmms s wm e wmna wmaewmas s
KNOB . SHIFT HANDLE « . o ittt i it ittt ettt e e e as
LEVER ASSEMBLY, P.T.0. SHIFT . . ... ittt aiae e
PIN (5/18 X 1-1/2% SPRING) .. o @t meee i ieee i ia e e
RING. EXT. SNAP (1/32" THK.) . ......ooiii it
WO% RING (7716 1.D. X B/82% )i u et u e sizmmnnaneeee e
COVER, P.T.D. SHIFT (W/0 AUXILIARY HYDRAULICS)................
SPRING (15732 X 1=3/16" ) oo ittt it i e e s
GASKET, COVER . o o e ittt et e et et e et e ettt
LEVER ASSEMBLY, P.T.0. SHIFT......... e ey § R SR E
SHIELD ASSEMBLY, P.T 0. o e v imem e ea e iee i iia e
BOLT (7716 X 3/4" NF., HEX. ) .o oottt itanaaineinnaanseenanns
WASHER (7/16% LOCK ) o o oo et et e e ee e e e e et e e e e a e
PIVOT., SAFETY LEVER . ot ittt ettt e et e e et e i e
CEVER ASSEMBLY . o ome commie o fm B R G A E T EE &S 5 88w e w s mimre o o
LEVER ASSEMBLY - o o o oo et e e e e e e e e e e e

BOLT (7/16 X 1" NC, HEX.)
WASHER (7/16" FLAT

BOLT (1/4 X S5/8" NF, .
WASHER (174" LOCK ) . o o i i et et et e e
PLUNGER, SHIFT RAIL . .. ittt et et e e e e e s

MF SOE TRACTOR 651 513 MO1
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INTERNAL HYDRAULICS
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PART NO

87¢
870
377
518
831
195
353
181
358
831
886
886
8€e¢g
358
831
684
377
831
377
831

872

377
366
516
515
353
51%
515
834
51%
022
868
661
3E3
355
661
661
287

ND

545 M1
06% M92
127 X1
33& M8t
452 Mt
562 M1
213 Xt
217 M1
720 X891
493 M1
534 M1
535 M1
93€ Mg2
741 X891
425 M1
489 M91

690
045
259
861
213
862
866
167
963
042
54C
237
434
235

240
852

R P reraiie T ININ

-

HKEZTXHBDRIXBZIITZIXRIIXX

a ) bt asma

1ST PRINT

INTERNAL HYDRAULICS 111

r_
m
<
m
n
»
%)
wr
m
=
m
[
-
w
X
—
n

SHIM (21,32 X 1-1/4 X .CBE) .. ...
LOCATOR ASSEMBLY. VALVE
0" RING (45/732% T.D. ¥ B/BA% Y. et
sp% RING (7/716" T1.D. X 3/32" ). i
RING, EXT. SNAP (1/32" THK. ). . ... it i i
GASKET . COVER . o ottt it e e e e e et e e
PLUG ASSEMBLY (5716 NF, HEX. HD.)............... e s s e EEEE
“0* RING (15/64 X 3/8 X /16" ) o et e s pem s
NUT (1/2% NF, HEX.., LOCK, SPECIAL).......coohtunnannnnnnn
WASHER (1/2 X S/8 X 1/32“ FIBER) ..ottt e e e e e
TUBE ASSEMBLY, TEST. .. ... .. ... ... Fowe o meme n esmnd o BB
CONNECTOR ASSEMBLY (7/16% NF)........... e T § 5 GEEE ARG S A
MO RING (23/64 X S5/64%) . . it
HOSE AND TUBE ASSEMBLY (260MM) .. ... ... oo
ELBOW ASSEMBLY (SO ' DEG) . . ..ttt i it v
"0" RING (15/32" I.D. X 5/64") ... ...t
ELBOW ASSEMBLY (SO DEG) . . . .t tetit i
“O" RING (15/32% 1.D. X B5/684") ... i e

TUBE ASSEMBLY, SUCTION. . ... ..t i i e e
PUMP ASSEMBLY. (SEE PAGE 112 THRU 118). .. ... ... ...
PUMP ASSEMBLY, SEE PAGE 120) .. .. .. .t

RING, EXT. SNAP (1/2" 1.D. X
SPACER (13/32 X 3/4 X 55/6 4“)
BOLT (3/8 X 1-3/4" NC, HEX. !
GEAR (13 TEETH ) . . ottt ittt et e et e e e s e e
RING, EXT. SNAP (1/32% THK. ). .. i

WASHER (49/64 X .1-1/4 X 5/64")
ROLLER (178 X 11/16™ ) o it e e e e e e e
SHAF T, IDLER .. vt e oo e ettt et e e e e .
RING, EXT. SNAP (..042" THK. .

GEAR. DRIVE (58 TEETH. 21 SPLINE) .. ... .0 i
BUSHING (1-13/16 X 2-3/8 X 13/32" SPEC‘AL) ....................
WASHER (378" LOCK ) . oottt ittt ee e e e s et
NUT (3/7B8% NC, HEX . ).ttt ittt
PLATE, FRONT SUPPORT . . oottt et eeamaia e ea s
PLATE ASSEMBLY, PUMP SUPPORT . . .. i\t iue i innn e s
BOLT (5/16 X 3/4% NC, HEX., SCKT. HD.). ... .. veieieninnnnn
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112 HYDRAULIC LIFT PUMP
(LESS AUXILIARY HYDRAULICS)
REF
NO PART NC DESCRIPTION
1 661 616 M3S4 PUMP ASSEMBLY. HYDRAULIC . . ittt et it e e e e
2 1 665 609 MS92 BODY ASSEMBLY . REAR. . o ottt e e e e e e e
3 i 664 491 M1 BUSHING (1-3/8 X 1-5/8 X 25/32") . . c ittt
4 377 527 X1 STUD (378 NC-NF X 1=T/8") . .\t ii e
5 377 528 X1 STUD (3/8 NC-NF X 4=81/64") . . o ottt e ea e
6 1 868 431 M3 PLUG: BODY .\ o vicin ooimmin smias ommn som o a5 @5 6E e s@ws smms s wns oo
7 1 868 428 MSt BODY ASSEMBLY, FRONT . . .\ttt tt ettt
8 1 664 491 M BUSHING (1-3/8 X 1-5/8 X 25/32")
9 195 567 M1 PLUG (1/8" P.T. SCKT. HD.). .. vuennnnnnnnn ;
10 1 871 660 M1 NUT (3/8" NF, SPECIAL, W/GROOVE) ... ... oiinininnnnannennns
11 1 871 659 M1 NUT (378" NF, SPECIAL, W/0 GROOVE)
12 1 868 544 Me2 CAMSHAFT ASSEMBLY (21 SPLINES). .. ... .ot e
14 1 000 251 M1 BEARING, NEEDLE . ... .. .ot s e s B RS P
15 1 860 038 M1 PISTON, PUMP . . ittt e e e e e
16 897 483 M1 RING, PISTON. . oo v v viwmmnmmnn s @fis i am s s e@ms s a0 s s smnsomes aos oms
17 180 825 M2 BLOCK, CAMSHAF T . o oottt it et e e e i
18 180 924 M2 BLOCK . CAMSHAF T - o o e e e e e e e e e e e e e e e e e e e e e e
19 180 933 M1 FOLLOWER ., CAM. s oo oo inmnis wimmn smms s S § SHiEe s ANPEEHNERHF 5550
22 { 868 435 M3 CHAMBER ., VALYE . .« o o mdios s @55 s 8HA S IEEE § ST § RS H@Es s o
23 1 660 116 M1 VALVE (TINLET) . . .0 costssmaesmpssmms s ames sowma esmasionoe s oo
24 180 827 M2 SPRING (INLET; ..............................................
25 180 230 M2 VALVE (OUTLET ) e i vt e i ettt et e ee e e e e et e et naeee e
26 180 928 M1 T e s U
27 1 868 742 M1 0" RING (11/16 I.D. X 3/82" ) et ittt ittt e imiiiae s
28 1 868 741 M1 PLUG, VALVE - - o ot ettt ettt et e e ee e et e e e et
28 1 870 848 Mt WASHER, BACK-UP (23/32 X 55/64 X 1/16"). . ...
30 1 868 743 M1 RING, SNAP (61/64% I.D. X 5/64" THK., SPECIAL)..............
31 377 494 X1 0% RING (27/64% 1.D. X 5/64" THK. ). ... oot iiinnennn
32 831 528 M1 “0" RING (S/16% I.D. X 1/16") .t iiiiiiiiiiiiii e
33 1671 699 M1 RETAINER, OSCILLATOR PIN. .. ...ttt ittt ciiianiianeeas
34 846 981 M1 PIN (174 X 5/16% CLEVIS) . .ttt ettt iia et
38 1 869 826 MS3 OSCILLATOR ASSEMBLY . o o vt ittt it e et e et ettt e et e e
40 1 868 830 M2 DISC, RETAINER. . . ..ottt ittt Wi EEG PWEE 88
41 180 940 M1 SPRING, VALVE ... . oo oo mmeinissssss sa@osiimai samssams smme s
42 1 862 576 M2 GUIDE, OSCILLATOR DRIVE . ..\ . vt itiime it iimam s
43 1 681 786 M1 COLLAR, OSCILLATOR DRIVE . .t i i ie ettt iiiaie e
44 1 442 622 Xt RING, INT. SNAP 217MM I.0. X 1 MM THK. ). ..ot i i
45 352 980 X1 RING, EXT. SNAP (13/16 1.D. X 3/64%})....
46 3 000 261 Xt RING. RETAINING: c: rupusammmismpseges spws
47 1 664 582 M1 WASHER, THRUST (1-37/64 1.D. X 3-1/4"). .. ............
48 1 681 789 MS1 VALVE ASSEMBLY. PUMP . . . . ittt ittt et
50 1 868 478 M2 ROD ., ACTUATING. ... in s s uis smms £9 mpEE s 0E s §0 55 guas smme cmmae o
51 887 512 M1 RING, SNAP (.043" THK., SPECIAL).......cuiuiiiuinnnennnnn
52 897 513 M1 WASHER (1/4 X 3/B X 3/32", SPECIAL) .. ..o,
53 520 610 M1 SPRING, VALVE . .\ omvn s s sasis dvnesadusimiassamsinansens vn
54 377 502 X1 "0 RING (15/16" I.D. X 3/32" THK. ). i u ittt it
55 377 487 X1 WASHER, "0" RING BACK=UP . . . . .. ittt
56 1 681 783 M91 ROD ASSEMBLY.. . v v e o e iosm s simm s s smse S Bas SFRAS IEBHEBHTEES 5
57 COLLAR (ORDER 1681 783 MO 1) .. ... ite it innnnnannns
58 358 932 X1 RING, EXT. SNAP (11/64 1.D. X 1/64") . ... .. . uininnninnn.
59 377 482 X1 PIN (3/32 X 1/4% SPIRAL) ...ttt ittt ittt
60 359 280 X1t 0% RING (1/74 I1.D. X 1/716% ) . ittt e aii e
PRINTED IN U.S.A. 1ST PRINT MF SOE TRACTOR 651 513 M9t
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REF
NG
. 1
62
€3 1
54 1
65 1
66 1
67
68 1
69 1
70
71
72
73
74
75 1
76
77 1
78
79 1
8] 1
81 1
82 1
83
4 1
85 1
86 1
87 1
88 1
88 1
80
o1
as 1
95
e7
a8
98
4 1
101
102
103
104 1
105 1
106
107
108 1
108 1
110
112
113 1
118 1
116
117 1
118
118
12C 1
121 1
123 1
124 1
125 1

PRINTED IN U.S.A.

HYDRAULIC LIFT PUMP - CONT'D.
(LESS AUXILIARY HYDRAULICS)

PART NG

661
377
377
868
868
870
868
377
87¢C
441
377
358
377
361
358
868
377
868
377
868
868
868
868
377
868
868
868
868
87¢C
870
353
377
869
851
353
353
377
868
897
360
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661
377
661
8684
831
661
661
3523
185
671
870

007
377
378
868
870
868
870
870

616
502
543
485
486
812
456
531
809
621
4e8
936
550
023
004
444
488
831
500
452
451
453
454
501
464
46%
466
460
810
811
446
584
528
134
682
446
483
471
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1ST PRINT

g
WASHE
WASH
SPAC

DESCRIPTION

RING (15/16" I1.D. X

ER, "“O" RING, BACK-UP
ER (54¢/64 X 1-3/32 X
ER (15/16 X 1-7/64 X

3/32" THK.)...
1733+ sPECTAL
YLEY) s v swn o s

HOUSING ASSEMBLY (STRAINER)...........
L2 = S e

GA
ST
COVE

UD, STRAINER RETAINI

NG............

DUMP ASSEMBLY. HYDRAULIC. . ... . . i e

R OASSEMBLY . . e e
“p" RING, COVER. . ... it e e
WASHER (SPECTIAL ) . . . et i e

RING, EXT. SNAP (11/

32" 1.D. X 1/3

2% THKG D) comms o vimma o owm

BOLT (1/4 X 5/8" NC, HEX.).....onunn.. .. e e
LL (3716 DIA. ) .. ittt it e e e

BA
WA
BU
1
PL
WA
SP
BU
LE

RI
CA
SP
SE
SE
RI
VAL
WA
SC
ASK

SHER (1/4" INT. TOOT
SHING, SHOULDER (1/4

N (1/8 X 3/8" SPIRAL)

H LOCK% .......
“ I.D.

ATE ., RETAINING. . .. e e e e e e
SHER . WAVE . o ittt e et e e e e e e e e
RING . o ot e e e e e e e

SHING, SHOULDER (5/3

VER . v oo v i s 3 ¥ 78 55 S48 @5 8 ¥e 605 5 sl mn Sie e 4 e e xim e s e s
P RING . . . it i et e e e e e e e e e e e

NG, SNAP (7/64" 1.D.

X 1/32“ THK . )

P, VALVE . it e e e e
RING . o o it et e e e e e e e e e e e e e e
AL . VALVE . ot ittt it e et e ettt e e st e
AL, RETAINER . . . . i ittt i it e et e e e s
NG, SEALTNG. . sin: smms smms 5596 5 crmmms smme » aoin » eimme o niwaie o
L E .....................................................
SHER (5/16" LOCK ) L. ittt e e e it i i e e e et e e

REwW (5/16 x §5/8" NC,
ET. STRATNFR TNTA

GAS
0" RING (374" 1.D. X 3/32"

BOLT

RO’LER

NUT
PIN
BLOC
DO
TU
VALV
llo
SHRO
SCRE
NU
uge
TUBE,
STRA

age
WASH
NUT
SPRI
CLIP
CcouP
cLipP

(5716 x 1-3/8" 'NC, HEX.

~wASHER (5/16" LOCK).

(3/8* NF, HEX,, LOCK

) ..............

(8764 X T/16" ) i i i it et it it e e e e i s e

K ASSEMBLY ., MOUNTING

WEL, HOLLOW. . .. i e e e e s

BE ASSEMBLY, BALANCE
E ASSEMBLY, SAFETY (
* RING (15/32" 1.D.
UD ASSEMBLY (29/32*
W (1/4 X 1-5/16" NF,

Riumms sams s smps s
2700 P.S.1.)..
X 5/64")......
1.D. X 1-5/8"
SPECIAL).....

T (174" NF, HEX. ). ittt e ettt eat e emeaaeene et e ee e

RING (1-7/16" 1.D. X

FILTER . ot ittt et e e i et en e e e
INER ASSEMBLY . . ot i e i
GASKET (ORDER 1870 189 M82).........

RING (3/8" 1.D. X 3/

32"} ..

ER (SPECIAL) . . ittt ittt s it aaee i it aees s

(3/8" NC, HALF HEX.)

NG, STRAINER . « o v e e e e e e e e et e

LING (1-31/32" DIA.

MFf SOE TRACTOR
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REF
NO .
1
2 1
3 1
4
5
[ 1
7 1
& 1
S
10 1
1 1
12 1
13 1
23 4
24 1
25
26
27
28
2Q 1
30 1
31
32
33
34 1
335 1
36 1
37 1
38
32
4 1
42
46 1
a7 1
48
49 1
5C 1
51 1
52
55 3
87 1
58
59
60 1
61 1
62 1
65 1
66
67
€8
€9
70 1
71
72
73
74
76 1
77 1
79
80
81 1
82 1
83

PRINTED IN U.S.A.

353

-

-

r

N

9]

-
TITIIZITIZIZIIZIZTIXNXZTZZ
PR LD a2 (DW= (DO

-

(]
TTIZTTIT
S 1S PR/ PV

[ +]
w
O
(0 o eh od oA R A PO LD —& & s & & —t 2 4 &

[5)]
N
[+2]
TITTIIXZIT
W

-

ik

-t

[

(4]
N
w
TR TIARXTIETIHXXTR [IXIXX IXXXITIR

200 00t ctca A Dtk ad AR (D & o ik wa
i

1ST PRINT

HYDRAULIC LIFT PUMP
(WITh AUXILIARY HYDRAULICS)

PUMP ASSEMBLY. HYDRAULIC LIFT........
BODY ASSEMBLY, REAR . .. e
BUSHING (1-3/8 X 1-5/8 x 25/32").

STUD (3/8 NC-NF X 4-41/64")

STUD (3/8 NC-NF X 1-7/8%")........
PLUG, BODY . o it e
BODY ASSEMBLY, FRONT . ... it et e

BUSHING (1-3/8 X 1-5/8Hé §5/32").

PLUG (1/8" P.T. SCK

NUT (3/8" NF, SPECIAL,

NUT (3/8" NF, SPECIAL,

WASHER, THRUSL (1-37/64 I.0.

T

w/GROOVE )

w/0 GROOVE).
CAMSHAFT ASSEMBLY (21 SPLINES) .....
BEARING, NEEDLE . . . ittt et iee e cm e R S

PISTON, PUMP. [ ... ..ot
RING. PISTON. . e vttt e e e e e e e e .
BLOCK. CAMSHAFT - o o ottt e e e e e e e e
BLOCK . CAMSHAFT - - o ot e e e et e e e e e e e SEEE By BE
FOLLOWER, CAM. . oottt e e et e e e e e e e e
CHAMBER ., VALVE . o 0o comres 3 80515 P55 §E53 FEMS & SH ey 5© e smuin ominn oo
VALVE (INLET Y . o ot et i e e e e e e et e et e e et e e
SPRING (INLET ) . oot e e e e e e e e et e e e e
VALVE (OUTLET ) . o o ot ittt e et e e e e e e e et e e e
SPRING . © o o e e e e e e e e e e e

“0" RING (11/16 1.D.

PLUG, VALVE . . .t it ie e s e et
WASHER. BACK-UP (23/32 ¥ 55/64 X 1/16") . ... .. uuiiuuiuur.nn
RING. SNAP (61/64% 1.D. X

"D* RING (27/64" 1.D.
“O* RING (9/16" 1.D.
RETAINER, OSCILLATOR
PIN (1/4 X 5/16" CLEV

GUIDE, OSCILLATOR DRI
COLLAR. OSCILLATOR DR
RING, INT. SNAP (17MM

X 1/

5/64" TH§
16%)......

, SPECIAL)..............

PING..comzimmsssmes smms smmas gmme wmms o
TS) sz smms vrmas smmn & 56w e x s a e ims s = e i
OSCILLATOR ASSEMBLY ... i it et e tei e
DISC, RETAINER . . .. o e e e e e
SPRING, VALVE........ i Sb e iR S 18

IVE
1.D.

X 1 MM THK.)

RING, EXT. SNAP (13/16 I.D. X 3/64"%) . ...t uiueuneaannenn. o
RING. RETAINING . .. o oee e e

VALVE ASSEMBLY, PUMP

(SEE PAGE 118) . .. i it e ettt et s it et e
X 3/32" THK.)
WASHER, *O" RING, BACK-UP

“O" RING (15/16" I1.D.

WASHER §51/64 X 1-3/32
SPACER

2 X

1/32" SPEC

15/16 X 1-7/64 X 1/4*).....

HOUSING ASSEMBLY, STRAINER INTAKE
(SEE PAGE ) ........ T
GASKET . STRAINER INTAKE .o oisnrnrerierranraenneeee e
BOLT (5/16 X 1-3/8" NC. HEX.)......
WASHER (5/16% LOCK) .o« enem ettt et e e e e s
RING, MOGK. « s mm s sogoms omein oot s mimin ABEE I ASRE EEEEAANE SRR
ESVER ASSEMBLY . ... .l
IR (8764 X 3746%) L1 L I

GASKET, STRAINER INTA

NUT (3/8" NF, HEX., L

0CK

PALY . ine:cmn: sams sans s

)
WASHER (13/32 X 1- 3/12Rx 1/16% FLAT ) .o i it e e e e e s
ING. .

VALVE ASSEMBLY, SAFETY (302? P.S.I.).

TUBE ASSEMBLY, BALANC
BLOCK ASSEMBLY, MOUNT

“0% RING (15/32" I1.D.
SHROUD ASSEMBLY (29/32"
SCREW (1/4 X 1-5/16"

1.D.
NF

X i-5/8"
SPECIAL)..

NUT (1/4* NF, HEX.) .........................................

MF SOE TRACTOR
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STRAINER HOUSING
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2998 057
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lst Print
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PRINTED IN U.S.A.

STRAINER HOUSING, AND PUMP CONTROL VALVE

(WITH AUXILIARY

HYDRAULICS)

12 DESCRIPTIION
124 MG HOUSING ASSEMELY, STRAINER INTAKE . . . . v it i i
a56 M1 GASKE T .
531 X1 STUD. STRAINER RETAINING. . . ottt it e e e e
802 Mo COVER ASSEMELY . .o s wmioe osme o SR8 2 7 E5 5 8ME 5 § 385 § EMMa § 8 sms 5 5
621 X1 0" RING (S.1MM DIA. X 1.6MM THK.) .. . ... i
499 x1 WASHER (SPECTAL )Y .« o ottt e e e e e e e e
836 X1 SPACER (11/32 X 1-1/8 X 1-3/32") . o it
550 X1 BOLT (1/4 X 5/BY NC, HEX. ). .. .00 :cvmesomeissomsssnmessnnnns,
023 X1 BALL (3716 DIA. ) . o e e e e e
004 X1 WASHER (1/4" INT. TOCTH LOCKg ...............................
aa4 M1 BUSHING. SHOULDER (1/4" I.D. ). vt e e
489 X1 PIN (1/8 X 378" SPIRAL ) ...ttt e e
831 M1 PLATE ., RETAINING . . . ottt i et e e e e e e e s e
500 X1 WASHER, WAVE . .. .. et e
452 M1 SPRING . « o oo e e e
451 M2 BUSHING. SHOULDER (5/82% I1.D.) . ittt e i e e
453 M2 LEVE R . o e
454 M2 SPRING . . ottt e e e e e e e e
501 X1 RING, SNAP (7/64" I.D. X 1/32% THK.) ... ... it
464 M1 CAP . VALVE . o e e
465 M1 SPRING . © .t it e
466 M1 SEAL, VALVE . .. ot e e
46C M1 SEAL, RETAINER . . .. i ittt e e e e e e e e s
810 M1 RING, SEALING . . ... ot e e e e e e e e e
811 Mt VALVE . e e e e
446 X1 WASHER (5716 LOCK ) . . ottt e e et e e e
594 X1 SCREW (5/16 X 5/B" NC. HEX. SET ). .. i

HOUSING (DORDER 1675 424 MS1) . . . . . .. i
788 M91 VALVE ASSEMBLY . PUMP . . e e e e e e e

VALVE AND SLEEVE (ORDER 1681 788 MS1). . ... .. ... ... ...
478 M2 ROD., ACTUATING. . ... .. ......... s S B T HEIE 5 Y EENINE SOHE G P REE§ IEE
512 M1 RING, SNAP (.043" THK.., SPECIAL) .. ..\t iii e
513 M1 WASHER (1/4 X 3/8 » 3/32%, SPECIAL) ... . .. .. . ...
610 M1 SPRING. VALVE .. .. ... .. ... S T S
502 X1 "D RING (15/16" 1.D. X 3/32" THK. ). .o i
497 XA WASHER, "“0O" RING BACK-UP........... DD D
783 M9 ROD ASSEMBLY . . o i e e e
492 X1 PIN (3/32 X 174" SPIRAL) . . . vt i e e e
290 X1 0" RING (1/4 T.D0. X $/16M )i s s cmms s cmmun simmms s s hme s ews
1ST PRINT MF SOE TRACTOR 651 513 M91
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REF

NC .
3
4
5 1
[ 1
7 1
8 1
9 1
10 1
11

12

13

14 1
15 1
16

PRINTED IN U.S.A.

886

HYDRAULIC PUMP

NO DESCRIPTION
821 M34 PUMP ASSEMBLY, HYDRAULIC . . . . o ittt e e e e e
481 MZ1 KIT: REPAIR i . oo o i vinmm e v mmn smms §dns § 855 5 8436388005 55505 nme

GEAR (DRIVE)(ORDER 1885 487 M9t KIT) ... ................ ...

GEAR (DRIVEN)(ORDER 1885 481 MI1 KiT). .. ... ...
307 M1 PLATE, PRESSURE . . . ot e e e e e e
788 M1 PLATE : GUIDE « cit v me vmmn s mios cmms e fm b § §HAS G845 §RAEE §06 5 sms
511 M1 SPRING . . o .ot e e e e e e e
582 M1 ADUUSTER, SPRING. . ..ottt e e e e e e e e e
937 M1 COVER . o o it e e e e e
483 M1 SHAFT, DRIVE . .. . . e e e e e e
446 X1 WASHER (5/16" LOCK ) . . ottt e e e e e e e e e e e
679 X1 BOLT (5716 X 1" NC., HEX. ) ottt et e e
024 X1 BALL (7/32% DIA . ). . it e e
484 M1 RING, SNAP . . . ... i e e e RS B W n e s
310 M1 RING, SEALING. .. ...t e T
134 M1 “O" RING (374" I.D. X 3/32% THK. ).\ttt

1ST PRINT MF SOE TRACTOR
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lst Print
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122 CLUTCH AND VALVE
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26 ol
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34 :
3¢ 1
3€e
37 4
38
38 1
.30
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46 1
a7
48 1
19
52 1
51 4
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1ST PRINT

CLUTC= ASSEMELY

VALVE ASSEMELY

HOUSING ASSEMBLY,

CLUTCH AND VALVE

OESCRIPT

[
(@]
/

WASHER . THRUST
HUE ,
PISTCN, FRONT

ORIVEN L e

SPRING, ¢ pms v sqmn v vmms » somms smmms & Smma ¥ % 9ms ¢ sWms o 2mee vmee & 8 mes

SEAL,
HOUSING ASSEMELY (33
BODY (ORDER 187C 004 M92)
VALVE ASSEMELY, CHECK

SPLINES)

RESTRICTOR . o v vv e b v a5 8 55 5% e nmn 8 G ¥ e s Bl 88 85 04850 0 oims
BUSHING: : coms s smmssemmss oms s smmps cumms s sumi s emsf sA®s s 3 pps s

RING.
PLATE.

PISTON : ¢ cmms s smms smma v smmms 3w Bo el cmmn v smwia 5 smmE s

SPRING. WAVE . . e e em g T 4 4 b a

DISC. CLUTCH,
SHIM (.C20")
SHIW
RING,

BODY (ORDER 1£72
BALL (77/32° DIA.)
CONNECTOR (1/8 P.T. X 7/16"
FIN (3716 X 778" SPRING)

- 24)

FRICTIONG:  sms s v smmn s smmn 3§ smes mms s mnt § v dwas

PLUNGER . o vimms s wmme v smma « smms v smmis o smas o stmimms smms ¢ nms & vomug o o

CLIP,

WASHER (4 ¥ 7.37

¥ C.4MM FLAT)

SPRING., MODULATING . (o« cnwuvrmmss smwe o v vmms § g0 s sa s sm@ms s 5a

SPCOL
EALL (3/8"
SPRING. DETENT
PLUG (5/8" NF, HEx.,
COLLAR, )|
“C' RING (S716" 1.
RING,
M 1)

BOOY (ORDER 1662 237

VIRLNVIE o sravms s o s o stmmne sammmes o semmi o o omtinfs A% 5 ol 8 @GR E 5@
£

SPOOL . . ..o D

RETAINING: ¢ v swn ¢ rorme s omme 8 5 2005 2 5,085 8 PHEE L 088 5 cbus § odin
BRAKE . . e e

PISTON: swu sz omn s ¢ s 0@t sma i tmme 3 S0EHE s WM 55 0EF: sRBE Fa@he FAEE

RING (7/8 X 1 X 1./16")

PISTON

ng*
SPRING.
RETAINER,

RING. EXT. RETAINING (.C25"

MF S50t TRACTOR

THK. )

RETURN . . L e
SPRING. . .. . e
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2 25
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4 1 888
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23 886
24 182
25 180
26 887
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1ST PRINT

HYDRAULIC LIFT COVER

BREATHER ASSEMELY . 0. 0o s 068 5 o divc cdmd S 86 o Bomm? PHEE 3§ 0HB0 2 $883 « $a

PLUG
CaP,

FLUG
BOLT

COVER

(3/8" P.T.. HEX.,

(1/8" P.T. SCKT. H
(7/16 X 1-3/8" NC,

WASHER (7/96" LOCK): ¢ son swoms ssams sms s awms sams & & Tamiw cwwowe ¥ s § P

ekl

STANDPIPE.,

RING (3/8" 1.D. X t1/16"
HYDRAULIC (1/2 X 8-13/16")............ e e

WASHER, SPECIAL . ... ... ... ... . . .. . i, R E L EE B TERE « e
SPRING. . . oottt e T Yt IR
CARTRIDGE GASKET MATERIAL LOCKTITE (GRAD: A
OVERLOAD STOP . . .. e e
PLUNGER, CONTROL SPRING
SPRING., INPUT SHAFT: v cvws vmzs vms smms 3 0@as s s smmas smms swms
SPRING, CONTROL ., «u i v vmmn vmn smms smms v ams « samms s amms & o @ 5 & o

DISC,
DISC.

NUT .,
ECOT

PIN (5/32 X 1-1/3" GRODOVE)
HEAD,

PLUG

SPRING RETAINER

(RUBBER ) . ... .. e s

CONTROL. SPRING o smu somwe sws s o ws smme s 5% 3 s ma v ¢« om g v as
SCREW (5-16 X 5/8" NC,
INYLON Y . e

A*AA
P
RPN
aviaria 20
OGO

MM

MF S50E TRACTOR

HEX .
HE» |
HEX .

HEX.

JGRADE 8). ... .o,
) ( GRADE 8% ........................

B RS S SV S R NPT S NN T S S I AT S T S DR NP T
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PART

HYDRAULIC LIFT CONTROLS

NC DESCRIPTION
240 M SUPPORT . DUADRANT -« et e e e et e e e e e e e
C74 M1 PIN, DOWEL (7732 X 1=8/32") . . it
189 M ROLLER (1/4 X 9716 X 3/8" LG.J . vuvaumanen o,
212 MS3 SHAFT ASSEMBLY, PRESSURE CONTROL ..« cviv it it iiienmeeaeeen
026 M1 “OF RING (11716 I.D. X B/32%) . ottt it eiae i e
281 X1 60" RING (1-7/8% T.D. X 1716 ) . ot e e
945 X1 RING, EXT. SNAP (41/64 I1.D. X 3/64"). . .. . ... .ciiiiinnnnnnnnnn
225 M1 BUSHING, SHAFT (7/16 1.D. X 9/16“ SHOULDER) . . o v v i i e it e et
244 M1 PIN (1/8 X 7/16% GROOVE ) ..ttt e o e e eaee e
243 M92 SHAFT ASSEMBLY, DRAFT CONTROL . . vt vve it inimeieiaaneemeieen o
561 Mt WO* RING (3/8% 1.D. X 1/46% ) . it it ie e e ienee e
184 M1 PIN (1/8 X 13/16" SPECIAL) ..................................
196 M2 ROLLER (1/4 X 5/8 X 3/8B") . it Gt SRS SEEE
747 Xi WASHER (174" FLAT) .\ ittt ieie e eneene e e e
c39 X1 PIN (1716 X 1/2% COTTER) t ittt iaieiiiianameaaiaaneeeess
075 M1 DISC, SPRING. . ...t veeesinneeeennnanaaaneanaan s fo e man e
620 M1 QUADRANT (POSITION) . o it ittt ettt e e et ae e e
338 M2 QUADRANT . (DRAFT ) . - ot et e e e e e e e et e e e e
341 M92 LEVER ASSEMBLY (POSITIONY « ottt ittt e et i ety
340 M2t LEVER ASSEMBLY (DRAFT)

402 M1 KNOB, ADUUSTMENT.........

403 M1 KNOB, ADJUSTMENT..........

294 Mt SPACER, QUADRANT . . ..\ v imeaeaeennns

201 Mi STOP, LEVER ADJUSTMENT (1/4" NF THRD.)...

754 X1 WASHER (9/32 X s/a X 1/16% FLAT)........... e

918 Xt NUT (178% NF, HEX. ) e i ottt et ettt s cnianaaamnanann e
607 X1 SCREW (1/4 X 1-1/2" NE. RD. HD. )it iiit it ettt taeeeeaee e
041 M1 WASHER (NYLON) (1/4 X 7/8 X 1/16 ) P PPN
918 X1 NUT (1/8% NF, HALF HEX. ). v ettt iiinmaaaeemaaaaeneeen e
581 X1 WASHER (174 X T/B X B3/68% ) . ittt e e e
387 Mt SLIDE., ADJUSTMENT ... ovs o s ¥ 53 SEES BB ST Sugmy 15 @ e o @i sie « o s o

183 M1 BOLT (1/4 X 3/4% NF, SPECIAL) ...« e,
240 M1 SPRING, LEVER . oottt in e tie oo ettt it i
198 Mo1 STOP ASSEMBLY . LEVER . .ottt titeaaaee e ettt e iiaaeeee e
441 X1 WASHER (1/4% LOCK) . oot vieeeimeecann s S
564 Xi NUT (1747 NG, HEX. )ttt ttnee e et e e i e e eees
536 X1 BOLT (3/8 X 3/4% NF., HEX.) .o ieuoiuunnnn bowne s B d B A SE B S
756 X1 WASHER 513/32 X 1-3/16 X 1/16“ FLAT)....... e
434 X1 WASHER (378" LOCK) . ... ouscsmas immss somes sames « ewme amame visan s
430 Xt NUT (3/8% NF, HALF HEX. )ittt m it ittt ieiaaneanaaees
877 M93 COVER ASSEMBLY 1w v v ovwe v ssomiomm 65§85 3 8@ EE SEEAs 8 8BS §RE T e mas o vin
C31 M2 PLUG (3/8% P.T., HEX., SCKT. HD. ). . vt
134 M2 CAM - o e e e e e e e e e
559 X1 PIN (178 X 1-1/8% SPIRAL) ..o u ittt ittt
407 M1 SHAFT RESPONSE CONTROL......... e e e e
136 M1 SPRING . . - o v e e e e e e e e e e e e e e e e
426 X1 RING RETAINING (13/32" 1 Do X T/32%) e o s sS85 SR S EEE § EE
280 X1 “O% RING (1/4 1.D. X 1/16" )t et et e teetae e iiaeneneans
588 X1 PIN (3/32 X 3/8% SPIRAL) ..t itai et iienenanienenns
408 M1 PLATE, LEVER ADUUSTING . . v v vvev e et st inannssnannenananeeeeess.
138 M1 SCREW. LEVER (#1C - 32 X 3/8* RD. HD.). ... ittt
753 X1 WASHER (10 FLAT ) . ottt et ettt et e e iaaaniae e
278 M2 LEVER ASSEMBLY, RESPONSE . .. 4.t tiemann e cnannasenaenenennnsns
833 M1 “0* RING (1/4" 1.D. X 1/16" THK. )

053 M1 PLATE, DRAFT RESPONSE. ... .vcvvenennnn.

217 M GASKET, COVER . ..ttt e e e e e cniannnnn

853 X1 SCREW (#12 - 14 X 5/8% PHILLIPS)...............

748 X1 WASHER (3/16 X 3/8 X .035" FIBRE)

962 MS1 DIPSTICK, OIL LEVEL .o it ttee s imieeeeeteianaae e caaaiaeeeeenss
1ST PRINT MF SOE TRACTOR
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HYDRAULIC LIFT SHAFT AND CYLINDER
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887
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359
680
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353
665
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368

NO
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136
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1ST PRINT

ON

SHAFT, HYDRAULIC
ARM, HYDRAULIC L
ROD,

SCREW (1/4" NC.

BUSHING (2-3/16 X 2-3/8 X 2-55/64"

“0" RING (2-1/8
BUSHING (.881

WASHER (15/32 X

LR T e
5 T T TR R ISR

SCKT. HD. HEX.

CONNECTING . . . . i e et e

I.D. X /8" ) e
ARM LI F T . . e e e e e e e e

X 1.018 X .600"
2-23/32 X 3/18")

CLIP . . e e

BOLT (7/16 X t*
PISTON ASSEMBLY,
SEAL ASSEMBLY,
CYLINDER,
"O" RING (7/16"
STUD (/16" NF X
STUD (8/16" NF X
NUT (8/16" NF, H

SHAFT ASSEMBLY.

SCREW (5/16 X 5/

LINK ASSEMBLY, D
ROD, DRAFT CON
BOLT (/4 x 7/

NF, HEX.

)
HYDRAULIC (IFT (3-3/8" DIA.)

PLSTBON, o rpme cmmemmats wmma s omosn = nion o wamits sms o swsts

1.D0.

O o e
¥ B/B2" ). samms e s amms s 5w s sfa awEE s awws

3- 7/64"; .....................................

4-9/64"
£X.

8" NC, HEX.
RAFT CONTROL

SPECIAL) . . oo

LINKAGE PIVOT. v vnsemumsssmms sammes swpsmmn rwms o
SCKT.

TROL w28 o comw? 503 IMBL I MELS 5055 ¢ SHBI 040 (HE: sHRE 3

8" NC, HEX.,

ROLLER,; CAM. s i i cmime commmie con e vimimmie vomin e o oo o st o ool s s s

PIN, DRAFT

RING, EXT. SNA

SPRING. DRAFT AND POSITION CONTROL

GUIDE (ORDER 1
SPACER (DORDER
LINK ASSEMBLY, P
SPRING, DRAFT
RIVET (3/16 X

ROLLER,

BRACKET ASSEMBLY

CONTROL

P (15/64 1.D. X

1/32%)

660 324 MS 1) . . ... e

1660 324

MOt) . vt vime s ddms s vabs amas smas dawas s

OSITION CONTROL ... ..o, e

AND POSITION
1/2" CSKT.

CONTROL
HD L)oot
GAM . e s niimie o vmme nmbn o BEE . BAEE SEE LS EETAEE PHEE

PIVOT ASSEMBLY . .. e e e e e e e

WASHER,
BOLT (5/16 X 7/8
WASHER (11/32 X
NUT (5/16" NF,
BOLT (3/8 X 5/8"
WASHER (3/8"

SPRING, LEVER
CAM ASSEMBLY,

SPRING: ::wws smms: 2mps 2 Soms SH@s SmBs 508 5 3HHE SMEEI 1wE: SEs swwp s 0w

SCREW (#10 - 24 X 5/8“ SCKT. HD.
NUT (#10 - 24 HE
WASHER (8/32 X 5/8 X 1/16" FLAT)
PIN (1/16 X 1/2*

MF S50E TRACTOR

INT.
LEVER AND CAM ASSEMBLY

“ NF, HEX

1t1/16 X 3/32% FLAT)
HEX.

NC,
SKPF .

TABe, . t.on . 068t 805 . 5,588 iHE S RNE S AEHG EDS IR FHME LEBE L3

POSITION CONTROL

SET ) et e i

i d e o mssiiore ssmmms wime s Fwme o s’ § BB HHELEE 2 EH6 5 8

L0 0 i = = P

651 513 M3,
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PART NO

506
506
186
491
186
184
481
188
188
353
195
185
354
505
353

574 Mg2
575 M22
802 M1
050 M2
809 M
461 M2
105 M1
148 M1
353 M1
957 X1
415
405
066
742
435
436
410

TIXXIXZTZ
e e e T Y

on
@ -
>0
k3 4

462 M92

1ST PRINT

LOWER LINKS

DESCRIPTION

LINK ASSEMBLY (RIGHT Y : i v v et s a5 3 iss 8@ AaSs s @53 ¢ 0555 55
LINK ASSEMBLY, LEFT .. . .t e e et e e e e
PIN (3/4% NF X B=1/8" ) .. e e et e e
BUSHING (49/64 X 1 X 23/32") ..................................
NUT (3/4% NP, SPECTAL) o35 ime vwmmss iamas sesss s auns immus snms s ¢4
END ASSEMBLY (RIGHT ). . it it it e e e e e
SPRING, END . .ottt ittt e e e e e e e e e e e e e e e e e

BUSHING (7/32 X 5/8 X 1-5/16") . .1 i uiteie i,

WASHER (17/32 X 1 X-5/64%) . . . .. it eans  BMEs EOEEE G

SCREW (#14 X 1/2" RD. HD. DRIVE
PIN (1-13/16 X 5/32* INT. HAIR)

Yas sammessnessamae

PIN (1/2 X 1=9/32% CLEVIS ) . .\ttt ettt ettt tm e
PIN (5/32 X 1% COTTER ) c vt in it vninenmmssasmasstiosssionssnasams
BRACKET. CHECK CHAIN. .. ... .\t R
NUT (3/4% NF, HEX.)......... e

NUT (3/4" NF, HALF HEX.)
PLATE, LINK (1-1/4 X 3-8/16"
PLATE., LINK (1-1/4 X 3-3/32"
CHAIN, CHECK (5 LINKS 7-3/16*
BOLT (3/4 X 3-3/4% NF, HEX.)

END ASSEMBLY (LEFT ). .. i e i i et e i

MF SOE TRACTOR

651 513 M9{
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REF
NO .
i 1
2
4
5
6
7
8 1
S 1
10
11 1
12 ———
13 1
14
15 1
1€ 1
17
i8
18 1
2C 1
21 1
22 1
23
24
25
26
27
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PART NC

680
183
831
354
195
181
861
900
352
860
183
662
883
860
680
011
887
680
861
800
863
893
887
354
893
354

883 M
63C M
263 M
068 X
648 M
345 M
382 M3
487 M82
438 X1
834 M2
092 M1
382 M1
567 M1
828 M2
402 M1
475 X
6583 M2
405 Mg1
382 M3
487 Me2
0857 MS1
567 M1
653 M2
068 X1
568 M1
068 X1

1ST PRINT

LOWER LINKS
(LEVELING BOX)

LEVELLING BOX ASSEMBLY....
RACE, THRUST............
BEARING, NEEDLE....... ..
PIN (5/32 X 1-1/4% COTTER) . ... . ittt e

YOKE ASSEMBLY,

TYO
bt

RIVET (3/16 X 7/8"

GEAR ,..;5::ms i smms sumrins
FORK, LEVELING BOX......
GREASE FTG (1/4% - 28, STRI(PKG/10) . .. .. ... ..i..vninnn...
RING, EXT. SNAP (1-13/32% DIA. X 3/64" THK.)................
WASHER (1 X 1-3/8 X 25/32") . ... ..ttt
RING, LOCKING...........

LEVER. ........... e
PIN (3/4 X 3-3/8B“ CLEVIS).................. P s E A PEEE Bl
BOX, LEVELING,..........

SHAFT,

PLUG (1-3/4" EXPANSION).
KNUCKLE, YOKE...........

FORK, LEVELING BOX......
GREASE FTG (1/4% - 2B, STRI(PKG/10) ... . . . . . i

YOKE ASSEMBLY,
PIN (3/4 X 3-3/8" CLEVIS)...

KNUCKLE, YOKE........... . R
PIN (5/32 X 1-1/4" COTTER) . ...t ittt et

N
N

é

7/8 X 3-3/8" CLEVIS).
5/32 X 1~-1/4" COTTER)

MF S0E TRACTOR

ADJUSTING ARM

OVAL HBDL. ). i s ms smpms s@@s 5798 § L 2.4

LEVELLING GEAR (13-7/32") ... ... .. i,

LIFT ROD (14=1/8") . . it et

651 513 M8t -
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886
860
892
196
893
354
860
183
183
538
892
183
862
354
867

PART NO

695 MS2
13 M1
476 M1
280 Mg
567 M1
088 X1
720 M1
614 M2
623 MS3

1ST PRINT

TOP LINK

DESCRIPTION

BEAM ASSEMBLY. CONTROL . . ... . i et e v e
BUSHING (.7€5/.755 X 1.083/1.085 X .750" SPECIAL)

PIN, RETAINER (1 X 4-5/16")

PIN (7/16" LINCH) ... .. ittt eee s

PIN (3/4 X 3-3/8" CLEVIS)

PIN. i i vsiommsimms snmeais vmnss imgs ¢ aBEMNI emmus § §o5 s/mmn s ewms sows g
TUBE ASSEMBLY ... . i e e e e
SPRING, LOCKING.............0covvunnn.

END ASSEMBLY (R.H. THREAD)

PIN ASSEMBLY, LINCH. .. .. ... ittt

PIN, RETAINER (1 X 4-5/16
END ASSEMBLY (LEFT HAND THREAD)

SUPPORT ASSEMBLY . ... . . .. it il

PIN (1/4 X 1-1/4" COTTER)

PIN: SUPPORT : co s swwms s v vmus smmms s o 588§ susas s@ws somms siwaes vmsy s

SPACER 533/64 X 7/8 ¥ 1/4")
172 LOCK ) . o e e e e

WASHER

NUT (1/2% NF, HEX.)............. Y s S emme S FAEEIREI FAEE I 8

BOLT (7/16 X 1-1/8" NC,

MF SOE TRACTOR

651

513 M91

BDEBDNAON A v A da v a a2 AN



136 HOOD AND GRILLE
REF
D PART N3 DESCRIPTIDON
1 1 692 33Z M8+ CRILLE ASSEMBLY . iiv vn s isoi 565 o %060 5 o085 515 515 5 § 56 0 00 59 05 9091 3 im0 w8 8 3,8 m 0
2 1 682 944 ME1 EMBLEM ASSEMBLY, GRILLE . ... .ttt e it imaniaeninaee oo,
] 1 683 738 M1 NUT. EMBLEM. . . .ttt ettt eneaeesaneonnaenonsasonnnsons
a 18C 673 M1 BUMPER (RUBBER) .. .o ot iiie i neensanisnasossbsassnsoassvassss
5 853 879 M1 CROMMET . CABLE : :5 s i m6 55 5.5 55 5055 8% 818 @ 5 s 5 5 o i & ¥ & v ol o i 00 wicw a0 5 ¢
6 1 676 136 M1 LATCH GRILLE . ittt ettt e et et e ee e e e s
7 186 441 M2 SPRING . - « « e v oo s oeeeeeesnennsosasnsensesancacessansasasassnssas
8 1 672 849 M1 QP ACER . - vt v v vt ecan tiren e mtas e s e s e e areresreten
9 1 672 354 Mt RIVET . .. oooovn... e i om v oo e o 50 ) 5 96 (1) 9 5 (58 4 8 o i w3 i o o 5
10 1 692 321 M33 FRAME ASSEMBLY . o ottt ettt e it ee et e e e e e
11 1 692 343 M9t PLATE ASSEMBL\ ................................................
12 —— 1 692 377 M1 MOULDING . © v« c et ottt e seeassneeennesseassssssnnsssososnnnesneass
13 1 693 558 MS1 TRAY ASSEMBLY BATTERY . . .o 5 5 6 06 i 5038 818 655 & 578 @ 810 1 o oo S o1 & 1o e i e 8 e
14 1 678 137 M32 PLATE ASSEMBLY, GRILLE LATCH. . ... .....cuveunn.. T T
15 1 692 342 Mt o 1 - 3 A S T IR T
21 1 692 340 M92 HOOD ASSEMBLY .« v v v ot o o o161 5 5.5 10, 5180 00 6 00 6150 5 10 6 610 3 75 & 0 5 0 4138 0 7 000 950 30 i mim o
22 1 €74 508 M91 SUPPDRT ASSEMBLY., MOOD: . ... cvovorscorsnansrssanancnnnesonsassons
23 4 683 734 MH COVER . . i« o owors oo 5 5% o s i a7 5 5 I i 5 61 8 165 45 S 1o o om0 6 s 9 06 8B AR
24 1 874 520 M9+ STRAP ASSEMBLY . . .. «cisvsonsooeaseosersssssscnnvasssanasassssssss
25 1 87% 595 M9t CLIP ASSEMBLY, RETAINING. . i iisiosis s s s esssssasasssoeeesssess
26 1 691 643 M392 PANEL ASSEMBLY, SIDE (LH. J. oottt it ittt s iia i
28 1 682 493 M1 BRACKET . - .t v e v soeseesosenosesasnasessesnaaassnsososansnnnsss
2s 1 69C 705 M2 COVER - .« - n ¢n s 4t o eimie im or w1 im0 o0 m omt . w5 o im0 i oo s orm oy T 1 B0 688 0 18 0 B34 G0
30 1 692 345 M1 PANEL, RADIATOR (TOP ). . vttt teeeee it i i eeee e annnaaons
31 (&) 1 692 375 Mt PAD (1 X 1 X 32-1/2" Y et e et
32 1 683 413 M1 PAD, AIR SEAL (1 X 1/2 X 15=3/4") . ...\ ittt
33 1 691 389 M9t CHANNEL ASSEMBLY . .ot iieesrveeennnenseanaacassssnonsnnaennnsos
34 (A) 1 692 374 M1 PAD: CF X 4 X ZT ) oo omommnio oo 56505 61608 5 570 @ 35 9096 6 551 67 5% 0 90 97 # gt wh aiim o0 4 @
35 1 681 644 M9t PANEL ASSEMBLY, SIDE (R.H. ). .. ettt e eeeannens
36 1 692 348 M21 PANEL ASSEMBLY, RADIATOR (L.H.)............. N
37 1 692 346 MS1 PANEL ASSEMBLY, RADIATOR (R.H.).............. N
38 (B) 1 692 373 M1 PAD (1/2 X 1-174 X 6=3/B" ) i ottt ee e e e e
33 1 692 376 M1 PAD (374 X 1172 X 18" ) . oottt e et et e e et e e
40 (cg 1 693 642 M1 PAD (1172 X 1172 X 3% )ttt ettt ieieee e eanenannnannnns
41 (D 1 692 031 M1 PAD (0 X 3 X T e siemmarmo sod disie o ¥iE a RS aEs G a s ey g e
42 se) 1 682 371 M1 PAD (1 X 1 X Q=378 ) . ittt et e e e e
43 C) 1 692 369 M1 PAD (1 X 4 X 11 0/B™ ) it et ettt ettt e et e e et
51 338 124 X1 BOLT (M8 ~ 1.25 X 16MM HEX. ). ccu:isviresasscsosnesavansiosanesas
52 339 011 X1 BOLT (M8 - 1.25 X A45MM HEX. ). .o v it e i e e ceaenee s
53 380 972 X1 WASHER (8.4 X 17 X 1.6MM FLAT ). . ...\ttt iieineininenaanes
54 391 €39 X1 WASHER }8.4 X O5 X OWMM PUAT Y. - vccia i ios o @56 8 %0 88 69180 68 8 68 0w wua
55 338 374 X1 WASHER TMB LOCK Y o v v o o655 60508 655051 506 0157 90 578 6 5,5 510 6 3 56 58 6 4 90 97 8 1995 mim 40 0 50
56 338 169 X1 NUT (MB = 1.25 HEX . )t oottt e e e e e e e e e ettt e naen
57 353 666 X1 BOLT E1/4 X 5/8" NC, HEX ....................................
58 353 502 X1 BOLT (1/4 X 578" NF., HEX. ). . ..o it eentuennnessnnnnannonsonnas
59 353 754 X1 WASHER }9/32 X 5/8 X 1/16" FLAT ) it ittt ceeeesananonnasonnas
60 353 441 X1 WASHER (174" LDCK ) . ottt v ittie et eemte e e e eaean e enaaee s
61 353 676 X1 BOLT 55/16 X BB NC., HEX . ) o o v aie e inim 08 65 e § W 86 RS F S 5 S W e
62 353 518 X1 BOLT (5/16 X 5/8% NF, HEX.). ... cvvcicaaiavacaraascasassasnanes
63 353 517 X1 BOLT (5/16 X 3/4% NF, HEX. ). i ..t ueunereneeasaaneoasaastanoans
65 353 677 X1 BOLT (5/16 X 3/4" NC, HEX. ). .o u i i oii s iiaanonnaiannneasennnnn
66 355 618 X1 WASHER }5/16“ B L AT Y« ix vt o 1o e a4 0 oot o e s B e <6 I 5 0.5 6 76 80 9] & 0 8] w8 8 7 i
67 353 755 X1 WASHER {11/32 X 11/16 X 5/64" FLAT ). .. .ot ieiinianmenennnnnnn
68 375 108 X1 NUT (5/16% NC, HALF HEX. )i u ittt ie it teeaeie e caeenaanaaeas
62 353 699 X1 BOLT (7/16 X 1-1/8% NC, HEX. ) v o oot ettt st eeaenens
70 354 282 X1 BOLT (5/8 X 1-5/8" NC, HEX. ; ..................................
7 353 727 X1 BOLT (8/8B X 1~3/4" NC. HEX. ). i ceisraconaionanseisvaonnnsessns
72 353 433 X1 WASHER (5/8% LOCK ) . o ot e et e i et e ee e eae e aaaan s s
73 354 710 X1 BOLT (3/4 X 2% NC, HEX. ) e ittt ettt et tteaieeecaenaannaaens
(F) 1 860 526 M1 PLUG, PANEL
(PLUG, INSTALLED IN 1692 348 M82 PANEL) . ... ..o inmmnnunnnnnns
1 691 506 M1 PAD (1 X 1 X T3-=T/8" ) . i ittt it anieeeaenessssnnaenasasans
516 141 M1 PAD (1/2 X 1-1/4 X 20-1/8") . i\ it tesn i ranans
1 670 497 M2 PAD, AIR SEAL (1-1/2 X 1-1/2 X 5=1/2%) . . ..o uiiiinnenrnnenens
1 681 579 M2 PAD, AIR SEAL 21 X 1 X 11=13/16" ) . .ttt e
1 6629 8039 M3 PAD. AIR SEAL (4 X 1 X 6" )it tii et eiins e anen oo
NOTES sA - FOR REPAIR ORDER 1691 506 M1.
B) - FOR REPAIR ORDER 516 141 M1.
ic - FOR REPAIR ORDER 1670 497 M2.
D) - FOR REPAIR ORDER 1681 579 M2.
25 - FOR REPAIR ORDER 1669 809 M3
F) - FOR USE ONLY WITH MF 250 II LOADER.

PRINTED IN U.S.A. 1ST PRINT MF S50E TRACTOR 651 513 M31

[\ PP | N L D

MM MMM aa HIMIMRKIMMM M IMMMMHK K I MK KNHHHNNK Ner ot b b b a N bt s a Dt Ban s ke



HO LL
OD AND GRILLE 137

2998 066

A 8 C D £ F G H K L M
951? 529575 88561 F 62% 635 65% 695 105 115 13
esazggisaisogmﬁ ﬁ ?GG? ﬁ ?-’zﬁ

® 56 el



FENDERS

138

2998 067

[

£C1 r£a1n

1st Print



REF
NG .
1 1
2 1
3 1
4
5
11 1
12 1
13
14 -
15 1
16
17
18
19
20
21
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1
44
45
46
47
56 1
57 1
S8 1
59
60 1
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65
66
67
71 1
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1ST PRINT

FENDERS 139

NC.
DESCRIPTION REC.

(FLAT TOP)

FENDER ASSEMBLY, LEFT . .. .t i
FENDER ASSEMBLY., RIGHT . . .. . . i i e e
HANDLE , FENDER . . . oottt it et i it taem e et et e st aee s eaee s e
BOLT (M8 = 1.25 X 12MM HEX. ). .t v e et viieneanameaeeme oo
WASHER (B.4 X 17 X 1.6MM FLAT) . .. ... .t

EXTENSION. . ottt e een ettt eae e naaeennes L EEEEE D IEE
BRACKE T - & v o vt ettt et et e e
BOLT (5/16 X 5/8" NF HEX . ) e ittt ei et e
BOLT (5716 X 2-1/2".NF, HEX.) ...t eecuuuuunnnnn e
BUSHING , « .+ v e v e eeoe e e e e et e et e ae e D
WASHER 511/32 X 11/16 X 5/64" FLAT) .

WASHER (5/16" LOCK)................
NUT (5/16" NF, HEX.).......o.cnuanen.. .l
PLATE, CLAMPING. . . .ttt e e e cnameaannt e satacn s enaeeeee e
BOLT (1/2 X 2- 1/2" NFL, HEX. )it lemEwisEEE: iEE
BOLT (578 X B=3/4" NF, HEX. ).t uiiuiiienaiineaan,
WASHER (172" LOCK ) . o ittt emet e eet e taes e e ittt et
WASHER (578" LOCK ) . . ittt it e et e it
NUT (1/2" NF, Hex.; ...........................................
NUT (5/8* NF, HEX.

PLATE ASSEMBLY  LEFT . cioww s wme simimma aimime oimma s oo oimim s so mmws s x oo ias i
BRACKE T . . . it ittt it e e e s eeannsansinmsananesasosssssanasassnneens
BOLT (M8 - 1.25 X 16MM HEX. ). .. .ot iii ittt i,
NUT (M8 & 4.28 HEX: ) : cn smerrmms swmme cima oimoe oisimias o sle o ae oim e m
WASHER (8.4 X 17 X 1.6MM FLAT) . . ... ...ttt
WASHER (MB LOCK ). . i ittt ittt et iia e iinee e innee e
SOCKET, SAFETY

INOT TELUSTRATED ) . ot it ittt e ettt et et e e
TOOL BOX ASSEMBLY

(SEE TTEM T 1) . it it et onsssoasmnaaasasesaaassseasasassasssos
BOLT (5/16..X 374" NF, HEX. ). .. ... ittt a e
WASHER (1%/32 X 11/16 X 5/64“ T I
WASHER (5/16" LOCK ) . .t ittt ittt ittite et aaneaannanaaesas
NUT (5/16% NF, HEX. ). .t ittt iitinneinensonneanaeaannnesenans s

(DISHED)

FENDER ASSEMBLY, LEFT . ... . ..ttt iatientiaenonn
FENDER ASSEMBLY, RIGHT . ... ..ttt i it i i iie i ae
RISER, FENDER. . ..... it ivitisnnnnmeaanneasnsesassssansasaannans
BOLY 55/8 X 1-1/2% NF, HEX.
BOLT (5/8 X 8-1/2" NC, HEX.
NUT (5/8% NC, HEX.)........ .
PLATE, CLAMPING. . .\ ot iicnineannnn
BOLT (5/16 X 3/4“ NF, HEX.) . -
WASHER (5/16" FLAT ) ... .t it ioinonsoerssnsnannananssnesnnensos
WASHER 211/32 X 11/16 X 5/64" FLAT) ... it ittt
WASHER (8/146" LOCK ) .. .. ittt ittt ittt et i aan e cnenns
NUT (5/716" NF, HEX. ). .. i it iiriieuienerarnenennanenenaasonaasas

TOOL BOX ASSEMBLY . L. ittt ittt cae et

“aan
BOLOLHONOOOOROIMON HBNAN 4

a DNV

N B -

-~ PMOEOONALLN 4

MF SOE TRACTOR 651 513 M9t
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PRINTED IN U.S.A.

STEP PLATES

PART NC DESCRIPTICN
{MANUAL SHUTTLE TRANSMISSION)
690 811 MSf STEP ASSEMBLY o ittt e et e e e e e
690 806 M91 PLATE, STEF ottt ettt e e e e e e e e e e e e
698 861 M1 SPACER .. . .. ce 568 FGHE SEBE FEEE Srmes @52 SENE (REME S SWMPETEE & SEEE SHEE
180 870 Mt PLATE, MOUNTING . . ot ittt it ettt et et e e et e e ettt
691 140 M9{ BRACKET ASSEMBLY . .\ttt ettt ettt e ettt e et e e e e e
692 455 M9H1 BRACKET ASSEMBLY . ittt ittt e e et e e e et et e e et e e
680 750 M9 BRACKET ASSEMBLVYi: : ime: sms t 0 ts sum@s £ 0RN: IHESE snaTiBEs 585 L0805
69C 882 M9{ BRACKET ASSEMBLY ..ottt ittt ittt et et iat e tee et
691 412 M1 PLATE . o o e et e e e e e e
690 091 M2 ANGLE . L . ittt e e s e e s
679 189 M1 GROMMET (RUBBER)............... Bips i smE N imEE PO EEE IEE S S
(INSTANT REVERSE TRANSMISSION)

690 808 M391 STEP ASSEMBLY . . o dis M55 2itie 5uiimd s 8§53 IRASS IRDRG I0LI IHBIERG 2
690 806 M3t PLATE, STEP Y .

698 861 M1 SPACER . . ot e e
180 870 M1 PLATE, MOUNTING. .. ittt ettt et e ettt e et et e ettt
690 786 MS1 BRACKET ASSEMBLY .1 . miscoms s.0mes i0ms 1,805 2 PHEi s iBEE IRE: IBEH B E
692 455 MS1 BRACKET ASSEMBLY .. ittt ittt ittt ettt ettt st e e
691 171 MSH BRACKET ASSEMBLY . .\ttt ittt it e et ettt et e e et e et
690 882 M9t BRACKET ASSEMBLY ... ittt ittt ittt e et e ettt ettt e et e e
691 412 M1 PLATE ; ¢ it vt s d s, @5 SHBE SO0 3050 ¥ S@S SRMNE SMEMS S5 SEEE SHE E0
691 177 M1 X 1N =3
672 189 M1 GROMMET (RUBBER ) . o o it ittt e it et ettt et e et et e e
354 057 Xt PIN (1/8 X 3/4" COTTER ) .t ittt et et e e et et e e
353 69C X1 BOLT (3/8 X 7/8" NC., HEX. )ittt it ittt e e eeiee e eeanaans
353 683 Xt BOLT §3/a X _1-1/4" NC, HEX.) ..................................
383 702 X1 BOLT #7746 X 42 1/2% NCu HEX . Vimwm: smums cmms s so@s 1606 59901 865 5 88
353 756 X1 WASHER 213/32 X 1-3/16 X 1/16" T T
353 434 X1 WASHER (3/8" LOCK ) . ot ittt e et e e e e et et et e e et e
353 432 X1 WASHER (7/16" LOCK; ...........................................
355 566 X1 NUT (378" iINGC: HEN:D o smr smms s mms sEe s mmms (om8s (8 (RENIAES £46

" MANUAL SHUTTLE TRANSMISSION - MF 250 II LOADER
(NOT ILLUSTRATED)
693 618 M91 BRACKET ASSEMBLY, R.H. STEPPLATE .. ...ttt ittt et
693 614 M91 PLATE ASSEMBLY, R.H. STEP. ..ttt ittt ittt et tate et anaeans
€93 609 M1 BRACKET : 5 005 . 5ft o 55,3 £, b 6,605 SEM3 4E0: IR iENE ISR SMBE SME3 105
693 613 MS1 PLATE ASSEMBLY, L.H. STEP . it ittt ittt et ettt e et e e it
INSTANT REVERSE TRANSMISSION - MF 250 II LOADER
(NOT ILLUSTRATED)

472 873 M94 STEP MOUNT, RIGHT (FRONT ) . ...t ittt it ettt tenaaeaeannnnn
472 737 M91 BRACKET ASSEMBLY, R.H. STEP PLATE . ..ottt it ieeeneineennenns
472 700 MS{ PLATE ASSEMBLY . ..ttt it ittt ettt eee e eaae ..
6393 608 M1 BRACKE T . o ottt ittt et ettt et et e e e e e e e e e

ONLY WITH THE MF 250 1@ LOADER.

1ST
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[+ QST N\, PP

MMM HKHKHKNK Oadaaadaal)atoa s

-t han s

PN



STEP PLATES 141

2998 068




142

SEAT

2998 069

int



REF

BIANA0DONOUAWN |

[N NPUAPNN

1€

WWWWW2WWW W WWw WWWw-a

[A) W N
[(+] w ~
W WwWwww w W WWWww w

~J
PSPy

PRINTED IN U.S.A.

PART NO

683
102
102
102
339
101
102
338
102
381
102
102
102
440
102
001
102
102
102
385
355
102
390
102
102
008

436
386
388
399
123
447
150
226
133
415
386
401
380
910
395
254
394
392
137
375
619
130
881
383
391
052
387
857
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1ST PRINT

SEAT
(SPRING SUSPENSION)

DESCRIPTION
SEAT ASSEMBLY . . i ittt ittt ettt
CUSHION ASSEMBLY, SEAT . . ... ... it e e e e
BACKREST ., SEAT . . . i et ie e ee e o
SUPPORT. SEAT PAN AND BACK REST .. . ... it
BOLT (M8 - 1.25 X 20MM HEX. ). .. . .ttt
SPACER, BACKREST . ... . . it
ROLLER, SEAT ADUUSTING. . ... ..ttt it cis e
BOLT (MB 1.25 X 12MM HEX . ) . ittt ittt i e i st et ai e
PIN, FRONT PIVOT . ... . ittt iiiea e e oo
RING EXTERNAL SNAP (18.5MM , NOM. X 1. 1MM THK. ) .o oo e
RIVET, POP (4.8 X 10OMM) . . ... ...ttt idaeen
BUMPER SEAT . o e it e e e e et s
ADdUSTER .................................... W cui o o v o s e e e a e
PIN (3 X 12MM SPRING) . .. ..ttt ittt ia i st s e
BRACKET, ADUUSTING. . .. ittt it it i ea it ana e e e
SCREW (4 8 X 19MM SLTD. FILL. HD. TAPPING) . o oo et i i e
BUMPER, REAR FRAME . . . . ... . . i i i e
FRAME , REAR . . . it it e i i it et it i ie e s e e et i tee e s oo
COVER, SEAT FRAME . . ... .. it iii it is mae e aeonaae

BOLT (M10 - 1.5 X 35 CARR.)

WASHER (3/8 X 1 X 3/32*

KNOB, HEIGHT ADJUSTING.....
SPRING . TENSION. 111 llllllllll
SHOCK ABSORBER.............

BUSHING
PIN, REAR PIVOT

FLAT ) oo oot e e et e

WASHER (13 X 24 X 2.5MM FLAT ). . ittt it ainnaneeneeannn
RING EXTERNAL SNAP (18.5MM

FRAME

ADJUUSTER............

BOLT (M8 - 1.25 X 12MM HEX.
WASHER (5/16% EXT. TOOTH o Yo" P
PLATE.
STRAP,
LEVER ASSEMBLY, ADJUSTING..

KNO
PIN

B

BASE.:: cuwws «iomua ommm
SEAT SLIDE..........

ADJUUSTING LEVER. ...
{3 X 20MM GROOVE)....

LATCH, SEAT ADJUSTING......
SPRING, ADUJUSTING LEVER....

RISER ASSEMBLY...............
TOP LINK STOWAGE HOOK. .. .... ...ttt

SCREW

BOLT (7
WASHER

(#

VAl
7

NK
PIN }5/16 X 2-3/8" CLEVIS)...
1/8 x: 3/4" COTTER)......

OONDM. X 1. 1MM THK.) .. ... vt

) e e

10 - 24 X 5/8% PAN HD. SLTD.) ... .. iiiiiiimniennennnn
WASHER (#10 LOCK)............
NUT (#10 - 24 HEX.)..........

16 X 1-1/4" NC, HEX.)
/16" FLAT)..........

MF SOE TRACTOR
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PRINTED IN U.S.A.

PART NO

1ST PRINT

WHEEL ASSEMBLY (W1OL X 16)

STEM,

WHEEL ASSEMBLY (W15L X 24)
VALVE ASSEMBLY (TUBELESS TIRE)

WHEELS

(FRONT WHEELS)

NV ALVE L L e e e e e e e

(REAR WHEELS)

WASHER;, SPECIAL:::w::cuwms snmssmumes swmmae smms e sme sowmn ommas §um s

NUT,

WHEEL (11/16" - 16 HEX.,

MF SOE TRACTOR
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146 EMBLEMS AND LABELS

2998 071
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A CAUTION
TG ont v Bk
@:’-‘e’n;.ol\:zqdj

10 |

A0 WARNING

ar car

o A

. an
e ——
. o

, L DOww -  DRAFT - ' }
WARNING 11
BEFORE ATTACHING . ADJUSY NG R '
WORK. NG ON PTO DRIVEN AJ EMINTS
DISENGAGE P.T.0. AND L o = POSIMON & ur =)

STOP ENGINE

ALWAYS DISENGAEGE P.T.0.
WHEN NOT N USE

STARTING INSTRUC TIONS
* MOVE FUEL SmJT-0FF CONTROL TO Tl “ON POSITION
* HMOVE THROTTLE LEVER YO #/20Pin
* TURN SWITCH TO “START® POSIT IO

20 COLD _WEATHER (BLLOW 20°F)
« F AEQUIRED, INJECT STARTING FLuiD
SPARINGLY UNTIL € NGINE RUNS SMOOTHLY.
IMPORTANT

* DO NOT INJECT STAR TiNG FLUD AFTER
ENGINE 1S RUNNINE SmOoTsaY.

* DO NOT RUM A COLD EnGINE AT N SPEED
FOR ANY LENGTH OF TIME DAMAGE mAY OCCuR

REEER TO OPERATOR'S MANUAL cAuTION
FOR COMPLETE OMRATING AND

MATENANCE WA TRUCTIONS

WHEN USING PTO EQUIPMENT -
RAQI0ST ano LoOK DeAwgAR
QOiRECTLY 3 LINE WiTH
TRACTOR PTO SHAET WITH
IMPLEMENT WITCH PN HOLE
SET TO PRODE R DiS TANCE
FROM END OF PTO SHAFT :

MIM356 ww KDL S4ORMA 2TO
| U6/NOG ~ = #DR (00pR P4

=3
 —

‘mmwmmn
Avmanar

AT
+ STARY ENGSNE OWLY FAOM DPEAATGR'S SEAT
+ 00 WET SYPASS BAFETY START SYSTEM &7

A WARNING

SHORTONG ACROSS STAAT QACUIT TERMI-
NALS TO START LNGINE. Tl MACHISE witl
MOVE ¥ TRANSMISIION (S 1 GEAR.

LE GARANT DEVRA ETRE ENLEVE

]P- ~lw A[m}o«

150083 e
H [”I””l —19 PAR LARBRE DE PRISE DE FORCE,
= 10 1S 20 [moh
(23540 ¥ 10830 | J

lst Print

& CAUTION

| ™ ADQ Possige
TRALTLR UvERT NN

b MUY FEUM
DRANBAN OR UWEK
GUNKS G THRES
POINT Mt
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EMBLEMS AND LABELS

. PART NO DESCRIPTION
1 1 €91 028 Mt EMBLEMN . . s oo sfae sme s vims » ¢ nimed PHMEE S IHBE  IHE5 35 IR ¥ 44
2 1 623 639 M1 LABEL, HOOD (R.H. =~ REAR). .::.uuicoomenmemescmmassnsssvamessnn
3 1 683 640 M1 LABEL, HOOD (R.H. = FRONT) .. ..y icimms smmon s ommeomumms o ommms vu
4 1 682 438 M1 LABEL, INSTRUMENT COWL, LEFT.. . .. .. ... ... . . ..
5 1 682 440 M1 LABEL, INSTRUMENT COWL, RIGHT. .. ... ... .. ... ... ..
6 1 863 387 M1 LABEL:w GEAR SHIFTww: smws smme smms s § 055 6 smmes smmms smmes s owmmg oage
7 886 408 M1 LABEL i ¢ smms s smms cmmus simn s swoms & smmms o ommn & 8wt s oimien o 5wt o e
8 683 861 M1 LABEL, GROUND SPEED/LIVE P.T.0. .. ...ttt
g 1 861 324 M1 LABEL, DRAFT CONTROL . ... .. i i it e et e e i e e
10 1 664 249 M1 LABEL, P.T.O0. WARNING. ... ... . . . i it i ie e e ie e
11 773 271 M1 LABELw: CAUTION: :wws smms sramsrm sms 3 s mms s@ips 3 omm e s mmin s § o s &g
12 2 752 579 M1 LABEL, CAUTION (DRAWBAR) ... ... ...ttt
13 — 2 753 048 M1 LABEL, CAUTION {(COOLING SYSTEM)...... ... ...t
14 773 255 M1t LABEL, WARNING......... ... ... uuun. S OSEEANE REH F AEE A FHHLS
18 1 690 123 M{ LABEL . JGNITION:ww: smms sumsmams srmpms gme 5 ¢ afumyes soms » smma § §a0555 &
16 1 680 317 M1 EMBLEM, HORN.. o o0 vimio o mmim s st s s omimiin o tosmin o o simimie o wiiiue o sisn o o %fisse 3
17 194 559 M1 LABEL, POSITION CONTROL .. ... ... ittt i e
18 539 531 M2 LABEL ; WARNING. . ¢ somnsoms .08 hs 6MB%3 0,005 § 8 @55 8 0A5 5 o888 64 6. .
18 1 692 013 Mi{ CHART . SPEEDw : iow: smwms vmma smms s smaums 985 5 0895 § FR 9 SMEE 5 8 1@5 5 3
20 529 910 M1 LABEL. STARTING INSTRUCTIONS . ... ... . ... i i i
21 709 180 M1 LABEL, TORQUE . ... .. i i it e it i e it e i e i
22 1 682 406 Mt LABEL, CAUTION (SAFETY INSTRUCTIONS) .. ... ... ...t

PRINTED IN U.S.A. 1ST PRINT MF SOE TRACTOR €51 S13 M8
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148 PAINT, OIL AND LOCTITE

REF NO .
NC. PART NO DESCRIPTION REG .
YELLOW
(MF SPEC. M-1055)
1 841 730 M1 PAINT, YELLOW (16 OZ. SPRAY CAN)(SPEC M-1055)................. X
2 841 728 M1 PAINT, YELLOW (U.S. QTV.){(SPEC M-1055) ... ... ... ... 0ot ... X
3 841 728 M1 PAINT, YELLOW (U.S. GAL.)(SPEC M=1055)..... ... .. uunin.n.. X
DULL BLACK
(MF SPEC M-1035)
1. 841 685 Mt PAINT, DULL BLACK (16 O8Z. SPRAY CAN)(SPEC. M-1035)............ X
s TRANSMISSION AND DIFFERENTIAL OIL R
(MF SPEC. M-1127) . =
5 841 743 M1 OIL (2-1/2 U.S. GAL.)(PERMATRAN TII)........ ... ..iuuiunuonon.. X
[ 841 744 M1 OIL (55 U.S. GAL. DRUM)(PERMATRAN III)........ ... .. X
14 841 543 M1 FUEL., STARTING ETHER (15 0Z. SPRAY CANJ)........ . ..., X
15 1 034 700 M1 LOCKTITE (10CC BOTTLE. #242). .. . . ittt X
18 841 742 Mt CARTRIDGE GASKET MATERIAL LDCKTITE (GRADE S15)................ X
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